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Section 1:; Overview
1.1 Test Summary

The samples were assessed against the tests detailed in section 3 under the requirements of the following
specifications:

Specifications

CFR47 Part 15.407
LP0002 (2018-01-10)
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Section 2: Assessment Information
2.1 General

This report contains an assessment of an apparatus against Radio Standards based upon tests carried out on the
samples submitted. The testing was performed by and for the use of Cisco systems Inc:

With regard to this assessment, the following points should be noted:

a) The results contained in this report relate only to the items tested and were obtained in the period between
the date of the initial assessment and the date of issue of the report. Manufactured products will not
necessarily give identical results due to production and measurement tolerances.

b) The apparatus was set up and exercised using the configuration and modes of operation defined in this
report only.

C) Where relevant, the apparatus was only assessed using the susceptibility criteria defined in this report and
the Test Assessment Plan (TAP).

d) All testing was performed under the following environmental conditions:

Temperature 15°C to 35°C (54°F to 95°F)
Atmospheric Pressure  860mbar to 1060mbar (25.4" to 31.3")
Humidity 10% to 75*%

e) All AC testing was performed at one or more of the following supply voltages:
110V 60 Hz (+/-20%)

2.2 Units of Measurement

The units of measurements defined in the appendices are reported in specific terms, which are test dependent.
Where radiated measurements are concerned these are defined at a particular distance. Basic voltage
measurements are defined in units of [dBuV]

As an example, the basic calculation for all measurements is as follows:
Emission level [dBuV] = Indicated voltage level [dBuV] + Cable Loss [dB] + Other correction factors [dB]

The combinations of correction factors are dependent upon the exact test configurations [see test equipment lists for
further details] and may include:-

Antenna Factors, Pre Amplifier Gain, LISN Loss, Pulse Limiter Loss and Filter Insertion Loss..
Note: to convert the results from dBuV/m to uV/m use the following formula:-

Level in uV/m = Common Antilogarithm [(X dBuV/m)/20] = Y uV/m
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Measurement Uncertainty Values

voltage and power measurements +2dB
conducted EIRP measurements +1.4dB
radiated measurements +3.2dB
frequency measurements +2.410-7

temperature measurements + 0.54°,

humidity measurements +2.3%

DC and low frequency measurements | + 2.5%.

Where relevant measurement uncertainty levels have been estimated for tests performed on the apparatus. This

uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Radiated emissions (expanded uncertainty, confidence interval 95%)

30 MHz - 300 MHz +/- 3.8 dB
300 MHz - 1000 MHz +/- 4.3 dB
1 GHz - 10 GHz +/- 4.0 dB
10 GHz - 18GHz +/- 8.2 dB
18GHz - 26.5GHz +/-4.1dB
26.5GHz - 40GHz +/- 3.9 dB

Conducted emissions (expanded uncertainty, confidence interval 95%)

30 MHz — 40GHz +/- 0.38 dB

A product is considered to comply with a requirement if the nominal measured value is below the limit line. The
product is considered to not be in compliance in case the nominal measured value is above the limit line.

This report must not be reproduced except in full, without written approval of Cisco Systems.
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2.3 Date of testing (initial sample receipt date to last date of testing)
04-Oct-2018 to 04-Feb-2019

2.4 Report Issue Date

Cisco uses an electronic system to issue, store and control the revision of test reports. This system is called the
Engineering Document Control System (EDCS). The actual report issue date is embedded into the original file on
EDCS. Any copies of this report, either electronic or paper, that are not on EDCS must be considered uncontrolled

2.5 Testing facilities
This assessment was performed by:

Headquarters

Cisco Systems, Inc.

170 West Tasman Drive
San Jose, CA 95134
USA

Testing Laboratory

Cisco Systems, Inc.

125 West Tasman Drive (Building P)
San Jose, CA 95134

USA

Registration Numbers for Industry Canada

Cisco System Site Address Site Identifier
Building P, 10m Chamber 125 West Tasman Dr Company #: 2461N-2
San Jose, CA 95134
Building P, 5m Chamber 125 West Tasman Dr Company #: 2461N-1
San Jose, CA 95134
Building I, 5m Chamber 285 W. Tasman Drive Company #: 2461M-1
San Jose, California 95134
Building 7, 5m Chamber 425 E. Tasman Drive Company #: 2461N-3
San Jose, California 95134

Test Engineers

Julian Land
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2.6 Equipment Assessed (EUT)

CI9115AXI-B, CO115AXI-T

2.7 EUT Description

CISCo

The C9115AXI is a next generation access point. The dual band 2.4GHz and 5GHz WIFI radio supports the next
generation WIFI protocol of 802.11ax and is backwards compatible with 802.11a, b, g, n, ac. The access point
features 4 internal antennas and operates in a 4x4 configuration in both the 2.4GHz and 5GHz bands.

The following antennas are supported by this product series.

The data included in this report represent the worst-case data for all antennas.

Antenna
Gain
Frequency Part Number Antenna Type (dBi)
2.4GHz / 5GHz (A antenna port) Dual Band Omnidirectional 2.3/4.1
2.4GHz / 5GHz (B antenna port) Dual Band Omnidirectional 2.6/4.2
2.4GHz / 5GHz (C antenna port) Dual Band Omnidirectional 22/44
2.4GHz / 5GHz (D antenna port) Dual Band Omnidirectional 24/42
Supported Channel Bandwidth

Low 5180MHz 20MHz

Mid 5200MHz 20MHz

High 5240MHz 20MHz

Low 5190MHz 40MHz

Mid n/a 40MHz

High 5230MHz 40MHz

Low n/a 80MHz

Mid 5210MHz 80MHz

High n/a 80MHz

Low n/a 160MHz

Mid n/a 160MHz

High 5250MHz 160MHz
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Section 3: Result Summary

3.1

Results Summary Table

3.1.1 Radio Port Emissions

CISCo

Basic Standard | Technical Requirements / Details Result
FCC 15.407 99% & 26 dB Bandwidth: Pass
LP0002 (2018- The 99% occupied bandwidth is the frequency bandwidth such that, below its lower
01-10) (4.7.2.3) | and above its upper frequency limits, the mean powers are each equal to 0.5% of the
total mean power of the given emission. There is no limit for 99% OBW.
The 26dB emission is the width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 26 dB relative to the maximum level measured in the
fundamental emission.
FCC 15.407 Conducted Output Power: Pass
LP0002 (2018- (1) For the band 5.15-5.25 GHz.

01-10) (4.7.3.1)
(1) (A)

LP0002 (2018-
01-10) (4.7.3.1)

) (A

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W
provided the maximum antenna gain does not exceed 6 dBi. ...If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power ...shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle
above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W
provided the maximum antenna gain does not exceed 6 dBi. ... If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the
maximum conducted output power over the frequency band of operation shall not
exceed 1 W. ...Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-
point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB
reduction in maximum conducted output power and maximum power spectral
density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-
point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information.
The operator of the U-NII device, or if the equipment is professionally installed, the
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CISCo

installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation shall not exceed 250
mW provided the maximum antenna gain does not exceed 6 dBi. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band.
If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC 15.407
LP0002 (2018-
01-10) (4.7.3.1)
(1) (B) & (2) (B)

Power Spectral Density

15.407

(i) For an outdoor access point operating in the band 5.15-5.25 GHz...the maximum
power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz... the maximum
power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz ...the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band.
Fixed point-to-point U-NII devices may employ antennas with directional gain up to
23 dBi without any corresponding reduction in the ... maximum power spectral
density. For fixed point-to-point transmitters that employ a directional antenna gain
greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess
of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band...the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band.
If transmitting antennas of directional gain greater than 6 dBi are used... the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

Pass

FCC 15.407
LP0002 (2018-
01-10) (4.7.4.1)

Conducted Spurious Emissions / Band-Edge:
For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27dBm/MHz.

Pass

FCC 15.407

Restricted band:

Pass
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FCC 15.209 Unwanted emissions falling within the restricted bands, as defined in FCC 15.205 (a)
FCC 15.205 must also comply with the radiated emission limits specified in FCC 15.209 (a)
LP0002 (2018-

01-10) (4.8.1.4)
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3.1.2 Radiated Emissions and AC Conducted Emissions (General requirements)

Basic Technical Requirements / Details Result

Standard

FCC 15.209 TX Spurious Emissions:

FCC 15.205 Except as provided elsewhere in this subpart, the emissions from an intentional Pass

LP0002 (2018- | radiator shall not exceed the field strength levels specified in the field strength

01-10) (2.8) limits table in this section.

FCC 15.207 AC Conducted Emissions: N/A

LP0002 (2018- | Except when the requirements applicable to a given device state otherwise, for | (Unitis

01-10) (2.3) any radio apparatus equipped to operate from the public utility AC power supply, only
either directly or indirectly (such as with a battery charger), the radio frequency powered
voltage of emissions conducted back onto the AC power lines in the frequency by DC
range of 0.15 MHz to 30 MHz shall not exceed the limits shown in the table in power —
these sections. The more stringent limit applies at the frequency range POE)
boundaries.
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Section 4: Sample Details

Note: Each sample was evaluated to ensure that its condition was suitable to be used as a test sample prior to the
commencement of testing.

4.1  Sample Details
Sample Equipment Manufacturer | Hardware | Firmware Rev. Software Serial Number
No. Details Rev. Rev.
SO1 | CO115AXI Cisco 07 (P2C) | 17.10 RC25.11 8.9.1.73 FOC22204U51
Systems, Inc.
gop | Catalyst3850 ) Cisco MO 1.2 (cat3k_caa- 03.03.03SE | FOC18218BFL
48 PoE+ Systems, Inc. universalk9)
S03 | CO115AXI Cisco 07 (P2C) | 17.10 RC25.11 APlImage: | b0 cor004uat
Systems, Inc. 8.8.1.10
AIR- Cisco C1545666300000
504 PWRINJ6 Systems, Inc. Vol NA NA 0625
4.2  System Details
System # Description Samples
1 EUT and Power Supply (Conducted Tests) S01, S02
2 EUT and Power Supply (Radiated Tests) S03, S04

4.3 Mode of Operation Details

Mode# Description Comments
1 802.11a, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
2 Duplicate mode : . .
NonHT40 Receive and Transmit (1, 2, 3, or 4 chains)
3 Duplicate mode : . .
NonHT80 Receive and Transmit (1, 2, 3, or 4 chains)
4 Duplicate mode , . :
NonHT160 Receive and Transmit (1, 2, 3, or 4 chains)
5 802.11n20, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
6 802.11n40, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
7 802.11ac20, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
8 802.11ac40, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
9 802.11ac80, OFDM Receive and Transmit (1, 2, 3, or 4 chains)
10 802.11ac160, OFDM | Receive and Transmit (1, 2, 3, or 4 chains)
11 802.11ax20, OFDMA | Receive and Transmit (1, 2, 3, or 4 chains)
12 802.11ax40, OFDMA | Receive and Transmit (1, 2, 3, or 4 chains)
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13 802.11ax80, OFDMA | Receive and Transmit (1, 2, 3, or 4 chains)

14 802.11ax160, OFDMA | Receive and Transmit (1, 2, 3, or 4 chains)

Page No: 14 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



CISCo

Radio Test Report No: EDCS - 15596106

Section 5: Radio Port Emissions

5.1 Duty Cycle

5.1.1 Duty Cycle Test Requirement

From KDB 789033 D02 General UNII Test Procedures New Rules v01r02
B. Duty Cycle (x), Transmission Duration (T), and Maximum Power Control Level
1. All measurements are to be performed with the EUT transmitting at 100 percent duty cycle at its
maximum power control level; however, if 100 percent duty cycle cannot be achieved, measurements of

duty cycle, x, and maximum-power transmission duration, 7, are required for each tested mode of
operation.
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5.1.2 Duty Cycle Test Method
From KDB 789033 D02 General UNII Test Procedures New Rules v01102:
B. Duty Cycle (x), Transmission Duration (T), and Maximum Power Control Level

The zero-span mode on a spectrum analyzer or EMI receiver, if the response time and spacing between bins
on the sweep are sufficient to permit accurate measurements of the on and off times of the transmitted
signal. Set the center frequency of the instrument to the center frequency of the transmission. Set RBW >
EBW if possible; otherwise, set RBW to the largest available value. Set VBW > RBW. Set detector = peak
or average. The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T,
where T is defined in section II.B.1.a), and the number of sweep points across duration T exceeds 100. (For
example, if VBW and/or RBW are limited to 3 MHz, then the zero-span method of measuring duty cycle
shall not be used if T < 16.7 microseconds.)
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5.1.3 Duty Cycle Test Information

Samples, Systems, and Modes
Syst Syst d S t
ystem Description Samples ystem under up.por
Number test equipment
. EUT so1 A |
Support S02 [l 1
Tested By: Date of testing:
Julian Land January 19, 2019
Test Result: Pass

Test Equipment
See Appendix A for list of test equipment
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5.1.4 Duty Cycle Data Table

Duty Cycle table and screen captures are shown below for power/psd modes.

. . Correction
Mode Data Rate 021;151;163 Tot(atln;l“)lme Cy]é)ll;t{% ) F(%:;;c))r
NonHT20 6 to 54 Mbps 2.389 2.413 99.005 0.043
NonHT40 6 to 54 Mbps 2.389 2.413 99.005 0.043
NonHTS80 6 to 54 Mbps 2.389 2.413 99.005 0.043
NonHT160 6 to 54 Mbps 2.389 2.413 99.005 0.043
HT20/VHT20 MO to M9 2.228 2.248 99.110 0.038
HT40/VHT40 MO to M9 1.096 1.120 97.857 0.094
VHTS80 MO to M9 0.532 0.556 95.683 0.192
VHT160 MO to M9 0.290 0.314 92.357 0.345
HE20 MO to M11 1.712 1.742 98.278 0.075
HE40 MO to M11 0.888 0.916 96.943 0.135
HES80 MO to M11 0.460 0.484 95.041 0.221
HE160 MO to M11 0.260 0.288 90.278 0.444
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5.1.5 Duty Cycle Data Screenshots

CISCo
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5210MHz MOh1 HE80
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5.2 99% and 26dB Bandwidth

5.2.1 99% and 26dB Bandwidth Test Requirement

For the FCC:
There is no requirement for the value of bandwidth.
Power measurements are made using the 99% Bandwidth as the integration bandwidth.

LP0002 (2018-01-10) (4.7.2.3)
The 26 dB emission is the width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 26 dB relative to the
maximum level measured in the fundamental emission.
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5.2.2 99% and 26dB Bandwidth Test Procedure

The 99-percent occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5 % of the total mean power of the given emission.
Measurement of the 99-percent occupied bandwidth is required only as a condition for using the optional band-edge
measurement techniques described in section I1.G.3.d). Measurements of 99-percent occupied bandwidth may also
optionally be used in lieu of the EBW to define the minimum frequency range over which the spectrum is integrated
when measuring maximum conducted output power as described in section II.E. However, the EBW must be
measured to determine bandwidth dependent limits on maximum conducted output power in accordance with
15.407(a).

Ref. KDB 789033 Section D. 99 Percent Occupied Bandwidth
99% BW
Test Parameters
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3.Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

Ref KDB 789033 in Section C. Measurement Bandwidth, Section 1
26 BW
Test parameters
X dB BW = -26dB (using the OBW function of the spectrum analyzer)

Emission Bandwidth (EBW)

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.
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5.2.3 99% and 26dB Bandwidth

Samples, Systems, and Modes

System - System under Support
Description Samples .

Number test equipment

1 EUT So1 ¥ ]

Support S02 ] 1

Tested By: Date of testing:

Julian Land November 12, 2018 — December 15, 2018

Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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5.2.4 99% and 26dB Bandwidth Data Table

Frequency Index Data 26dB 99% BW
Rate BW
Mode Power

(MHz) (dBm) (Mbps) (MH2) (MHz)
Non HT20, 6 to 54 Mbps 17 6 21.2 16.795

5180 HT/VHT20 STBC, MO to M7 16 mO 21.8 18.042
HE20 Beam Forming, M8 to M15 15 mO 21.5 19.122

Non HT40, 6 to 54 Mbps 14 6 39.6 36.344

5190 HT/VHT40 Beam Forming, MO to M7 mO0 40.1 36.428
HE40 Beam Forming, MO to M7 mO 39.9 37.583

Non HT80, 6 to 54 Mbps 15 6 82 76.205

5210 VHT80 Beam Forming, MO to M9 1ss 9 mOx1 82.3 76.012
HE80 STBC, MO to M9 1ss 15 mOx1 82 77.038

Non HT20, 6 to 54 Mbps 17 6 21.2 16.804

5220 HT/VHT20, MO to M7 17 mO 21.8 18.039

HE20, MO to M7 17 mO 215 19.13

Non HT40, 6 to 54 Mbps 17 6 39.8 36.37

5230 HT/VHT40, MO to M7 17 mO 40.2 36.461
HE40, M0 to M7 17 mO 40.2 37.611

Non HT20 Beam Forming, 6 to 54 Mbps 16 6 21.2 16.783

5240 HT/VHT20, MO to M7 17 mO 21.8 18.051
HE20, MO to M7 17 mO 215 19.134
Non VHT160/HE160, 6 to 54 Mbps 11 6 163.7 154.215
5250 VHT160 Beam Forming, MO to M9 1ss 10 mOx1 164.8 154.831
HE160 Beam Forming, MO to M9 1ss 11 mOx1 164 155.238
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5.2.5 99% and 26dB Bandwidth Data Screenshots
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5210MHz, VHT80, MOx1
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5.3

Maximum Conducted Output Power

5.3.1 Maximum Conducted Output Power Test Requirement

15.407 General technical requirements, (a) Power limits: (1) For the band 5.15-5.25 GHz.
LP0002 (2018-01-10) (4.7.3.1) (1) (A)

15.407

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. .... If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above
30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

LP0002 (2018-01-10) (4.7.3.1) (2) (A)

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. ...If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W. ...Fixed point-to-point U-NII
devices may employ antennas with directional gain up to 23 dBi without any corresponding reduction in
the maximum conducted output power or maximum power spectral density. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum
conducted output power and maximum power spectral density is required for each 1 dB of antenna gain in
excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-
point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.
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5.3.2 Maximum Conducted Output Power Test Procedure

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01r02
ANSI C63.10: 2013

Maximum Conducted Output Power

Test Procedure

1. Set the radio in the continuous transmitting mode at full power

2. Compute power by integrating the spectrum across the EBW (or alternatively entire 99% OBW) of the signal
using the instrument’s band power measurement function. The integration shall be performed using the spectrum
analyzer band-power measurement function with band limits set equal to the EBW or the OBW band edges.

3. Capture graphs and record pertinent measurement data.

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01r02
2. Measurement using a Spectrum Analyzer or EMI Receiver (SA), (d) Method SA-2

Maximum Conducted Output Power

Test parameters

Method SA-2 (trace averaging across on and off times of the EUT transmissions, followed by duty cycle
correction).

(i) Measure the duty cycle, x, of the transmitter output signal as described in section II.B.

(i) Set span to encompass the EBW (or, alternatively, the entire 99% occupied bandwidth) of the signal.

(iii) Set RBW = 1MHz.

(iv) Set VBW > 3MHz.

(v) Number of points in sweep > 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that
narrowband signals are not lost between frequency bins.)

(vi) Sweep time = auto.

(vii) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(viii) Do not use sweep triggering. Allow the sweep to “free run”.

(ix) Trace average at least 100 traces in power averaging (i.e., RMS) mode; however, the number of traces to be
averaged shall be increased above 100 as needed to ensure that the average accurately represents the true average
over the on and off periods of the transmitter.

(x) Compute power by integrating the spectrum across the EBW (or, alternatively, the entire 99% occupied
bandwidth) of the signal using the instrument’s band power measurement function with band limits set equal to
the EBW (or occupied bandwidth)

The “measure-and-sum technique” is used for measuring in-band transmit power of a device. In the measure-and-
sum approach, the conducted emission level is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically to determine the total emission level from the device. Summing is

performed in linear power units. ANSI C63.10 section 14.3.2.2
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5.3.3 Maximum Conducted Output Power Test Information

Samples, Systems, and Modes
System System under Support
¥ Description Samples y p.p

Number test equipment

1 EUT So1 ¥ ]
Support S02 ] 1

Tested By: Date of testing:

Julian Land November 19, 2018 — December 15, 2018

Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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5.3.4 Maximum Conducted Output Power Data Table
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=l e el x| BB
g O <
T =
o
l_
Non HT20, 6 to 54 Mbps 1 17| 44 [9901]| 184 18.44 | 22.84 | 30 | 11.56
Non HT20, 6 to 54 Mbps 2 17| 44 [99.01| 184 | 174 20.98 | 25.38 | 30 | 9.02
Non HT20, 6 to 54 Mbps 3 | 17| 44 |9001| 184 | 174 | 174 2257 | 26.97 | 30 | 7.43
Non HT20, 6 to 54 Mbps 4 | 16| 44 |9001| 167 | 162 | 162 | 166 | 2249 | 26.80 | 30 | 7.51
,\Nﬂ‘t’)’;s'mo Zre LEnilizy, e e 2 16| 74 |99.01| 167 | 16.2 19.51 | 26.91 | 28.6 | 9.09
“NA‘?)’;SHTZO SR (REMIE), O &4 3 15| 94 |99.01| 159 | 153 | 15 20.23 | 29.63 | 26.6 | 6.37
,\Nﬂg’;;mo SR (REMIE), B & 4 12| 104 | 9901 | 13 | 119 | 118 | 126 | 1842 | 2882 | 256 | 7.18
HT/VHT20, MO to M7 1 17| 44 [9911] 181 18.14 | 2254 | 30 | 11.86
HT/VHT20, MO to M7 2 17| 44 [9911| 181 | 172 20.72 | 25.12 | 30 | 9.28
HT/VHT20, M8 to M15 2 17| 44 [9911| 181 | 172 20.72 | 25.12 | 30 | 9.28
HT/VHT20, MO to M7 3 17| 44 |o9911] 181 | 172 | 173 2236 | 26.76 | 30 | 7.64
o | HTIVHT20, M8 to M15 3 17| 44 |o9911] 181 | 172 | 173 2236 | 26.76 | 30 | 7.64
2 | HT/VHT20, M16 to M23 3 17| 44 [o9911] 181 | 172 | 173 2236 | 26.76 | 30 | 7.64
HT/VHT20, MO to M7 4 16| 44 |9911| 169 | 161 | 163 | 166 | 2255 | 26.95 | 30 | 7.45
HT/VHT20, M8 to M15 4 16| 44 |9911| 169 | 161 | 163 | 166 | 2255 | 26.95 | 30 | 7.45
HT/VHT20, M16 to M23 4 16| 44 |9911| 169 | 161 | 163 | 166 | 2255 | 26.95 | 30 | 7.45
HT/VHT20, M24 to M31 4 | 16| 44 |99.11] 169 | 161 | 163 | 166 | 2255 | 26.95 | 30 | 7.45
HT/VHT20 Beam Forming, MO to M7 2 16| 7.4 [99.11| 169 | 161 19.57 | 26.97 | 28.6 | 9.03
HT/VHT20 Beam Forming, M8toM15 | 2 | 17 | 4.4 |99.11 | 181 | 17.2 20.72 | 25.12 | 30 | 9.28
HT/VHT20 Beam Forming, MO to M7 3 (14| 94 [9911] 145 | 141 | 14 19.02 | 28.42 | 26.6 | 7.58
HT/VHT20 Beam Forming, M8toM15 | 3 | 16 | 6.4 | 9911 | 16.9 | 16.1 | 16.3 21.26 | 27.66 | 29.6 | 8.34
HT/VHT20 Beam Forming, M16to M23 | 3 | 17 4.4 99.11 | 18.1 17.2 17.3 22.36 | 26.76 30 7.64
HT/VHT20 Beam Forming, MO to M7 a4 |12 104 |9911] 13 12 | 119 | 125 | 1843 | 2883 | 256 | 7.17
HT/VHT20 Beam Forming, M8 to M15 4 | 15 7.4 99.11 16 15.3 14.9 15.6 2153 | 28.93 | 28.6 | 7.07
HT/VHT20 Beam Forming, M16toM23 | 4 | 16 | 54 | 99.11 | 16.9 | 16.1 | 16.3 | 16.6 | 2255 | 27.95 | 30 | 7.45
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HT/VHT20 Beam Forming, M24toM31 | 4 | 16 | 4.4 | 99.11 | 16.9 16.1 16.3 16.6 | 22.55 | 26.95 | 30 7.45
HT/VHT20 STBC, MO to M7 2 |17 | 44 |99.11 | 181 17.2 20.72 | 25.12 | 30 9.28
HT/VHT20 STBC, MO to M7 3 |17 | 44 |99.11 | 18.1 17.2 17.3 22.36 | 26.76 | 30 7.64
HT/VHT20 STBC, MO to M7 4 |16 | 44 |99.11 | 16.9 16.1 16.3 16.6 | 22.55 | 26.95 | 30 7.45
HE20, MO to M7 1|17 | 44 |98.28 | 182 18.28 | 22.68 | 30 | 11.72
HE20, MO to M7 2 |17 | 44 |98.28 | 18.2 17.6 21 25.4 30 9
HE20, M8 to M15 2 |17 | 44 |98.28 | 18.2 17.6 21 25.4 30 9
HE20, MO to M7 3 16| 44 |98.28 | 17.3 16.5 16.5 21.63 | 26.03 | 30 8.37
HE20, M8 to M15 3 16| 44 |98.28 | 17.3 16.5 16.5 21.63 | 26.03 | 30 8.37
HE20, M16 to M23 3 16| 44 |98.28 | 17.3 16.5 16.5 21.63 | 26.03 | 30 8.37
HE20, MO to M7 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
HE20, M8 to M15 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
HE20, M16 to M23 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
HE20, M24 to M31 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
HE20 Beam Forming, MO to M7 2 | 16 7.4 | 9828 | 17.3 16.5 20 27.4 | 28.6 8.6
HE20 Beam Forming, M8 to M15 2 |17 | 4.4 | 98.28 | 18.2 17.6 21 254 30 9
HE20 Beam Forming, MO to M7 3 | 14| 9.4 | 98.28 15 145 14.2 19.43 | 28.83 | 26.6 | 7.17
HE20 Beam Forming, M8 to M15 3 15| 6.4 |98.28 | 16.2 15.7 15.3 20.6 27 29.6 9
HE20 Beam Forming, M16 to M23 3 | 16 4.4 98.28 | 17.3 16.5 16.5 21.63 | 26.03 30 8.37
HE20 Beam Forming, MO to M7 4 | 12 | 104 | 98.28 | 13.2 12.2 12.1 12.8 | 18.69 | 29.09 | 25.6 | 6.91
HE20 Beam Forming, M8 to M15 4 |14 | 7.4 | 98.28 15 14.5 14.2 14.8 20.73 | 28.13 | 28.6 | 7.87
HE20 Beam Forming, M16 to M23 4 | 15| 54 |98.28 | 16.2 15.7 15.3 16 2191 | 27.31 | 30 8.09
HE20 Beam Forming, M24 to M31 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
HE20 STBC, MO to M7 2 |17 | 44 |98.28 | 18.2 17.6 21 25.4 30 9
HE20 STBC, M0 to M7 3 16| 44 |98.28 | 17.3 16.5 16.5 21.63 | 26.03 | 30 8.37
HE20 STBC, M0 to M7 4 |16 | 44 |98.28 | 17.3 16.5 16.5 16.8 | 22.88 | 27.28 | 30 7.12
Non HT40, 6 to 54 Mbps 1|17 | 44 |99.01 | 181 18.14 | 22.54 | 30 | 11.86
Non HT40, 6 to 54 Mbps 2 | 15| 44 |99.01 | 157 15.3 18.56 | 22.96 | 30 | 11.44
Non HT40, 6 to 54 Mbps 3 |15 | 44 |99.01 | 15.7 15.3 15 20.16 | 2456 | 30 9.84
Non HT40, 6 to 54 Mbps 4 | 14| 44 |99.01 | 149 14 13.7 14.4 | 20.34 | 24.74 | 30 9.66
HT/VHT40, MO to M7 1|17 | 44 |97.86 | 17.8 17.89 | 22.29 | 30 | 12.11
S | HT/VHT40, MO to M7 2 |16 | 44 |97.86 | 16.5 15.9 19.31 | 23.71 | 30 | 10.69
| HTIVHT40, M8 to M15 2 | 16| 44 |9786| 165 | 159 19.31 | 23.71 | 30 | 10.69
HT/VHT40, MO to M7 3 |16 | 44 |97.86| 16.5 15.9 16 21.01 | 2541 | 30 8.99
HT/VHT40, M8 to M15 3 |16 | 44 |97.86| 16.5 15.9 16 21.01 | 2541 | 30 8.99
HT/VHT40, M16 to M23 3 |16 | 44 |97.86| 16.5 15.9 16 21.01 | 2541 | 30 8.99
HT/VHT40, MO to M7 4 | 15| 44 | 9786 | 157 15 15.1 152 | 21.37 | 25.77 | 30 8.63
HT/VHT40, M8 to M15 4 | 15 4.4 97.86 15.7 15 15.1 15.2 21.37 | 25.77 30 8.63
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HT/VHT40, M16 to M23 4 |15 | 44 | 9786 | 157 15 15.1 15.2 | 21.37 | 25.77 | 30 8.63
HT/VHT40, M24 to M31 4 | 15| 44 | 9786 | 157 15 15.1 15.2 | 21.37 | 25.77 | 30 8.63
HT/VHT40 Beam Forming, MO to M7 2 | 15 74 | 97.86 | 15.7 15 18.47 | 25.87 | 28.6 | 10.13
HT/VHT40 Beam Forming, M8 to M15 2 |16 | 44 | 9786 | 16.5 15.9 19.31 | 23.71 30 | 10.69
HT/VHT40 Beam Forming, MO to M7 3 |12 94 | 9786 | 12.7 11.9 11.7 16.99 | 26.39 | 26.6 | 9.61
HT/VHT40 Beam Forming, M8 to M15 3 |14 | 64 |9786 | 145 13.8 13.7 18.88 | 25.28 | 29.6 | 10.72
HT/VHT40 Beam Forming, M16toM23 | 3 | 16 | 4.4 | 97.86 | 16.5 15.9 16 21.01 | 25.41 | 30 8.99
HT/VHT40 Beam Forming, MO to M7 4 9 | 104 | 97.86 9.7 9 8.4 9.2 15.21 | 25.61 | 25.6 | 10.39
HT/VHT40 Beam Forming, M8 to M15 4 |12 | 74 |97.86 | 12.7 11.9 11.7 12.4 | 18.31 | 25.71 | 28.6 | 10.29
HT/VHT40 Beam Forming, M16toM23 | 4 | 14 | 54 | 97.86 | 14.5 13.8 13.7 14.1 20.15 | 25.55 30 9.85
HT/VHT40 Beam Forming, M24toM31 | 4 | 15 4.4 97.86 | 15.7 15 15.1 15.2 21.37 | 25.77 30 8.63
HT/VHT40 STBC, MO to M7 2 |16 | 44 |97.86 | 165 15.9 19.31 | 23.71 | 30 | 10.69
HT/VHT40 STBC, MO to M7 3 |16 | 44 |97.86| 16.5 15.9 16 21.01 | 25.41 | 30 8.99
HT/VHT40 STBC, MO to M7 4 | 15| 44 | 9786 | 157 15 15.1 15.2 | 21.37 | 25.77 | 30 8.63
HE40, MO to M7 1 (16| 44 |96.94 | 16.8 16.93 | 21.33 | 30 | 13.07
HE40, MO to M7 2 |15 | 44 |96.94 | 15.7 15.1 1856 | 22.96 | 30 | 11.44
HE40, M8 to M15 2 |15 | 44 |96.94 | 15.7 15.1 1856 | 22.96 | 30 | 11.44
HE40, MO to M7 3 [ 15| 44 |96.94 | 15.7 15.1 15 20.18 | 24.58 | 30 9.82
HE40, M8 to M15 3 |15 | 44 |96.94 | 157 15.1 15 20.18 | 2458 | 30 9.82
HE40, M16 to M23 3 |15 | 44 |96.94 | 157 15.1 15 20.18 | 2458 | 30 9.82
HE40, MO to M7 4 | 15| 44 |96.94 | 157 15.1 15 152 | 21.41 | 25.81 | 30 8.59
HE40, M8 to M15 4 | 15| 4.4 |96.94 | 157 15.1 15 152 | 21.41 | 2581 | 30 8.59
HE40, M16 to M23 4 | 15| 44 |96.94 | 157 15.1 15 152 | 21.41 | 25.81 | 30 8.59
HE40, M24 to M31 4 | 15| 44 |96.94 | 157 15.1 15 152 | 21.41 | 25.81 | 30 8.59
HE40 Beam Forming, MO to M7 2 (14| 74 |96.94 | 146 14 17.46 | 24.86 | 28.6 | 11.14
HE40 Beam Forming, M8 to M15 2 15| 44 |96.94 | 15.7 15.1 1856 | 22.96 | 30 | 11.44
HE40 Beam Forming, MO to M7 3 |11 | 94 |9694 | 114 11 10.6 15.92 | 25.32 | 26.6 | 10.68
HE40 Beam Forming, M8 to M15 3 |14 | 64 |96.94 | 146 14 13.8 19.05 | 25.45 | 29.6 | 10.55
HE40 Beam Forming, M16 to M23 3 |15 | 44 |96.94 | 157 15.1 15 20.18 | 2458 | 30 9.82
HE40 Beam Forming, MO to M7 4 9 | 104 | 96.94 9.8 9 8.4 9.3 15.31 | 25.71 | 25.6 | 10.29
HE40 Beam Forming, M8 to M15 4 |12 | 7.4 |96.94 | 12.7 11.9 11.7 12.3 | 18.32 | 25.72 | 28.6 | 10.28
HE40 Beam Forming, M16 to M23 4 | 14| 54 |96.94 | 146 14 13.8 14.1 | 20.29 | 25.69 | 30 9.71
HE40 Beam Forming, M24 to M31 4 |15 | 44 | 96.94 | 157 15.1 15 152 | 21.41 | 25.81 | 30 8.59
HE40 STBC, MO to M7 2 15 4.4 96.94 15.7 15.1 18.56 | 22.96 30 11.44
HE40 STBC, M0 to M7 3 |15 | 44 |96.94 | 157 15.1 15 20.18 | 2458 | 30 9.82
HE40 STBC, MO0 to M7 4 | 15| 4.4 |96.94 | 157 15.1 15 152 | 21.41 | 2581 | 30 8.59
S | Non HT80, 6 to 54 Mbps 1|16 | 44 |99.01| 165 16.54 | 20.94 | 30 | 13.46
o Non HT80, 6 to 54 Mbps 15 4.4 99.01 15.5 15 18.31 | 22.71 30 11.69
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Non HT80, 6 to 54 Mbps 3 | 15| 44 |99.01 | 155 15 14.7 19.89 | 24.29 | 30 | 10.11
Non HT80, 6 to 54 Mbps 4 | 14| 44 |99.01 | 142 13.7 134 141 19.93 | 24.33 | 30 | 10.07
VHT80, M0 to M9 1ss 1|17 | 44 |9568 | 17.3 17.49 | 21.89 | 30 | 1251
VHT80, M0 to M9 1ss 2 | 15| 44 |9568 | 15.3 14.6 18.17 | 2257 | 30 | 11.83
VHT80, M0 to M9 2ss 2 | 15| 44 |9568 | 15.3 14.6 18.17 | 2257 | 30 | 11.83
VHT80, M0 to M9 1ss 3 |15 | 44 | 9568 | 15.3 14.6 14.3 19.72 | 24.12 | 30 | 10.28
VHT80, MO to M9 2ss 3 15| 44 | 9568 | 15.3 14.6 14.3 19.72 | 24.12 | 30 | 10.28
VHT80, M0 to M9 3ss 3 15| 44 | 9568 | 15.3 14.6 14.3 19.72 | 24.12 | 30 | 10.28
VHT80, M0 to M9 1ss 4 | 14| 44 | 9568 | 141 13.6 13.2 13.7 19.87 | 24.27 | 30 | 10.13
VHT80, M0 to M9 2ss 4 | 14| 44 | 9568 | 141 13.6 13.2 13.7 19.87 | 24.27 | 30 | 10.13
VHT80, MO to M9 3ss 4 | 14| 44 | 9568 | 141 13.6 13.2 13.7 19.87 | 24.27 | 30 | 10.13
VHT80, MO to M9 4ss 4 | 14| 44 | 9568 | 141 13.6 13.2 13.7 19.87 | 24.27 | 30 | 10.13
VHT80 Beam Forming, MO to M9 1ss 2 |14 | 74 | 9568 | 14.1 13.6 17.06 | 24.46 | 28.6 | 11.54
VHT80 Beam Forming, MO to M9 2ss 2 |15 | 44 | 9568 | 15.3 14.6 18.17 | 22.57 30 | 11.83
VHT80 Beam Forming, MO to M9 1ss 3 12| 94 |9568 | 12.2 11.3 10.7 16.41 | 25.81 | 26.6 | 10.19
VHT80 Beam Forming, MO to M9 2ss 3 |14| 64 |9568 | 14.1 13.6 13.2 18.61 | 25.01 | 29.6 | 10.99
VHT80 Beam Forming, MO to M9 3ss 3 | 15| 44 | 9568 | 15.3 14.6 14.3 19.72 | 24.12 | 30 | 10.28
VHT80 Beam Forming, MO to M9 1ss 4 9 | 104 | 95.68 9.2 8.4 7.6 9.1 14.83 | 25.23 | 25.6 | 10.77
VHT80 Beam Forming, MO to M9 2ss 4 |12 | 7.4 | 9568 | 12.2 11.3 10.7 11.8 17.75 | 25.15 | 28.6 | 10.85
VHT80 Beam Forming, MO to M9 3ss 4 | 14| 54 | 9568 | 14.1 13.6 13.2 13.7 19.87 | 25.27 | 30 | 10.13
VHT80 Beam Forming, MO to M9 4ss 4 |14 | 44 | 9568 | 14.1 13.6 13.2 13.7 19.87 | 24.27 30 | 10.13
VHT80 STBC, MO to M9 1ss 2 |15 | 44 |9568 | 15.3 14.6 18.17 | 2257 | 30 | 11.83
VHT80 STBC, MO to M9 1ss 3 | 15| 44 | 9568 | 15.3 14.6 14.3 19.72 | 24.12 | 30 | 10.28
VHT80 STBC, MO to M9 1ss 4 | 14| 44 | 9568 | 141 13.6 13.2 13.7 19.87 | 24.27 | 30 | 10.13
HE80, MO to M9 1ss 1 (17| 44 |95.04 | 17.1 17.32 | 21.72 | 30 | 12.68
HE80, M0 to M9 1ss 2 |16 | 44 |95.04 | 16.3 15.5 19.15 | 23,55 | 30 | 10.85
HE80, MO to M9 2ss 2 |16 | 44 |95.04 | 16.3 15.5 19.15 | 2355 | 30 | 10.85
HE80, MO to M9 1ss 3 | 15| 44 |95.04 | 149 14.8 14.7 19.79 | 24.19 | 30 | 10.21
HES80, MO to M9 2ss 3 |15 | 44 | 95.04 | 149 14.8 14.7 19.79 | 24.19 | 30 | 10.21
HES80, MO to M9 3ss 3 |15 | 44 | 95.04 | 149 14.8 14.7 19.79 | 24.19 | 30 | 10.21
HES80, MO to M9 1ss 4 | 15| 44 | 95.04 | 149 14.8 14.7 152 | 21.15 | 2555 | 30 8.85
HE80, MO to M9 2ss 4 | 15| 44 | 95.04 | 149 14.8 14.7 152 | 21.15 | 2555 | 30 8.85
HE80, MO to M9 3ss 4 | 15| 44 | 95.04 | 149 14.8 14.7 152 | 21.15 | 2555 | 30 8.85
HEB80, MO to M9 4ss 4 | 15 4.4 95.04 14.9 14.8 14.7 15.2 21.15 | 25.55 30 8.85
HE80 Beam Forming, MO to M9 1ss 2 |15 | 74 |95.04 | 14.9 14.8 18.08 | 25.48 | 28.6 | 10.52
HE80 Beam Forming, MO to M9 2ss 2 |16 | 44 |95.04 | 16.3 15.5 19.15 | 2355 | 30 | 10.85
HE80 Beam Forming, MO to M9 1ss 3 |12 | 94 | 9504 | 123 11.7 11.1 16.72 | 26.12 | 26.6 | 9.88
HE80 Beam Forming, MO to M9 2ss 3 |14 | 64 | 9504 | 14.2 13.7 13.4 18.77 | 25.17 | 29.6 | 10.83
HE80 Beam Forming, MO to M9 3ss 3 |15 4.4 95.04 | 14.9 14.8 14.7 19.79 | 24.19 30 | 10.21
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HE80 Beam Forming, MO to M9 1ss 4 | 10 | 104 | 95.04 | 10.2 9.5 9.2 10.3 16.07 | 26.47 | 25.6 | 9.53
HES0 Beam Forming, MO to M9 2ss 4 | 13| 74 |9504| 131 | 125 | 124 | 131 | 19.03 | 26.43 | 286 | 9.57
HE80 Beam Forming, MO to M9 3ss 4 |14 | 54 | 95.04 | 14.2 13.7 13.4 14.1 20.1 25.5 30 9.9
HE80 Beam Forming, MO to M9 4ss 4 | 15| 44 | 95.04 | 149 14.8 14.7 15.2 21.15 | 25.55 30 8.85
HES0 STBC, MO to M9 1ss 2 | 16| 44 |9504| 163 | 155 19.15 | 2355 | 30 | 10.85
HES0 STBC, MO to M9 1ss 3 |15| 44 |9504]| 149 | 148 | 147 19.79 | 24.19 | 30 | 10.21
HES0 STBC, MO to M9 1ss 4 | 15| 44 |9504| 149 | 148 | 147 | 152 | 2115 | 2555 | 30 | 8.85
Non HT20, 6 to 54 Mbps 1| 17| 44 [99.01] 179 17.94 | 22.34 | 30 | 12.06
Non HT20, 6 to 54 Mbps 2 | 17| 44 [9901]| 179 | 173 20.66 | 25.06 | 30 | 9.34
Non HT20, 6 to 54 Mbps 3 |17| 44 |99.01]| 179 | 173 | 173 2232 | 26,72 | 30 | 7.68
Non HT20, 6 to 54 Mbps 4 | 17| 44 |9901| 179 | 173 | 173 | 176 | 236 | 28 | 30 | 64
“NA‘?)’;SHTZO SRl O 2 | 17| 7.4 |99.01| 179 | 173 20.66 | 28.06 | 28.6 | 7.94
,\Nﬂ‘t’,”‘)SHTZO ELEET (FEnlTE,; O e 3 17| 94 |9901| 179 | 173 | 173 2232 | 31.72 | 26.6 | 4.28
,\Nﬂ‘t’,”‘)SHTZO ELEET (FEnlTE,; O e 4 |14 | 104 |99.01 | 151 | 144 | 138 | 148 | 2062 | 31.02 | 25.6 | 4.98
HT/VHT20, MO to M7 1| 17| 44 [9911] 181 18.14 | 2254 | 30 | 11.86
HT/VHT20, MO to M7 2 | 17| 44 [9911] 181 | 174 20.81 | 2521 | 30 | 9.19
HT/VHT20, M8 to M15 2 | 17| 44 [9911] 181 | 174 20.81 | 2521 | 30 | 9.19
HT/VHT20, MO to M7 3 17| 44 |9911] 181 | 174 | 174 22.46 | 26.86 | 30 | 7.54
HT/VHT20, M8 to M15 3 17| 44 |9911] 181 | 174 | 174 22.46 | 26.86 | 30 | 7.54
HT/VHT20, M16 to M23 3 17| 44 |9911] 181 | 174 | 174 22.46 | 26.86 | 30 | 7.54
HT/VHT20, MO to M7 4 | 17| 44 |9911| 181 | 174 | 174 | 177 | 2372 | 2812 | 30 | 6.28
o | HT/VHT20, M8 to M15 4 | 17| 44 |9911| 181 | 174 | 174 | 177 | 2372 | 2812 | 30 | 6.28
& [HT/VHT20, M16 10 M23 4 | 17| 44 |9911] 181 | 174 | 174 | 177 | 2372 | 2812 | 30 | 6.28
HT/VHT20, M24 to M31 4 | 17| 44 |9911] 181 | 174 | 174 | 177 | 2372 | 2812 | 30 | 6.28
HT/VHT20 Beam Forming, MOtoM7 | 2 | 17 | 7.4 |99.11| 181 | 17.4 20.81 | 28.21 | 286 | 7.79
HT/VHT20 Beam Forming, M8toM15 | 2 | 17 | 4.4 |99.11| 181 | 17.4 20.81 | 2521 | 30 | 9.19
HT/VHT20 Beam Forming, MOtoM7 | 3 | 17 | 9.4 |99.11 | 181 | 17.4 | 17.4 22.46 | 31.86 | 26.6 | 4.14
HT/VHT20 Beam Forming, M8toM15 | 3 | 17 | 6.4 |99.11 | 181 | 17.4 | 17.4 22.46 | 28.86 | 29.6 | 7.14
HT/VHT20 Beam Forming, M16toM23 | 3 | 17 | 4.4 |99.11 | 181 | 17.4 | 17.4 22.46 | 26.86 | 30 | 7.54
HT/VHT20 Beam Forming, MOtoM7 | 4 | 15 | 104 | 99.11 | 159 | 153 | 151 | 157 | 21.57 | 31.97 | 25.6 | 4.03
HT/VHT20 Beam Forming, M8toM15 | 4 | 17 | 7.4 |99.11| 181 | 174 | 174 | 177 | 2372 | 31.12 | 286 | 4.88
HT/VHT20 Beam Forming, M16to M23 | 4 | 17 54 99.11 | 18.1 17.4 17.4 17.7 23.72 | 29.12 30 6.28
HT/VHT20 Beam Forming, M24toM31 | 4 | 17 4.4 99.11 | 18.1 17.4 17.4 17.7 23.72 | 28.12 30 6.28
HT/VHT20 STBC, MO to M7 2 | 17| 44 [9911] 181 | 174 20.81 | 2521 | 30 | 9.19
HT/VHT20 STBC, MO to M7 3 17| 44 |9911] 181 | 174 | 174 22.46 | 26.86 | 30 | 7.54
HT/VHT20 STBC, MO to M7 4 17| 44 |9911| 181 | 174 | 174 | 177 | 2372 | 2812 | 30 | 6.28
HE20, MO to M7 1| 17| 44 [9828]| 181 18.18 | 2258 | 30 | 11.82
HE20, MO to M7 2 | 17| 44 [9828| 181 | 176 20.94 | 2534 | 30 | 9.06
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HE20, M8 to M15 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 | 30 9.06
HE20, MO to M7 3 |17 | 44 |98.28 | 18.1 17.6 17.7 22.65 | 27.05 | 30 7.35
HE20, M8 to M15 3 |17 | 44 |98.28 | 18.1 17.6 17.7 22.65 | 27.05 | 30 7.35
HE20, M16 to M23 3 |17 | 44 |98.28 | 18.1 17.6 17.7 22.65 | 27.05 | 30 7.35
HE20, MO to M7 4 |17 | 44 |98.28 | 18.1 17.6 17.7 18 23.95 | 28.35 | 30 6.05
HE20, M8 to M15 4 |17 | 44 |98.28 | 18.1 17.6 17.7 18 23.95 | 28.35 | 30 6.05
HE20, M16 to M23 4 | 17 | 44 | 98.28 | 181 17.6 17.7 18 23.95 | 28.35 | 30 6.05
HE20, M24 to M31 4 | 17 | 44 | 98.28 | 181 17.6 17.7 18 23.95 | 28.35 | 30 6.05
HE20 Beam Forming, MO to M7 2 (17| 74 |98.28 | 18.1 17.6 20.94 | 28.34 | 28.6 | 7.66
HE20 Beam Forming, M8 to M15 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 30 9.06
HE20 Beam Forming, MO to M7 3 |17 9.4 98.28 | 18.1 17.6 17.7 22.65 | 32.05 | 26.6 | 3.95
HE20 Beam Forming, M8 to M15 3 |17 6.4 98.28 | 18.1 17.6 17.7 22.65 | 29.05 | 29.6 | 6.95
HE20 Beam Forming, M16 to M23 3 |17 | 44 |9828 | 18.1 17.6 17.7 22.65 | 27.05 30 7.35
HE20 Beam Forming, MO to M7 4 | 15| 104 | 98.28 16 15.7 15.4 16 21.88 | 32.28 | 25.6 | 3.72
HE20 Beam Forming, M8 to M15 4 |17 | 7.4 | 98.28 | 181 17.6 17.7 18 23.95 | 31.35 | 28.6 | 4.65
HE20 Beam Forming, M16 to M23 4 | 17 54 | 9828 | 181 17.6 17.7 18 23.95 | 29.35 30 6.05
HE20 Beam Forming, M24 to M31 4 |17 | 44 |98.28 | 18.1 17.6 17.7 18 23.95 | 28.35 30 6.05
HE20 STBC, M0 to M7 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 | 30 9.06
HE20 STBC, M0 to M7 3 |17 | 44 |98.28 | 18.1 17.6 17.7 22.65 | 27.05 | 30 7.35
HE20 STBC, M0 to M7 4 |17 | 44 |98.28 | 18.1 17.6 17.7 18 23.95 | 28.35 | 30 6.05
Non HT40, 6 to 54 Mbps 1|17 | 44 |99.01 | 17.9 17.94 | 22.34 | 30 | 12.06
Non HT40, 6 to 54 Mbps 2 (17| 44 |99.01 | 179 17.2 20.62 | 25.02 | 30 9.38
Non HT40, 6 to 54 Mbps 3 |17 | 44 |99.01 | 179 17.2 17.1 22.23 | 26.63 | 30 7.77
Non HT40, 6 to 54 Mbps 4 |17 | 44 |99.01 | 17.9 17.2 17.1 17.4 | 23.47 | 27.87 | 30 6.53
HT/VHT40, MO to M7 1 (17| 44 |97.86 | 17.6 17.69 | 22.09 | 30 | 12.31
HT/VHT40, MO to M7 2 |17 | 44 |97.86 | 17.6 17.2 20.51 | 2491 | 30 9.49
HT/VHT40, M8 to M15 2 |17 | 44 |97.86 | 17.6 17.2 20.51 | 2491 | 30 9.49
HT/VHT40, MO to M7 3 |17 | 44 |97.86 | 17.6 17.2 17.1 22.17 | 26.57 | 30 7.83
Q | HT/VHT40, M8 to M15 3 |17 | 44 |97.86 | 17.6 17.2 17.1 22.17 | 26.57 | 30 7.83
o HT/VHT40, M16 to M23 3 |17 | 44 |97.86 | 17.6 17.2 17.1 22.17 | 26.57 | 30 7.83
HT/VHT40, MO to M7 4 |17 | 44 | 9786 | 17.6 17.2 17.1 17.3 | 23.42 | 27.82 | 30 6.58
HT/VHT40, M8 to M15 4 |17 | 44 | 9786 | 17.6 17.2 17.1 17.3 | 23.42 | 27.82 | 30 6.58
HT/VHT40, M16 to M23 4 | 17 4.4 97.86 17.6 17.2 17.1 17.3 23.42 | 27.82 30 6.58
HT/VHT40, M24 to M31 4 |17 | 44 | 9786 | 17.6 17.2 171 17.3 | 23.42 | 27.82 | 30 6.58
HT/VHT40 Beam Forming, MO to M7 2 |17 | 74 |97.86 | 17.6 17.2 20.51 | 27.91 | 28.6 | 8.09
HT/VHT40 Beam Forming, M8 to M15 2 |17 | 44 |97.86 | 17.6 17.2 20.51 | 2491 | 30 9.49
HT/VHT40 Beam Forming, MO to M7 3 |17 | 94 |97.86| 17.6 17.2 17.1 22.17 | 3157 | 26.6 | 4.43
HT/VHT40 Beam Forming, M8 to M15 3 | 17 6.4 97.86 | 17.6 17.2 17.1 22.17 | 28,57 | 29.6 | 7.43
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HT/VHT40 Beam Forming, M16toM23 | 3 | 17 | 4.4 |o97.86| 176 | 172 | 171 2217 | 26557 | 30 | 7.83
HT/VHTA40 Beam Forming, MOtoM7 | 4 | 16 | 104 | 97.86 | 16,5 | 15.9 | 159 | 16.1 | 22.22 | 32.62 | 25.6 | 3.38
HT/VHT40 Beam Forming, M8 to M15 4 | 17 74 | 9786 | 17.6 17.2 17.1 17.3 23.42 | 30.82 | 28.6 | 5.18
HT/VHT40 Beam Forming, M16to M23 | 4 | 17 54 | 9786 | 17.6 17.2 17.1 17.3 23.42 | 28.82 30 6.58
HT/VHT40 Beam Forming, M24toM31 | 4 | 17 | 4.4 | 97.86 | 17.6 17.2 17.1 17.3 23.42 | 27.82 30 6.58
HT/VHT40 STBC, MO to M7 2 | 17| 44 |978| 176 | 17.2 20.51 | 2491 | 30 | 9.49
HT/VHT40 STBC, MO to M7 3 17| 44 |o786| 176 | 172 | 171 2217 | 26,57 | 30 | 7.83
HT/VHT40 STBC, MO to M7 4 | 17| 44 |o786| 176 | 172 | 171 | 173 | 2342 | 2782 | 30 | 6.58
HE40, MO to M7 1| 17| 44 |9694| 177 17.83 | 2223 | 30 | 12.17
HE40, MO to M7 2 | 17| 44 |9694| 177 | 174 207 | 251 | 30 | 9.3
HE40, M8 to M15 2 | 17| 44 |9694| 177 | 17.4 207 | 251 | 30 | 9.3
HE40, MO to M7 3 |17 | 44 |9694| 177 | 174 | 172 2234 | 26.74 | 30 | 7.66
HE40, M8 to M15 3 |17 | 44 |9694| 177 | 174 | 172 2234 | 26.74 | 30 | 7.66
HE40, M16 to M23 3 17| 44 |9694| 177 | 174 | 172 2234 | 2674 | 30 | 7.66
HE40, MO to M7 4 | 17| 44 |9694| 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
HE40, M8 to M15 4 | 17| 44 | 9694 | 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
HE40, M16 to M23 4 | 17| 44 |9694| 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
HEA40, M24 to M31 4 | 17| 44 | 9694 | 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
HE40 Beam Forming, MO to M7 2 | 17 7.4 |96.94 | 17.7 17.4 20.7 28.1 | 28.6 7.9
HE40 Beam Forming, M8 to M15 2 | 17 4.4 96.94 | 17.7 17.4 20.7 25.1 30 9.3
HE40 Beam Forming, MO to M7 3 |17 94 |96.94 | 17.7 17.4 17.2 22.34 | 31.74 | 26.6 | 4.26
HE40 Beam Forming, M8 to M15 3 17| 64 |9694| 177 | 174 | 172 22.34 | 2874 | 29.6 | 7.26
HE40 Beam Forming, M16 to M23 3 17| 44 |9694| 177 | 174 | 172 22.34 | 26.74 | 30 | 7.66
HE40 Beam Forming, MO to M7 4 | 15| 104 | 96.94 | 158 | 152 | 152 | 155 | 21.59 | 31.99 | 25.6 | 4.01
HE40 Beam Forming, M8 to M15 4 | 17| 74 |9694| 177 | 174 | 172 | 175 | 2361 | 31.01 | 28.6 | 4.99
HEA40 Beam Forming, M16 to M23 4 | 17| 54 |9694| 177 | 174 | 172 | 175 | 2361 | 20.01 | 30 | 6.39
HEA40 Beam Forming, M24 to M31 4 |17 | 44 | 9694 | 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
HE40 STBC, MO to M7 2 | 17| 44 |9694| 177 | 17.4 207 | 251 | 30 | 9.3
HE40 STBC, MO to M7 3 17| 44 |9694| 177 | 174 | 172 2234 | 2674 | 30 | 7.66
HE40 STBC, MO to M7 4 |17 | 44 | 9694 | 177 | 174 | 172 | 175 | 2361 | 2801 | 30 | 6.39
Non HT20, 6 to 54 Mbps 1|17 44 [99.01| 182 18.24 | 22.64 | 30 | 11.76
Non HT20, 6 to 54 Mbps 2 | 17| 44 [99.01]| 182 | 173 20.83 | 2523 | 30 | 9.17
Non HT20, 6 to 54 Mbps 3 17| 44 |9901| 182 | 173 | 173 22.44 | 26.84 | 30 | 7.56

o | Non HT20, 6 o 54 Mbps 4 | 17| 44 |9901| 182 | 173 | 173 | 177 | 237 | 281 | 30 | 6.3

N R 2 |17 | 74 |99.01| 182 | 17.3 20.83 | 28.23 | 286 | 7.77
,\NA%’;SHTZO SetulsouilohFide 3 |17| 94 |99.01| 182 | 17.3 | 17.3 22.44 | 31.84 | 26.6 | 4.16
,\NA(;’QSHTZO Sea ol 4 | 16| 104 |99.01| 17 | 163 | 162 | 166 | 226 | 33 |256| 3
HT/VHT20, MO to M7 1|17 44 [9911| 181 18.14 | 2254 | 30 | 11.86
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HT/VHT20, MO to M7 2 (17| 44 |99.11 | 18.1 17.4 20.81 | 25.21 | 30 9.19
HT/VHT20, M8 to M15 2 (17| 44 |99.11 | 18.1 17.4 20.81 | 25.21 | 30 9.19
HT/VHT20, MO to M7 3 17| 44 |99.11 | 18.1 17.4 17.3 22.42 | 26.82 | 30 7.58
HT/VHT20, M8 to M15 3 |17 | 44 |99.11 | 18.1 17.4 17.3 2242 | 26.82 | 30 7.58
HT/VHT20, M16 to M23 3 |17 | 44 |99.11 | 18.1 17.4 17.3 22.42 | 26.82 | 30 7.58
HT/VHT20, MO to M7 4 |17 | 44 |99.11 | 181 17.4 17.3 17.7 23.7 28.1 30 6.3

HT/VHT20, M8 to M15 4 |17 | 44 |99.11 | 181 17.4 17.3 17.7 23.7 28.1 30 6.3

HT/VHT20, M16 to M23 4 |17 | 44 |99.11 | 181 17.4 17.3 17.7 23.7 28.1 30 6.3

HT/VHT20, M24 to M31 4 |17 | 44 |99.11 | 181 17.4 17.3 17.7 23.7 28.1 30 6.3

HT/VHT20 Beam Forming, MO to M7 2 (17| 74 |99.11 | 18.1 17.4 20.81 | 28.21 | 28.6 | 7.79
HT/VHT20 Beam Forming, M8 to M15 2 | 17 4.4 99.11 | 18.1 17.4 20.81 | 25.21 30 9.19
HT/VHT20 Beam Forming, MO to M7 3 |17 9.4 99.11 | 18.1 17.4 17.3 2242 | 31.82 | 26.6 | 4.18
HT/VHT20 Beam Forming, M8 to M15 3 | 17 6.4 |99.11 | 18.1 17.4 17.3 2242 | 28.82 | 29.6 | 7.18
HT/VHT20 Beam Forming, M16toM23 | 3 | 17 | 4.4 | 99.11 | 18.1 17.4 17.3 22.42 | 26.82 30 7.58
HT/VHT20 Beam Forming, MO to M7 4 |16 | 104 | 99.11 | 171 16.3 16.2 16.7 | 22.65 | 33.05 | 25.6 | 2.95
HT/VHT20 Beam Forming, M8 to M15 4 |17 | 7.4 |99.11 | 181 17.4 17.3 17.7 23.7 31.1 | 286 | 4.9

HT/VHT20 Beam Forming, M16toM23 | 4 | 17 | 5.4 | 99.11 | 18.1 17.4 17.3 17.7 23.7 29.1 30 6.3

HT/VHT20 Beam Forming, M24toM31 | 4 | 17 | 4.4 | 99.11 | 18.1 17.4 17.3 17.7 23.7 28.1 30 6.3

HT/VHT20 STBC, MO to M7 2 |17 | 44 |99.11 | 181 17.4 20.81 | 25.21 | 30 9.19
HT/VHT20 STBC, MO to M7 3 |17 | 44 |99.11 | 18.1 17.4 17.3 2242 | 26.82 | 30 7.58
HT/VHT20 STBC, MO to M7 4 |17 | 44 |99.11 | 181 17.4 17.3 17.7 23.7 28.1 30 6.3

HE20, MO to M7 1|17 | 44 |98.28 | 18.1 18.18 | 2258 | 30 | 11.82
HE20, MO to M7 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 | 30 9.06
HE20, M8 to M15 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 | 30 9.06
HE20, MO to M7 3 |17 | 4.4 |98.28 | 18.1 17.6 17.5 2259 | 26.99 | 30 7.41
HE20, M8 to M15 3 |17 | 4.4 |98.28 | 18.1 17.6 17.5 2259 | 26.99 | 30 7.41
HE20, M16 to M23 3 |17 | 44 |98.28 | 18.1 17.6 17.5 2259 | 26.99 | 30 7.41
HE20, MO to M7 4 | 17 | 44 | 98.28 | 181 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
HE20, M8 to M15 4 |17 | 44 |98.28 | 18.1 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
HE20, M16 to M23 4 |17 | 44 |98.28 | 18.1 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
HE20, M24 to M31 4 |17 | 44 | 98.28 | 181 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
HE20 Beam Forming, MO to M7 2 |17 | 74 |98.28 | 18.1 17.6 20.94 | 28.34 | 28.6 | 7.66
HE20 Beam Forming, M8 to M15 2 | 17 4.4 98.28 | 18.1 17.6 20.94 | 25.34 30 9.06
HE20 Beam Forming, MO to M7 3 | 17 9.4 98.28 18.1 17.6 17.5 2259 | 31.99 | 26.6 | 4.01
HE20 Beam Forming, M8 to M15 3 |17 | 64 |98.28 | 18.1 17.6 17.5 2259 | 28.99 | 29.6 | 7.01
HE20 Beam Forming, M16 to M23 3 |17 | 44 |98.28 | 18.1 17.6 17.5 22.59 | 26.99 | 30 7.41
HE20 Beam Forming, MO to M7 4 |16 | 104 | 98.28 | 17.2 16.6 16.5 17 2293 | 33.33 | 25.6 | 2.67
HE20 Beam Forming, M8 to M15 4 |17 | 7.4 |98.28 | 18.1 17.6 17.5 17.9 | 23.88 | 31.28 | 28.6 | 4.72
HE20 Beam Forming, M16 to M23 4 | 17 54 98.28 | 18.1 17.6 17.5 17.9 23.88 | 29.28 30 6.12
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HE20 Beam Forming, M24 to M31 4 |17 | 44 |98.28 | 18.1 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
HE20 STBC, M0 to M7 2 |17 | 44 |98.28 | 18.1 17.6 20.94 | 25.34 | 30 9.06
HE20 STBC, MO to M7 3 |17 | 44 |98.28 | 18.1 17.6 17.5 2259 | 26.99 | 30 7.41
HE20 STBC, MO to M7 4 |17 | 44 |98.28 | 18.1 17.6 17.5 17.9 | 23.88 | 28.28 | 30 6.12
Non VHT160/HE160, 6 to 54 Mbps 1 14 4.4 99.01 14.5 14.54 | 18.94 30 15.46
Non VHT160/HE160, 6 to 54 Mbps 2 13| 44 |99.01 | 13.2 12.3 15.83 | 20.23 | 30 | 14.17
Non VHT160/HE160, 6 to 54 Mbps 3 12| 44 |99.01 | 12.6 11.7 11.3 16.72 | 21.12 | 30 | 13.28
Non VHT160/HE160, 6 to 54 Mbps 4 | 11| 44 |99.01 | 116 10.4 10.6 10.8 | 16.94 | 21.34 | 30 | 13.06
VHT160, MO to M9 1ss 1 (15| 44 |9236 | 144 14.75 | 19.15 | 30 | 15.25
VHT160, MO to M9 1ss 2 |14 | 44 |9236 | 135 13.2 16.71 | 21.11 | 30 | 13.29
VHT160, MO to M9 2ss 2 |14 | 44 |9236 | 135 13.2 16.71 | 21.11 | 30 | 13.29
VHT160, MO to M9 1ss 3 |14 | 44 |9236 | 135 13.2 12.1 18.09 | 2249 | 30 | 11.91
VHT160, MO to M9 2ss 3 |14 | 44 | 9236 | 135 13.2 12.1 18.09 | 2249 | 30 | 11.91
VHT160, MO to M9 3ss 3 14| 44 |9236 | 135 13.2 12.1 18.09 | 2249 | 30 | 11.91
VHT160, MO to M9 1ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
VHT160, MO to M9 2ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
VHT160, MO to M9 3ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
VHT160, MO to M9 4ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
VHT160 Beam Forming, MO to M9 1ss 2 | 14 7.4 92.36 | 13.5 13.2 16.71 | 24.11 | 28.6 | 11.89
VHT160 Beam Forming, MO to M9 2ss 2 |14 | 44 |9236 | 135 13.2 16.71 | 21.11 30 | 13.29
Q | VHT160 Beam Forming, MO to M9 1ss 3 |11 | 94 | 9236 | 10.6 10.7 9.3 15.36 | 24.76 | 26.6 | 11.24
5 | VHT160 Beam Forming, MO to M9 2ss 3 14| 6.4 |9236 | 135 13.2 12.1 18.09 | 24.49 | 29.6 | 11.51
VHT160 Beam Forming, MO to M9 3ss 3 14| 44 |9236 | 135 13.2 12.1 18.09 | 2249 | 30 | 11.91
VHT160 Beam Forming, MO to M9 1ss 4 | 10 | 10.4 | 92.36 9.7 9.5 8.5 8.5 15.45 | 25.85 | 25.6 | 10.15
VHT160 Beam Forming, MO to M9 2ss 4 |12 | 74 | 9236 | 11.7 11.6 104 10.3 | 17.41 | 24.81 | 28.6 | 11.19
VHT160 Beam Forming, MO to M9 3ss 4 | 14| 54 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2454 | 30 | 10.86
VHT160 Beam Forming, MO to M9 4ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
VHT160 STBC, MO to M9 1ss 2 |14 | 44 |9236 | 135 13.2 16.71 | 21.11 | 30 | 13.29
VHT160 STBC, MO to M9 1ss 3 |14 | 44 |9236 | 135 13.2 12.1 18.09 | 2249 | 30 | 11.91
VHT160 STBC, MO to M9 1ss 4 | 14| 44 | 9236 | 135 13.2 12.1 12.1 | 19.14 | 2354 | 30 | 10.86
HE160, MO to M9 1ss 1 (17| 44 |90.28 | 16.8 17.24 | 21.64 | 30 | 12.76
HE160, MO to M9 1ss 2 |16 | 44 |90.28 | 16.1 15.2 19.13 | 23.53 | 30 | 10.87
HE160, MO to M9 2ss 2 |16 | 44 |90.28 | 16.1 15.2 19.13 | 23.53 | 30 | 10.87
HE160, MO to M9 1ss 3 |15 | 44 |90.28 | 154 14.2 14.3 19.88 | 24.28 | 30 | 10.12
HE160, MO to M9 2ss 3 |15 | 44 |90.28 | 154 14.2 14.3 19.88 | 24.28 | 30 | 10.12
HE160, MO to M9 3ss 3 |15 | 44 |90.28 | 154 14.2 14.3 19.88 | 24.28 | 30 | 10.12
HE160, MO to M9 1ss 4 | 14| 44 |90.28 | 144 13.3 13.1 13.6 | 20.09 | 24.49 | 30 9.91
HE160, MO to M9 2ss 4 | 14| 44 |90.28 | 144 13.3 13.1 13.6 | 20.09 | 24.49 | 30 9.91
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HE160, MO to M9 3ss 4 | 14| 44 |90.28 | 144 13.3 131 13.6 | 20.09 | 24.49 | 30 9.91
HE160, MO to M9 4ss 4 | 14| 44 |90.28 | 144 13.3 131 13.6 | 20.09 | 24.49 | 30 9.91
HE160 Beam Forming, MO to M9 1ss 2 |14 | 74 |90.28 | 14.4 13.3 17.34 | 24.74 | 28.6 | 11.26
HE160 Beam Forming, MO to M9 2ss 2 |16 | 44 |90.28 | 16.1 15.2 19.13 | 23.53 30 | 10.87
HE160 Beam Forming, MO to M9 1ss 3 |11 9.4 |90.28 | 11.7 10.4 10.5 16.12 | 25.52 | 26.6 | 10.48
HE160 Beam Forming, MO to M9 2ss 3 |14 | 64 |90.28 | 14.4 13.3 13.1 18.85 | 25.25 | 29.6 | 10.75
HE160 Beam Forming, MO to M9 3ss 3 [15| 44 |90.28 | 154 14.2 14.3 19.88 | 24.28 | 30 | 10.12
HE160 Beam Forming, MO to M9 1ss 4 9 | 104 | 90.28 9.8 8.5 8.6 8.8 15.42 | 25.82 | 25.6 | 10.18
HE160 Beam Forming, MO to M9 2ss 4 |12 | 7.4 |90.28 | 12.6 115 11.3 11.8 | 18.29 | 25.69 | 28.6 | 10.31
HE160 Beam Forming, MO to M9 3ss 4 |14 | 54 |90.28 | 144 13.3 13.1 13.6 20.09 | 25.49 30 9.91
HE160 Beam Forming, MO to M9 4ss 4 | 14| 44 |90.28 | 144 13.3 13.1 13.6 | 20.09 | 24.49 | 30 9.91
HE160 STBC, MO to M9 1ss 2 |16 | 44 |90.28 | 16.1 15.2 19.13 | 2353 | 30 | 10.87
HE160 STBC, MO to M9 1ss 3 |15 | 44 |90.28 | 154 14.2 14.3 19.88 | 24.28 | 30 | 10.12
HE160 STBC, MO to M9 1ss 4 | 14| 44 |90.28 | 144 13.3 13.1 13.6 | 20.09 | 24.49 | 30 9.91

Page No: 43 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential




Radio Test Report No: EDCS - 15596106

CISCo

5.3.5 Maximum Conducted Output Power Plots

5180MHz, NonHT20, 6Mbps

Antenna A

Antenna B

Keysight Spectrum Analyzer - Channel Power

Prototype - Limited Sale Allowed)

Center Freq: 5240000000 GHz Radio Std: None
e Trig: Free Run Avg|Hold: 1001100

#Atten: 26 dB

Center Freq 5.240000000 G
NF

#iF Gain:Low

Ref 30.00 dBm

bl

Center 5.24 GHz

Span 60 MHz
#Res BW 1 MHz

#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

17.24 dBm /21.49 MHz -56.08 dBm Mz

= STATUE

Keysight Specinam Analyzer - Channel Power

T F

0000000 GHz
WFE

#IFGain:low

(Prototype - Limded Sale Allowed]

Center Freq: 5.240000000 GHz Radio Std: None
—— Trig: Free Run AvglHold: 100100

#Atten: 26 4B

Center Freq
Radieo Device: BTS

Mkr1 & Hz
5.0145 dBm)

Ref 30.00 dBm

enter 5.24 GHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms!

Channel Power

16.59 dBm /21.5 MHz

Power Spectral Density

-56.74 dBm /Hz

Antenna C

Antenna D

{Protctype - Limited Sale Alwed]

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz

NFE o Trig: Free Run AvglHold: 100100
AFGain:Low #Auen: 26 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 30.00 dBm

Span 60 MHz|

#Res BW 1 MHz Sweep 1m:

#VBW 3 MHz
Channel Power

16.46 dBm /21.51 MHz

Power Spectral Density

-56.86 dBm /Hz

ot Specirum Anshyze: - Channel Power [Prototype - Limited Sale Allowed)

Center Freq: 5240000000 GHz Radio Std: None Fraquency
e Trig: Free Run Avg|Hold: 1001100

#Anen: 26 6B

240000000 GHz

#IFGain:Low Radio Device: BTS

Ref 30.00 dBm

#VBW 3 MHz
Channel Power

16.96 dBm /21.5 MHz

Power Spectral Density

-56.37 dBm /Hz

= STATUS

Page No: 44 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential




CISCo

Radio Test Report No: EDCS - 15596106

5.4

Power Spectral Density

5.4.1 Power Spectral Density Test Requirement

15.407 General technical requirements, (a) Power limits: (1) For the band 5.15-5.25 GHz.
LP0002 (2018-01-10) (4.7.3.1) (1) (B)

15.407

(1) For an outdoor access point operating in the band 5.15-5.25 GHz ... the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6dBi are used, both the maximum conducted output power and the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

LP0002 (2018-01-10) (4.7.3.1) (2) (B)

(i1) For an indoor access point operating in the band 5.15-5.25 GHz... the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than
6dBi are used, both the maximum conducted output power and the maximum power spectral density shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz...the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may
employ antennas with directional gain up to 23dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-point transmitters that
employ a directional antenna gain greater than 23dBi, a 1 dB reduction in maximum conducted output
power and maximum power spectral density is required for each 1 dB of antenna gain in excess of 23dBi.
Fixed, point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional

applications, and multiple collocated transmitters transmitting the same information. The operator
of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for ensuring
that systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

(iv) For client devices in the 5.15-5.25 GHz band, .... the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6dBi.

Page No: 45 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential



CISCo

Radio Test Report No: EDCS - 15596106

5.4.2 Power Spectral Density Test Procedure

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01r02
F. Maximum Power Spectral Density (PSD)

Power Spectral Density

Test Procedure

The rules requires “maximum power spectral density” measurements where the intent is to measure the maximum
value of the time average of the power spectral density measured during a period of continuous transmission.

1. Create an average power spectrum for the EUT operating mode being tested by following the instructions in
section II.E.2. for measuring maximum conducted output power using a spectrum analyzer or EMI receiver:
select the appropriate test method (SA-1, SA-2, SA-3, or alternatives to each) and apply it up to, but not
including, the step labeled, “Compute power...”. (This procedure is required even if the maximum conducted
output power measurement was performed using a power meter, method PM.)

2. Use the peak search function on the instrument to find the peak of the spectrum and record its value.

3. Make the following adjustments to the peak value of the spectrum, if applicable: a) If Method SA-2 or SA-2
Alternative was used, add 10 log(1/x), where x is the duty cycle, to the peak of the spectrum.

b) If Method SA-3 Alternative was used and the linear mode was used in step II.E.2.g)(viii), add 1 dB to the final
result to compensate for the difference between linear averaging and power averaging.

4. The result is the Maximum PSD over 1 MHz reference bandwidth.

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01r02
2. Measurement using a Spectrum Analyzer or EMI Receiver (SA), (d) Method SA-2

Power Spectral Density

Test parameters

Method SA-2 (trace averaging across on and off times of the EUT transmissions, followed by duty cycle
correction).

(1) Measure the duty cycle, x, of the transmitter output signal as described in section II.B.

(ii) Set span to encompass the EBW (or, alternatively, the entire 99% occupied bandwidth) of the signal.
(iii) Set RBW = IMHz.

(iv) Set VBW > 3MHz.

(v) Number of points in sweep > 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that
narrowband signals are not lost between frequency bins.)

(vi) Sweep time = auto.

(vii) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(viii) Do not use sweep triggering. Allow the sweep to “free run”.

(ix) Trace average at least 100 traces in power averaging (i.e., RMS) mode; however, the number of traces to be

averaged shall be increased above 100 as needed to ensure that the average accurately represents the true average
over the on and off periods of the transmitter.

(x) Compute power by integrating the spectrum across the EBW (or, alternatively, the entire 99% occupied
bandwidth) of the signal using the instrument’s band power measurement function with band limits set equal to
the EBW (or occupied bandwidth)

F. Maximum Power Spectral Density (PSD)

2. Use the peak search function on the instrument to find the peak of the spectrum and record its value.

3. Make the following adjustments to the peak value of the spectrum, if applicable: a) If Method SA-2 or SA-2
Alternative was used, add 10 log(1/x), where X is the duty cycle, to the peak of the spectrum.
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The “measure-and-sum technique” is used for measuring in-band transmit power of a device. In the measure-and-
sum approach, the conducted emission level is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically to determine the total emission level from the device. Summing is
performed in linear power units. ANSI C63.10 section 14.3.2.2

Page No: 47 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



CISCo

Radio Test Report No: EDCS - 15596106

5.4.3 Power Spectral Density Test Information

Samples, Systems, and Modes

System - System under Support
Description Samples .

Number test equipment

1 EUT So1 ¥ ]

Support S02 ] 1

Tested By: Date of testing:

Julian Land November 19, 2018 — December 12, 2018

Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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5.4.4 Power Spectral Density Data Table
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Non HT20, 6 to 54 Mbps 1 17| 44 [99.01] 6.2 6.24 | 1064 | 17 | 10.76
Non HT20, 6 to 54 Mbps 2 |17 ] 44 |9901]| 62 5.4 8.87 | 1327 | 17 | 813
Non HT20, 6 to 54 Mbps 3 |17 ] 44 |9901]| 62 5.4 5.3 1047 | 1487 | 17 | 653
Non HT20, 6 to 54 Mbps 4 | 16| 44 |9001]| 47 41 4.2 47 | 105 | 149 | 17 6.5
,’:‘A‘t’)gs'mo Beam Forming, 61054 | 5 | 16 | 74 |99.01| 47 41 7.46 | 1486 | 156 | 8.14
,’:‘A‘t’)gs'mo Beam Forming, 61054 | 5 | 15 | 94 [99.01| 38 3.1 3.1 8.16 | 17.56 | 13.6 | 5.44
ﬂ%’;ﬁm Beam Forming, 61054 | 4 | 15 | 104 |9901| 09 | 02 | 04 | 07 | 635 | 1675 | 126 | 6.25
HT/VHT20, MO to M7 1 17| 44 |9911] 56 564 | 1004 | 17 | 11.36
HT/VHT20, MO to M7 2 | 17| 44 |9911| 56 4.9 831 | 1271 | 17 | 869
HT/VHT20, M8 to M15 2 |17 ] 44 |9911] 56 4.9 831 | 1271 | 17 | 8.69
HT/VHT20, MO to M7 3 17| 44 |9911] 56 4.9 5.1 10.02 | 1442 | 17 | 6.98
HT/VHT20, M8 to M15 3 17| 44 |9911] 56 4.9 5.1 10.02 | 1442 | 17 | 6.98
o
® | HT/VHT20, M16 to M23 3 17| 44 |9911] 56 4.9 5.1 10.02 | 1442 | 17 | 6.98
Yo}
HT/VHT20, MO to M7 4 | 16| 44 [9011] a7 4 4.2 42 | 1034|1474 | 17 | 666
HT/VHT20, M8 to M15 4 | 16| 44 [9011] a7 4 4.2 42 | 1034|1474 | 17 | 666
HT/VHT20, M16 to M23 4 | 16| 44 [9011] a7 4 4.2 42 | 1034|1474 | 17 | 666
HT/VHT20, M24 to M31 4 | 16| 44 [9011] a7 4 4.2 42 | 1034|1474 | 17 | 666
HTIVHT20 Beam Forming, MOto | 5 | 16 | 7.4 | 99.11 | 4.7 4 741 | 1481 | 156 | 8.19
HIVHT20 Beam Forming, M8to | 5 | 17 | 4.4 |99.11| 5.6 4.9 831 | 1271 | 17 | 8.69
m’v T2 (B o, MOt 3 | 14| 94 |9911| 24 18 1.6 6.76 | 16.16 | 13.6 | 6.84
m’g’ 200 (B o, [ME T 3 |16 | 64 |9911| 47 4 4.2 912 | 1552 | 166 | 7.48
u;’g’ b D B SemiTe, DD | g | g | aa | egasl | s 4.9 5.1 10.02 | 14.42 | 17 | 6.98
u;/v b0 B (SO, LD 4 | 12| 104 | 9911 | 07 03 | -05 03 | 6.14 | 1654 | 126 | 6.46
m’SVHTZO £z (R, 4 | 15| 74 |9911| 38 3 25 32 | 921 | 1661 | 156 | 6.39
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HT/YHT20 Beam Forming, 1610 | 4 | 16 | 5.4 |99.11| 4.7 4 42 | 42 |1034| 1574 | 17 | 666
HTVHT20 Beam Forming, M24to 1 4 | 16 | 4.4 | 99.11| 47 4 42 | 42 |1034| 1474 | 17 | 6.66
HT/VHT20 STBC, MO to M7 2 17 4.4 99.11 5.6 4.9 8.31 12.71 17 8.69
HT/VHT20 STBC, MO to M7 3 17 4.4 99.11 5.6 4.9 51 10.02 | 14.42 17 6.98
HT/VHT20 STBC, MO to M7 4 16 4.4 99.11 4.7 4 4.2 4.2 10.34 | 14.74 17 6.66
HE20, MO to M7 1 17 4.4 98.28 5.8 5.88 10.28 17 11.12
HE20, MO to M7 2 17 4.4 98.28 5.8 5 8.5 12.9 17 8.5
HE20, M8 to M15 2 17 4.4 98.28 5.8 5 8.5 12.9 17 8.5
HE20, MO to M7 3 | 16 4.4 | 98.28 5 3.9 4.3 9.27 | 13.67 17 7.73
HE20, M8 to M15 3 | 16 4.4 | 98.28 5 3.9 4.3 9.27 | 13.67 17 7.73
HE20, M16 to M23 3 | 16 4.4 | 98.28 5 3.9 4.3 9.27 | 13.67 17 7.73
HE20, MO to M7 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
HE20, M8 to M15 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
HE20, M16 to M23 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
HE20, M24 to M31 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
HE20 Beam Forming, MO to M7 2 16 7.4 98.28 5 3.9 7.57 | 14.97 15.6 8.03
HE20 Beam Forming, M8 to M15 2 17 4.4 98.28 5.8 5 8.5 12.9 17 8.5
HE20 Beam Forming, MO to M7 3 14 9.4 98.28 2.2 1.9 1.9 6.85 16.25 13.6 6.75
HE20 Beam Forming, M8 to M15 3 15 6.4 98.28 3.7 3.3 2.9 8.16 | 14.56 16.6 8.44
HE20 Beam Forming, M16 to M23 3 16 4.4 98.28 5 3.9 4.3 9.27 | 13.67 17 7.73
HE20 Beam Forming, MO to M7 4 12 10.4 | 98.28 0.7 -0.5 -0.1 0.2 6.19 16.59 12.6 6.41
HE20 Beam Forming, M8 to M15 4 14 7.4 98.28 2.2 1.9 1.9 2.3 8.17 15.57 15.6 7.43
HE20 Beam Forming, M16 to M23 4 15 54 98.28 3.7 3.3 2.9 3.5 9.46 | 14.86 17 7.54
HE20 Beam Forming, M24 to M31 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
HE20 STBC, M0 to M7 2 17 4.4 98.28 5.8 5 8.5 12.9 17 8.5
HE20 STBC, M0 to M7 3 16 4.4 98.28 5 3.9 4.3 9.27 13.67 17 7.73
HE20 STBC, MO to M7 4 16 4.4 98.28 5 3.9 4.3 4.2 10.47 | 14.87 17 6.53
Non HT40, 6 to 54 Mbps 1 17 4.4 99.01 3.1 3.14 7.54 17 13.86
Non HT40, 6 to 54 Mbps 2 15 4.4 99.01 1 0.6 3.86 8.26 17 13.14
Non HT40, 6 to 54 Mbps 3 15 4.4 99.01 1 0.6 0.4 5.49 9.89 17 11.51
Non HT40, 6 to 54 Mbps 4 14 4.4 99.01 -0.2 -0.8 -1.1 -0.2 5.51 9.91 17 11.49
HT/VHT40, MO to M7 1 17 4.4 97.86 2.3 2.39 6.79 17 14.61
§ HT/VHT40, MO to M7 2 16 4.4 97.86 1.3 1.1 4.31 8.71 17 12.69
© HT/VHT40, M8 to M15 2 16 4.4 97.86 1.3 1.1 4.31 8.71 17 12.69
HT/VHT40, MO to M7 3 16 4.4 97.86 1.3 1.1 0.8 5.94 10.34 17 11.06
HT/VHT40, M8 to M15 3 16 4.4 97.86 1.3 1.1 0.8 5.94 10.34 17 11.06
HT/VHT40, M16 to M23 3 16 4.4 97.86 1.3 1.1 0.8 5.94 10.34 17 11.06
HT/VHT40, MO to M7 4 15 4.4 97.86 0.5 -0.3 0.1 0.1 6.22 10.62 17 10.78
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HT/VHT40, M8 to M15 4 | 15| 44 |o786| 05 | 03 | 01 01 | 622 | 1062 | 17 | 1078
HT/VHT40, M16 to M23 4 | 15| 44 |o786| 05 | 03 | 01 01 | 622 | 1062 | 17 | 1078
HT/VHT40, M24 to M31 4 | 15| 44 |o786] 05 | 03 | 01 01 | 622 | 1062 | 17 | 1078
HTIVHT40 Beam Forming, MOto 1 5 | 45 | 7.4 |97.86 | 05 | -0.3 322 | 1062 | 156 | 12.38
HIVHTA40 Beam Forming, M8to | 5 | 16 | 4.4 |97.86 | 1.3 11 431 | 871 | 17 | 1269
HTIVHTA40 Beam Forming, MOto |3 | 12 | 94 |o7.86 | -27 | 31 | 35 178 | 11.18 | 136 | 11.82
HTVHT40 Beam Forming, M8to |3 | 14 | 6.4 |o7.86 | 0.6 | -14 | -11 3.84 | 10.24 | 166 | 12.76
HT7/HT40 Beam Forming, M16t0 | 3 | 16 | 44 |97.86 | 1.3 11 0.8 594 | 10.34 | 17 | 11.06
HTIVHTA40 Beam Forming, MOto 14 | 9 | 104 |o7.86 | 57 | 61 | 6.7 6 0 104 | 126 | 126
HIVHT40 Beam Forming, M8to | 4 | 12 | 7.4 |o7.86 | -27 | -31 | -35 | -29 | 307 | 10.47 | 156 | 1253
HTYHT40 Beam Forming, M1610 |4 | 14 | 54 |o7.86| 0.6 | -14 | -11 | -13 | 503 | 1043 | 17 |11.97
HT/VHT40 Beam Forming, M24to |4 | 15 | 4.4 |o7.86| 05 | 03 | 01 01 | 622 | 1062 | 17 | 1078
HT/VHT40 STBC, MO to M7 2 | 16| 44 |o786| 13 11 431 | 871 | 17 | 1269
HT/VHT40 STBC, MO to M7 3 | 16| 44 |o786| 13 11 0.8 594 | 1034 | 17 | 11.06
HT/VHT40 STBC, MO to M7 4 | 15| 44 |o786] 05 | 03 | 01 01 | 622 | 1062 | 17 | 1078
HE40, MO to M7 1| 16| 44 |9694]| 15 163 | 603 | 17 | 15.37
HE40, MO to M7 2 | 15| 44 |9694| 05 | -02 331 | 771 | 17 | 13.69
HE40, M8 to M15 2 15| 44 |9694| 05 | 02 331 | 771 | 17 | 1369
HE40, MO to M7 3 15| 44 |9694| 05 | 02 0 502 | 942 | 17 | 11.98
HEA0, M8 to M15 3 15| 44 |9694| 05 | 02 0 502 | 942 | 17 | 11.98
HEA0, M16 to M23 3 15| 44 [9694| 05 | 02 0 502 | 942 | 17 | 11.98
HE40, MO to M7 4 | 15| 44 |994| 05 | 02 0 06 | 639 | 1079 | 17 | 1061
HEA0, M8 to M15 4 | 15| 44 |994| 05 | 02 0 06 | 639 | 1079 | 17 | 1061
HE40, M16 to M23 4 | 15| 44 |9694] 05 | 02 0 06 | 639 | 1079 | 17 | 1061
HEA0, M24 to M31 4 | 15| 44 |9694] 05 | 02 0 06 | 639 | 1079 | 17 | 1061
HE40 Beam Forming, MO to M7 2 14 7.4 96.94 -0.9 -1 2.2 9.6 15.6 13.4
HE40 Beam Forming, M8toM15 | 2 | 15 | 4.4 |96.94| 05 | -0.2 331 | 771 | 17 | 13.69
HEA40 Beam Forming, MO to M7 3 12| 94 |9694| 33 | 41 | 47 091 | 1031 | 136 | 12.69
HE40 Beam Forming, M8 to M15 3 14 6.4 96.94 -0.9 -1 -1.6 3.75 | 10.15 16.6 | 12.85
HE40 Beam Forming, M16toM23 | 3 | 15 | 4.4 | 96.94| 05 | -0.2 0 502 | 942 | 17 | 11.98
HEA40 Beam Forming, MO to M7 4 | 9] 104 |9694| 54 | 63 | 71 | 51 | 025 | 1065 | 126 | 12.35
HE40 Beam Forming, M8toM15 | 4 | 12 | 7.4 |9694| 24 | -32 | 37 | 22 | 332 | 1072 | 156 | 12.28
HEA40 Beam Forming, M16toM23 | 4 | 14 | 54 | 96.94| -0.9 1 16 | 06 | 515 | 1055 | 17 | 1185
HE40 Beam Forming, M24 to M31 4 15 4.4 96.94 0.5 -0.2 0 0.6 6.39 | 10.79 17 10.61
HE40 STBC, MO to M7 2 | 15| 44 |9694| 05 | 02 331 | 771 | 17 | 13.69
HEA40 STBC, MO to M7 3 15| 44 |9694| 05 | 02 502 | 942 | 17 | 11.98
HEA40 STBC, MO to M7 4 | 15| 44 |9694| 05 | 02 06 | 639 | 1079 | 17 | 1061
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Non HT80, 6 to 54 Mbps 1 | 16| 44 |9901| -06 056 | 3.84 | 17 | 17.56
Non HT80, 6 to 54 Mbps 2 [ 15| 44 |9901]| -19 | -24 091 | 531 | 17 | 16.09
Non HT80, 6 to 54 Mbps 3 15| 44 [9901]| -19 | 24 | 28 246 | 6.86 | 17 | 1454
Non HT80, 6 to 54 Mbps 4 | 14| 44 |9901]| =3 35 | -42 | 34 | 256 | 696 | 17 | 14.44
VHT80, MO to M9 1ss 1 |17 ] 44 |o568]| -05 031 | 409 | 17 | 1731
VHT80, MO to M9 1ss 2 | 15| 44 |o568| 24 | 33 038 | 478 | 17 | 1662
VHT80, MO to M9 2ss 2 | 15| 44 |os568| 24 | 33 038 | 478 | 17 | 1662
VHT80, MO to M9 1ss 3 15| 44 |os68| 24 | 33 | 35 192 | 632 | 17 | 15.08
VHT80, MO to M9 2ss 3 15| 44 |os68| 24 | 33 | 35 192 | 632 | 17 | 15.08
VHT80, MO to M9 3ss 3 15| 44 |9568| -24 | 33 | -35 192 | 632 | 17 | 15.08
VHT80, MO to M9 1ss 4 | 14| 44 |o568| 38 | 42 | -46 | 34 | 224 | 664 | 17 | 1476
VHT80, MO to M9 2ss 4 | 14| 44 |o568| 38 | 42 | -46 | 34 | 224 | 664 | 17 | 1476
VHT80, MO to M9 3ss 4 | 14| 44 |o568| 38 | 42 | -4a6 | 34 | 224 | 664 | 17 | 1476
VHT80, MO to M9 4ss 4 | 14| 44 |o568| 38 | 42 | -46 | 34 | 224 | 664 | 17 | 1476
YHT80 Beam Forming, MOToM8 | 5 | 14 | 74 |o568| -38 | -42 079 | 661 | 156 | 16.39
yHTB0 Beam Forming, MOtoMS | 5 | 15 | 44 |95.68 | 2.4 | -33 038 | 478 | 17 | 16.62
YHTE0 Beam Foming, MOtoMS | 5 | 15 | g4 |[9568| 57 | 66 | -72 149 | 791 | 136 | 15.09

o | yriT80Beam Forming, MOtoMI | 3 | 14 | 64 |9568| 38 | 42 | -46 078 | 718 | 16.6 | 15.82

H v

(3 | yHiTe0Beam Forming, MOtoM9 | 3\ 15 | 44 | o568 | -24 | 33 | -35 192 | 632 | 17 | 15.08
YHTB0 Beam Forming, MOtoMS | 4 | 9 | 104 |o9568 | -85 | -9.4 | -103 | 81 | -278 | 7.62 | 126 | 1538
yTe0 Beam Forming, MOtoM9 | 4 | 15| 74 |o568| -57 | 66 | -72 | 53 | 0.08 | 748 | 156 | 1552
\3’?580 Beam Forming, MOtoM9 | 4 | 14 | 54 |o568| 38 | -42 | 46 | 34 | 224 | 764 | 17 | 1476
YHT80 Beam Forming, MOtoMS | 4 | 14| 44 |o568| -38 | 42 | -46 | 34 | 224 | 664 | 17 | 14.76
VHT80 STBC, MO to M9 1ss 2 | 15| 44 |o568| -24 | 33 038 | 478 | 17 | 1662
VHT80 STBC, MO to M9 1ss 3 15| 44 |os568| 24 | 33 | 35 192 | 632 | 17 | 15.08
VHT80 STBC, MO to M9 1ss 4 | 14| 44 |o568| 38 | 42 | 46 | 34 | 224 | 664 | 17 | 1476
HESO, MO to M9 1ss 1 17| 44 |o9504]| -05 028 | 412 | 17 | 17.28
HESO, MO to M9 1ss 2 | 16| 44 |9504| 24 | 33 04 | 48 17 | 166
HESO, MO to M9 2ss 2 | 16| 44 |9504| 24 | 33 04 | 48 17 | 166
HESO, MO to M9 1ss 3 15| 44 |9504]| 24 | 33 | 35 195 | 635 | 17 | 15.05
HESO, MO to M9 2ss 3 15| 44 |9504| 24 | 33 | 35 195 | 635 | 17 | 15.05
HESO, MO to M9 3ss 3 15| 44 |9504| 24 | 33 | 35 195 | 635 | 17 | 15.05
HES0, MO to M9 1ss 4 | 15| 44 |9504| 38 | 42 | -a6 | 34 | 226 | 666 | 17 | 14.74
HES0, MO to M9 2ss 4 | 15| 44 |9504| 38 | 42 | -a6 | 34 | 226 | 666 | 17 | 14.74
HESO, MO to M9 3ss 4 | 15| 44 |9504| 38 | 42 | -a6 | 34 | 226 | 666 | 17 | 14.74
HESO, MO to M9 4ss 4 | 15| 44 |9504| 38 | 42 | -a6 | 34 | 226 | 666 | 17 | 14.74
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HE80 Beam Forming, MO to M9

M23

HE 2 | 15| 74 |9504| -38 | -42 076 | 6.64 | 156 | 16.36
e g, e 2 |16 | 44 |9504| -24 | 33 04 | 48 17 | 16.6
TSESSO SIEET (REmE), (10 D 645 3 |12| 94 |9504| 57 | 66 | -7.2 146 | 7.94 | 136 | 15.06
';SESSO B [Enmiigy, 0o i 3 14| 64 |9504| 38 | -42 | -46 08 | 72 | 166 | 158
';SESSO B [Enmiigy, o (2 3 |15| 44 |9504| 24 | 33 | -35 195 | 635 | 17 | 15.05
TSESSO SIEET (REmE), (10 D 645 4 | 10| 104 |9504| -85 | -94 | -103 | -81 | -275| 7.65 | 12.6 | 15.35
?SESBO SIEETI (REmE), (10 1D 65 4 | 13| 74 |9504| 57 | 66 | -72 | 53 | 01 | 75 | 156 | 155
';SESSO B [Enmiigy, oo i 4 | 14| 54 |9504| 38 | -42 | -46 | 34 | 226 | 766 | 17 | 1474
ESESSO 2 Leniiie), e i) 4 | 15| 44 |9504| 38 | -42 | -46 | 34 | 226 | 666 | 17 | 14.74
HESO0 STBC, MO to M9 1ss 2 |16 | 44 |9504| 24 | 33 04 | 48 17 | 166
HES0 STBC, MO to M9 1ss 3 | 15| 44 |9504| 24 | 33 | 35 195 | 635 | 17 | 15.05
HESO STBC, MO to M9 1ss 4 | 15| 44 |9504| 38 | -4a2 | -a6 | 34 | 226 | 666 | 17 | 14.74
Non HT20, 6 to 54 Mbps 1 17| 44 [9901] 6 6.04 | 1044 | 17 | 10.96
Non HT20, 6 to 54 Mbps 2 |17 ] 44 |9901]| 6 5.6 8.86 | 1326 | 17 | 8.14
Non HT20, 6 to 54 Mbps 3 17| 44 |9901] 6 5.6 5.4 1049 | 1489 | 17 | 651
Non HT20, 6 to 54 Mbps 4 | 17| 44 |9901] & 5.6 5.4 59 | 118 | 162 | 17 5.2
,’:‘A‘ggs'mo Ezem Famiine, EWEL | o | g | pa | eepl | 6 5.6 8.86 | 16.26 | 156 | 6.74
,’:‘A‘g?)s'mo Beam Forming, 61054 | 5 | 97 | g4 [9901| 6 5.6 5.4 1049 | 19.80 | 136 | 3.11
hNA%rF‘)SHTZO Beam Forming, 61054 |, | 44 | 104 |99.01| 35 2.6 2.4 29 | 893 | 1933 | 12.6 | 3.67
HT/VHT20. MO to M7 1 17| 44 |9911| 64 6.44 | 1084 | 17 | 10.56
HT/VHT20. MO to M7 2 | 17| 44 |9911| 6.4 5.4 898 | 1338 | 17 | 8.02
HT/VHT20, M8 to M15 2 [ 17| 44 |9911]| 64 5.4 8.98 | 1338 | 17 | 8.02

o | HTIVHT20, MO to M7 3 17| 44 |9911]| 64 5.4 5.4 1057 | 1497 | 17 | 6.43

N

N | HT/VHT20, M8 to M15 3 17| 44 |9911]| 64 5.4 5.4 1057 | 1497 | 17 | 6.43
HT/VHT20, M16 to M23 3 17| 44 |9911]| 64 5.4 5.4 1057 | 1497 | 17 | 6.43
HT/VHT20, MO to M7 4 | 17] 44 9911 64 5.4 5.4 58 |11.83| 1623 | 17 | 5.17
HT/VHT20, M8 to M15 4 | 17] 44 [9911]| 64 5.4 5.4 58 |11.83| 1623 | 17 | 5.17
HT/VHT20, M16 to M23 4 |17 ] 44 [9911]| 64 5.4 5.4 58 |11.83| 1623 | 17 | 5.17
HT/VHT20, M24 to M31 4 |17 ] 44 [9911]| 64 5.4 5.4 58 |11.83| 1623 | 17 | 5.17
,\HA;’V b0 B (SO, LD 2 | 17| 74 |99.11| 64 5.4 8.98 | 16.38 | 156 | 6.62
m’s" b D B (SO, L i 2 | 17| 44 |99.11| 64 5.4 8.98 | 1338 | 17 | 8.02
m’v T2 (B o, (MOt 3 |17 | 94 |911| 64 5.4 5.4 1057 | 19.97 | 136 | 3.03
m’g’ T2 (B o, [ME T 3 |17 | 64 |9911| 6.4 5.4 5.4 1057 | 16.97 | 166 | 6.03
SN0 [E2E00 (REmiTee, WHSw o | g | s e | G 5.4 5.4 1057 | 1497 | 17 | 6.43
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HT/VHT20 Beam Forming, MO to

o 4 | 15| 104 | 9911 | 39 52 2.9 38 | 953 | 19.93 | 126 | 3.07
HTVHT20 Beam Forming, MBto— | 4 | 17 | 7.4 | 9911 | 6.4 5.4 5.4 58 |11.83| 19.23 | 15.6 | 3.77
N7y riT20 Beam Forming, MI610 | 4 | 17 | 5.4 | 9911 | 6.4 5.4 5.4 58 |11.83| 17.23 | 17 | 517
',\*Ag’lv HT20 Beam Forming, M2410 | 4 | 17 | 44 [9911| 6.4 5.4 5.4 58 |11.83| 1623 | 17 | 517
HT/VHT20 STBC, MO to M7 2 | 17| 44 |9911| 64 5.4 898 | 1338 | 17 | 8.02
HT/VHT20 STBC, MO to M7 3 | 17| 44 |9911]| 64 5.4 5.4 1057 | 1497 | 17 | 6.43
HT/VHT20 STBC, MO to M7 4 | 17| 44 |9911]| 64 5.4 5.4 58 |11.83| 1623 | 17 | 5.17
HES0, MO to M9 1ss 1 |17 ] 44 |o828]| -09 082 | 358 | 17 | 17.82
HES0, MO to M9 1ss 2 |17 ] 44 |o828]| -16 | -24 11 | 55 17 | 15.9
HES0, MO to M9 2ss 2 |17 ] 44 |o828]| -16 | -24 11 | 55 17 | 15.9
HES0, MO to M9 1ss 3 | 17| 44 |9828| 26 | 33 | 34 176 | 6.16 | 17 | 15.24
HES0, MO to M9 2ss 3 | 17| 44 |9828| 26 | 33 | 34 176 | 6.16 | 17 | 15.24
HESO, MO to M9 3ss 3 | 17| 44 |9828| 26 | 33 | 34 176 | 6.16 | 17 | 15.24
HESO, MO to M9 1ss 4 | 17| 44 |9828| 26 | 33 | 34 | .19 | 334 | 774 | 17 | 1366
HESO, MO to M9 2ss 4 | 17| 44 |9828| 26 | 33 | 34 | 19 | 334 | 774 | 17 | 1366
HESO, MO to M9 3ss 4 | 17| 44 |9828| 26 | 33 | 34 | 19 | 334 | 774 | 17 | 1366
HES0, MO to M9 4ss 4 | 17| 44 |9828| 26 | 33 | 34 | 19 | 334 | 774 | 17 | 1366
e g, e 2 |17 | 74 |o9828| -26 | -33 015 | 755 | 156 | 15.45
P60 Beam FEmTe), T 2 | 17| 44 |9828| -16 | -24 11 | 55 17 | 15.9
?SESSO 2 Leniili), e 12 3 |17 | 94 |9828| 57 | 63 | -65 131 | 809 | 136 | 1491
HE60 Beam el M 3 |17 | 64 |9828| -36 | -38 | -44 093 | 7.33 | 166 | 15.67
;'SESSO SR (REmIE), 0 1D (45 3 | 17| 44 |9828| 26 | -33 | -34 176 | 6.16 | 17 | 15.24
['SESSO Sl Fuming, A0 L 4 | 15| 104 | 9828 | -74 | 83 | -82 | -62 |-1.34| 906 | 126 | 13.94
gSESSO 2y e, W o [ 4 | 17| 74 |9828| -47 | 54 | 57 | 26 | 1.68 | 9.08 | 156 | 13.92
HEB0 Beam Forming, MO to M9 4 |17 | 54 |9828| -36 | 38 | -44 | -24 | 261 | 801 | 17 | 14.39
Z'SESSO SR (REmIE), 0 1D (45 4 | 17| 44 |9828| 26 | 33 | -34 | 19 | 334 | 774 | 17 | 13.66
HESO STBC, MO to M9 1ss 2 |17 ] 44 |o828]| -16 | -24 11 | 55 17 | 15.9
HES0 STBC, MO to M9 1ss 3 |17 ] 44 |o9828| 26 | 33 | -34 176 | 6.16 | 17 | 15.24
HES0 STBC, MO to M9 1ss 4 | 17| 44 |9828| 26 | 33 | 34 | 19 | 334 | 774 | 17 | 1366
Non HT40, 6 to 54 Mbps 1 17| 44 [9901] 31 314 | 754 | 17 | 13.86
Non HT40, 6 to 54 Mbps 2 |17 ] 44 |o9901]| 31 28 601 | 1041 | 17 | 10.99

S | Non HT40, 6 to 54 Mbps 3 | 17| 44 |9001| 31 2.8 2.2 753 | 11.03 | 17 | 9.47

© | Non HT40, 6 to 54 Mbps 4 | 17| 44 [9001]| 31 28 2.2 26 | 875 | 1315 | 17 | 825
HT/VHT40, MO to M7 1 17| 44 |o786] 26 269 | 7.00 | 17 | 1431
HT/VHT40, MO to M7 2 |17 ] 44 |o786]| 26 2.4 561 | 1001 | 17 | 11.39
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HT/VHT40, M8 to M15 2 | 17| 44 |o786| 26 2.4 561 | 1001 | 17 | 11.39
HT/VHT40, MO to M7 3 | 17| 44 |o786| 26 2.4 2 721 | 1261 | 17 | 9.79
HT/VHT40, M8 to M15 3 |17 | 44 |o786| 26 2.4 2 721 | 1161 | 17 | 9.79
HT/VHT40, M16 to M23 3 | 17| 44 |o786| 26 2.4 2 721 | 1161 | 17 | 9.79
HT/VHT40, MO to M7 4 | 17| 44 |o9786| 26 2.4 2 21 | 84 | 128 | 17 | 86

HT/VHT40, M8 to M15 4 | 17| 44 |o9786| 26 2.4 2 21 | 84 | 128 | 17 | 86

HT/VHT40, M16 to M23 4 | 17| 44 |o786| 26 2.4 2 21 | 84 | 128 | 17 | 86

HT/VHT40, M24 to M31 4 | 17| 44 |o786| 26 2.4 2 21 | 84 | 128 | 17 | 86

HTIVHTA40 Beam Forming, MOto | 5 | 17 | 7.4 | o7.86 | 2.6 2.4 561 | 13.01 | 156 | 9.9
HTVHTA0 Beam Forming, M8to | 5 | 17 | 4.4 |o7.86| 26 2.4 561 | 10.01 | 17 | 11.39
HTIVHTA40 Beam Forming, MOto 1 3 | 17 | 94 |o7.86| 256 2.4 2 721 | 1661 | 136 | 6.39
m’g’ I EEETm Fonilines B g | g | @a | epes | 26 2.4 2 721 | 1361 | 166 | 9.39
u;g’ IO EEEn (Famiingh WA | g | g |l 4 | epes | 26 2.4 2 721 | 1161 | 17 | 9.79
HTIVHTA40 Beam Forming, MOto 1 4 | 16 | 10.4 | 97.86 | 1.3 0.8 1 09 | 712 | 1752 | 126 | 548
HTVHTA0 Beam Forming, M8to 1 4 | 17 | 7.4 | o7.86 | 2.6 2.4 2 21 | 84 | 158 | 156 | 7.2

HTYHTA0 Beam Forming, 1610 |y | 17 | 5.4 | o7.86 | 26 2.4 2 21 | 84 | 138 | 17 | 86

HT/VHTA0 Beam Forming, M24to |y | 17 | 44 |o7.86 | 26 2.4 2 21 | 84 | 128 | 17 | 86

HT/VHT40 STBC, MO to M7 2 | 17| 44 |o786| 26 2.4 561 | 1001 | 17 | 11.39
HT/VHT40 STBC, MO to M7 3 | 17| 44 |o786| 26 2.4 721 | 1261 | 17 | 9.79
HT/VHT40 STBC, MO to M7 4 | 17| 44 |o786| 26 2.4 21 | 84 | 128 | 17 | 86

HEA40, MO to M7 1 | 17| 44 |9694| 24 253 | 693 | 17 | 1447
HEA40, MO to M7 2 | 17| 44 |9694| 24 23 55 | 9.9 17 | 15
HE40, M8 to M15 2 | 17| 44 |9694| 24 23 55 | 9.9 17 | 15
HE40, MO to M7 3 | 17| 44 |9694| 24 2.3 2 714 | 1154 | 17 | 9.86
HE40, M8 to M15 3 | 17| 44 |9694| 24 23 2 714 | 1154 | 17 | 9.86
HE40, M16 to M23 3 | 17| 44 |9694| 24 23 2 714 | 1154 | 17 | 9.6
HE40, MO to M7 4 | 17| 44 |9694| 24 23 2 27 | 851 | 1201 | 17 | 849
HE40, M8 to M15 4 | 17| 44 |9694| 24 23 2 27 | 851 | 1201 | 17 | 849
HEA40, M16 to M23 4 | 17| 44 |9694| 24 23 2 27 | 851 | 1201 | 17 | 849
HEA40, M24 to M31 4 | 17| 44 |96.94| 24 2.3 2 27 | 851 | 1201 | 17 | 849
HE40 Beam Forming, MO to M7 2 17| 74 |9694| 24 2.3 55 | 129 | 156 | 10.1
HE40 Beam Forming, M8 to M15 2 17 4.4 96.94 2.4 2.3 5.5 9.9 17 11.5
HEA40 Beam Forming, MO to M7 3 | 17| 94 |9694| 24 23 7.4 | 1654 | 136 | 6.46
HE40 Beam Forming, M8 to M15 3 17 6.4 96.94 2.4 2.3 7.14 | 13.54 16.6 9.46
HE40 Beam Forming, M16 to M23 3 17 4.4 96.94 2.4 2.3 7.14 | 11.54 17 9.86
HE40 Beam Forming, MO to M7 4 15 | 104 | 96.94 0.6 -0.1 -0.1 0.9 6.5 16.9 12.6 6.1

HE40 Beam Forming, M8 to M15 4 17 7.4 96.94 2.4 2.3 2 2.7 8.51 | 1591 15.6 7.09
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HE40 Beam Forming, M16toM23 | 4 | 17 | 5.4 | 96.94| 24 2.3 27 | 851 | 1301 | 17 | 8.49
HE40 Beam Forming, M24toM31 | 4 | 17 | 4.4 | 96.94 | 2.4 2.3 27 | 851 | 1201 | 17 | 8.49
HE40 STBC, MO to M7 2 [ 17| 44 |96904| 24 23 55 | 9.9 17 | 115
HE40 STBC, MO to M7 3 17| 44 |9694| 24 23 714 | 1154 | 17 | 9.86
HE40 STBC, MO to M7 4 | 17| 44 |96904| 24 23 27 | 851 | 1201 | 17 | 8.49
Non HT20, 6 to 54 Mbps 1 17| 44 |9901| 64 6.44 | 1084 | 17 | 1056
Non HT20, 6 to 54 Mbps 2 | 17| 44 |9901| 64 5.4 808 | 1338 | 17 | 8.02
Non HT20, 6 to 54 Mbps 3 | 17| 44 |9901| 64 5.4 5.6 1064 | 1504 | 17 | 6.36
Non HT20, 6 to 54 Mbps 4 | 17] 44 [9901]| 64 5.4 5.6 6 |1193| 1633 | 17 | 5.07
ﬁ%’;ﬁm Beam Forming, 61054 | » | 47| 74 |9901| 6.4 5.4 8.98 | 16.38 | 156 | 6.62
mr;:no Beam Forming, 61054 | 3 | 17 | 94 |9901| 6.4 5.4 5.6 10.64 | 20.04 | 136 | 2.96
,’:‘A‘ggs'mo Beam Forming, 61054 | 4 | 16 | 104 [99.01| 55 4.3 4.7 48 |1091| 21.31 | 12.6 | 1.69
HT/VHT20, MO to M7 1 |17 ] 44 |99.11]| 6.4 6.44 | 1084 | 17 | 1056
HT/VHT20, MO to M7 2 [ 17| 44 |9911]| 64 5.2 8.89 | 1329 | 17 | 8.11
HT/VHT20, M8 to M15 2 | 17| 44 |9911| 64 52 8.89 | 1329 | 17 | 8.11
HT/VHT20, MO to M7 3 | 17| 44 |9911| 64 52 5.3 1048 | 1488 | 17 | 652
HT/VHT20, M8 to M15 3 | 17| 44 |9911| 64 52 5.3 1048 | 1488 | 17 | 652
HT/VHT20, M16 to M23 3 | 17| 44 |9911| 64 52 5.3 1048 | 1488 | 17 | 652
HT/VHT20, MO to M7 4 | 17| 44 |9911]| 64 5.2 5.3 57 |11.74| 1614 | 17 | 5.26
HT/VHT20, M8 to M15 4 | 17| 44 |9911]| 64 5.2 5.3 57 |11.74| 1614 | 17 | 5.26

S | HTIVHT20, M16 to M23 4 | 17| 44 |9911]| 64 5.2 5.3 57 |11.74 | 1614 | 17 | 5.26

© | HT/VHT20, M24 to M31 4 | 17| 44 |9911]| 64 5.2 5.3 57 |11.74 | 1614 | 17 | 5.26
m/v I e (Fomiing), MOt 2 |17 | 74 |9911| 6.4 5.2 8.89 | 1629 | 156 | 6.71
m’s\’ RO BEEm Fomiie, ME® | 5 | g9 | an |egan | @e 5.2 8.89 | 1329 | 17 | 811
u;/v 20 e el [0 3 17| 94 |9.11| 64 55 5.3 10.48 | 19.88 | 136 | 3.12
m’g’ T2 et el [T 3 17| 64 |9.11| 64 55 5.3 10.48 | 16.88 | 16.6 | 6.12
32’3\’ RO EEEm Fomie, WA | o | 99 | aa |egal | @e 5.2 5.3 1048 | 1488 | 17 | 652
m/v 20 e (Fomiing), (MOt 4 | 16| 104 |99.11| 51 4.4 45 45 |10.69 | 21.09 | 12.6 | 1.91
m’SVHTZO Erenm o, 8 1 4 | 17| 74 |9911| 6.4 55 5.3 57 |11.74 | 19.14 | 156 | 3.86
m’g’HTZO s Fenmlnh 1500 g | g | B4 | eged | G4 5.2 5.3 57 |11.74 | 1714 | 17 | 526
m HT20 Beam Forming, M2410 | 4 | 17 | 44 |99.11| 6.4 5.2 5.3 57 |11.74 | 1614 | 17 | 526
HT/VHT20 STBC, MO to M7 2 |17 ] 44 |9911]| 64 5.2 8.89 | 1329 | 17 | 8.11
HT/VHT20 STBC, MO to M7 3 17| 44 |9911]| 64 5.2 5.3 1048 | 1488 | 17 | 652
HT/\VHT20 STBC, MO to M7 4 | 17] 244 9911 64 5.2 5.3 57 |11.74| 1614 | 17 | 526
HE20, MO to M7 1 |17 | 44 |os28]| 6 6.08 | 1048 | 17 | 10.92
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HE20, MO to M7 2 | 17| 44 |o828| 6 5.7 8.94 | 1334 | 17 | 8.06
HE20, M8 to M15 2 | 17| 44 |o9828| 6 5.7 8.94 | 1334 | 17 | 8.06
HE20, MO to M7 3 | 17| 44 |o828| & 5.7 5.4 1055 | 14.95 | 17 | 6.45
HE20, M8 to M15 3 | 17| 44 |o828| &6 5.7 5.4 1055 | 14.95 | 17 | 6.45
HE20, M16 to M23 3 | 17| 44 |o828| &6 5.7 5.4 1055 | 14.95 | 17 | 6.45
HE20, MO to M7 4 | 17| 44 |9828| 6 5.7 5.4 54 |11.73] 1613 | 17 | 527
HE20, M8 to M15 4 | 17| 44 |9828| 6 5.7 5.4 54 |1173] 1613 | 17 | 527
HE20, M16 to M23 4 | 17| 44 |9828| 6 5.7 5.4 54 |1173] 1613 | 17 | 527
HE20, M24 to M31 4 | 17| 44 |9828| 6 5.7 5.4 54 |1173] 1613 | 17 | 527
HE20 Beam Forming, MO to M7 2 17 7.4 98.28 6 5.7 8.94 | 16.34 15.6 6.66
HE20 Beam Forming, M8 to M15 2 17 4.4 98.28 6 5.7 8.94 | 13.34 17 8.06
HE20 Beam Forming, MO to M7 3 17 9.4 98.28 6 5.7 5.4 10.55 | 19.95 13.6 3.05
HE20 Beam Forming, M8 to M15 3 17 6.4 98.28 6 5.7 54 10.55 | 16.95 16.6 6.05
HE20 Beam Forming, M16 to M23 3 17 4.4 98.28 6 5.7 5.4 10.55 | 14.95 17 6.45
HE20 Beam Forming, MO to M7 4 | 16| 104 | 9828 | 48 4.3 4.2 47 | 106 | 21 | 126 | 2
HE20 Beam Forming, M8toM15 | 4 | 17 | 7.4 | 9828 | 6 5.7 5.4 54 |11.73] 19.13 | 156 | 3.87
HE20 Beam Forming, M16toM23 | 4 | 17 | 54 | 9828 | 6 5.7 5.4 54 |1173] 1713 | 17 | 527
HE20 Beam Forming, M24toM31 | 4 | 17 | 44 |9828| 6 5.7 5.4 54 |1173] 1613 | 17 | 527
HE20 STBC, MO to M7 2 | 17| 44 |o828| 6 5.7 894 | 1334 | 17 | 806
HE20 STBC, MO to M7 3 | 17| 44 |o828| 6 5.7 5.4 1055 | 14.95 | 17 | 6.45
HE20 STBC, MO to M7 4 | 17| 44 |9828| 6 5.7 5.4 54 |11.73] 1613 | 17 | 527
Non VHT160/HE160, 6to 54 Mbps | 1 | 14 | 4.4 |99.01| -3.9 386 | 054 | 17 | 2086
Non VHT160/HE160, 6t054 Mbps | 2 | 13 | 4.4 |99.01| -56 | -0.1 1.02 | 542 | 17 | 15.98
Non VHT160/HE160, 6to54Mbps | 3 | 12 | 4.4 |99.01| -65 | 04 | 7.4 124 | 564 | 17 | 1576
Non VHT160/HE160, 6t0 54 Mbps | 4 | 11 | 4.4 |99.01| -74 | -31 | -86 | -84 |-016| 424 | 17 | 17.16
VHT160, MO to M9 1ss 1 |15| 44 |9236| 53 495 | 055 | 17 | 2195
VHT160, MO to M9 1ss 2 | 14| 44 |9236| 64 | 67 319 | 121 | 17 | 2019
VHT160, MO to M9 255 2 | 14| 44 |9236| 64 | 67 319 | 121 | 17 | 2019
VHT160, MO to M9 1ss 3 14| 44 |9236| 64 | 67 | 23 048 | 488 | 17 | 1652

3 | VHT160, MO to M9 2ss 3 14| 44 |9236| 64 | 67 | 23 048 | 488 | 17 | 1652

[ VHT160, MO to M9 3ss 3 14| 44 |9236| 64 | 67 | 23 048 | 488 | 17 | 1652
VHT160, MO to M9 1ss 4 | 14| 44 |9236| 64 | 67 | 23 | 78 | 113 | 553 | 17 | 15.87
VHT160, MO to M9 255 4 | 14| 44 |9236| 64 | 67 | 23 | 78 | 113 | 553 | 17 | 15.87
VHT160, MO to M9 3ss 4 | 14| 44 |9236| 64 | 67 | 23 | 78 | 113 | 553 | 17 | 15.87
VHT160, MO to M9 4ss 4 | 14| 44 |9236| 64 | 67 | 23 | 78 | 113 | 553 | 17 | 15.87
YHT160 Beam Forming, MOOMS | 5 | 14 | 7.4 | 9236 | 6.4 | 67 319 | 421 | 156 | 1879
yHT100 Beam Forming, MOtOMS | 5 | 14 | 24 |9236| 6.4 | 67 319 | 121 | 17 | 20.19
YHT100 Beam Forming, MOtoMS | '3 | 11 | 94 |9236| 93 | 85 | -6.4 277 | 663 | 136 | 16.37
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\2’;”60 Beam Forming, MOtoMS | 5 | 14| 64 |g9236| 64 | 67 | 23 048 | 6.88 | 16.6 | 16.12
‘3’;”60 Beam Forming, MOto M9 5 1l 94 44 |9236| 64 | 67 | 23 048 | 488 | 17 | 1652
‘1’;”60 Beam Forming, MOtoMS | 4 | 19 | 104 | 9236 | -102 | -104 | 75 | -11 | 318 | 722 | 126 | 15.78
\2’;”60 Beam Forming, MOtoM9 |, | 15 | 74 |o9236| 82 | 83 | 54 | -96 |-1.22 | 618 | 156 | 16.82
\3’;”60 Beam Forming, MOtOM9 | 4 | 14 | 54 |o9236| 64 | 67 | 23 | 78 | 113 | 653 | 17 | 1587
X;Tleo Beam Forming, MOtoMS | 4 | 14 | 44 |o9236| 64 | 67 | 23 | -78 | 113 | 553 | 17 | 1587
VHT160 STBC, MO to M9 1ss 2 [ 14| 44 |9236| -64 | 6.7 319 | 121 | 17 | 2019
VHT160 STBC, MO to M9 1ss 3 14| 44 |9236]| 64 | 67 | -2.3 048 | 488 | 17 | 1652
VHT160 STBC, MO to M9 1ss 4 | 14| 44 |9236| 64 | 67 | 23 | 78 | 113 | 553 | 17 | 1587
HE160, MO to M9 1ss 1 17| 44 |o028| -3 256 | 1.84 | 17 | 1956
HE160, MO to M9 1ss 2 | 16| 44 |o028| -38 | 07 246 | 6.86 | 17 | 1454
HE160, MO to M9 2ss 2 | 16| 44 |o028] -38 | 07 246 | 6.86 | 17 | 1454
HE160, MO to M9 1ss 3 | 15| 44 |9028| 42 | 06 | 56 228 | 668 | 17 | 1472
HE160, MO to M9 2ss 3 | 15| 44 |9028| 42 | 06 | 56 228 | 668 | 17 | 1472
HE160, MO to M9 3ss 3 15| 44 |9028]| -42 | 06 | 56 228 | 668 | 17 | 1472
HE160, MO to M9 1ss 4 | 14| 44 |[9028| 54 | 11 | 68 | 59 | 220 | 669 | 17 | 1471
HE160, MO to M9 2ss 4 | 14| 44 |[9028| 54 | 11 | 68 | 59 | 220 | 669 | 17 | 1471
HE160, MO to M9 3ss 4 | 14| 44 [9028| 54 | 11 | 68 | 59 | 220 | 669 | 17 | 1471
HE160, MO to M9 4ss 4 | 14| 44 [9028| 54 | 11 | 68 | 59 | 220 | 669 | 17 | 1471
?5'55160 Bl Lo, b0 E 1 2 | 14| 74 |9028| 54 | -11 072 | 812 | 156 | 14.88
QSESlGO Bl o, b0 E L 2 |16 | 44 |9028| -38 0.7 246 | 6.86 | 17 | 14.54
['SESlGO Bz [Familig), (50D 3 11| 94 |9028| 77 | 52 | 93 185 | 755 | 13.6 | 15.45
;'SE;GO Eiza) [FRurig ), D 1 e 3 14| 64 |9028| 54 | -11 | -68 1.49 | 789 | 166 | 15.11
QSE;GO Bl oz, b0 E L 3 | 15| 44 |9028| -42 | -06 | -56 228 | 668 | 17 | 14.72
?5'55160 Bl oilig, b0 ED L 4| 9| 104 |9028| -98 | -73 | -11.1 | -107 | 299 | 7.41 | 12.6 | 15.59
;'SESlGO Bz [Familig), (50D 4 | 12| 74 |9028| 71 | 37 | 87 | -79 | 008 | 748 | 156 | 1552
;'SE;GO Bz [FRurig ), D 1 e 4 14| 54 |9028| 54 | -11 | -68 | -59 | 229 | 769 | 17 | 1471
?SEslGO Bl oz, b0 E L 4 | 14| 44 |9028| 54 | 1.1 | -68 | 59 | 229 | 669 | 17 | 1471
HE160 STBC, MO to M9 1ss 2 [ 16| 44 |o028] -38 | 07 246 | 6.86 | 17 | 1454
HE160 STBC, MO to M9 1ss 3 | 15| 44 |9028| a2 | 06 | 56 228 | 668 | 17 | 1472
HE160 STBC, MO to M9 1ss 4 | 14| 44 |[9028| 54 | 11 | 68 | 59 | 220 | 669 | 17 | 1471
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5.4.5 Power Spectral Density Plots
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5.5

Conducted Spurious Emissions

5.5.1 Conducted Spurious Emissions Test Requirement

15.407(b)/ LP0002 (2018-01-10) (4.8.1.4) (b):

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum emissions
outside of the frequency bands of operation shall be attenuated in accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of IMHz. A
lower resolution bandwidth may be employed near the band edge, when necessary, provided the measured
energy is integrated to show the total power over IMHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in
§15.209.

(7) The provisions of §15.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the
upper and lower frequency band edges as the design of the equipment permits.

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

Use formula below to substitute conducted measurements in place of radiated measurements
E[dBuV/m] = EIRP[dBm] - 20 log(d[meters]) + 104.77, where E = field strength and d = 3 meter

1) Average Plot, Limit= -41.25 dBm eirp
2) Peak plot, Limit = -21.25 dBm eirp

KDB 789033 D02 General UNII Test Procedures New Rules v01r02

2. Unwanted Emissions that fall Outside of the Restricted Bands

¢) At frequencies above 1000 MHz, use the procedure for maximum emissions described in section II.G.5.,

“Procedure for Unwanted Maximum Unwanted Emissions Measurements Above 1000MHz.”

§ 15.407(b)(1)-(3) specifies that emissions outside of the respective U-NII bands are subject to a maximum

emission limit of -27 dBm/MHz. § 15.407(b)(4) provides two requirement options for devices that operate

in the 5.725 — 5.85 GHz band. If the option specified in § 15.407(b)(4)(ii) is exercised, then the procedures

specified in Clause 11.11 of ANSI C63.10-2013 and/or in Section 11.0 of KDB Publication 558074 shall be
utilized. In general, an out-of-band emission that complies with both the peak and average power

limits of § 15.209 is not required to also satisfy the -27 dBm/MHz or -17 dBm/MHz maximum

emission limit.
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5.5.2 Conducted Spurious Emissions Test Procedure

Ref. 789033 D02 General UNII Test Procedures New Rules v01r02

Conducted Spurious Emissions

Test Procedure

1. Connect the antenna port(s) to the spectrum analyzer input.

2. Place the radio in continuous transmit mode. Use the procedures in KDB 789033 D02 General UNII Test
Procedures New Rules v01 to substitute conducted measurements in place of radiated measurements.

3. Configure Spectrum analyzer as per test parameters below (be sure to enter all losses between the transmitter
output and the spectrum analyzer).

4. Record the marker. Also measure any emissions in the restricted bands.

5. The “measure-and-sum technique” is used for measuring in-band transmit power of a device. In the measure-
and-sum approach, the conducted emission level is measured at each antenna port. The measured results at the
various antenna ports are then summed mathematically to determine the total emission level from the device.
Summing is performed in linear power units. The worst case output is recorded.

6. Place a marker at the end of the restricted band closest to the transmit frequency to show compliance.

Also measure any emissions in the restricted bands

7. Capture graphs and record pertinent measurement data.

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01r02
Peak: KDB 789033 Section 5, Average: KDB 789033 Section 6

Conducted Spurious Emissions

Test parameters

5. Procedure for Unwanted Maximum Emissions Measurements above 1000 MHz

a) Follow the requirements in section 11.G.3., “General Requirements for Unwanted Emissions Measurements”.

b) Maximum emission levels are measured by setting the analyzer as follows: (i) RBW = 1MHz.
ii) VBW = 3MHz.
iii) Detector = Peak.

(

(

(iv) Sweep time = auto.

(v) Trace mode = max hold.
(

vi) Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not continuous, the time
required for the trace to stabilize will increase by a factor of approximately 1/x, where x is the duty cycle. For
example, at 50 percent duty cycle, the measurement time will increase by a factor of two relative to
measurement time for continuous transmission.

6. Procedures for Average Unwanted Emissions Measurements above 1000 MHz
a) Follow the requirements in section 11.G.3., “General Requirements for Unwanted Emissions Measurements”.

b) Average emission levels shall be measured using one of the following two methods.
d) Method VB (Averaging using reduced video bandwidth): Alternative method. (i) RBW =1 MHz.

(i) Video bandwidth. e If the EUT is configured to transmit with duty cycle > 98 percent, set VBW < RBW/100
(i.e., 10 kHz) but not less than 10 Hz.

o If the EUT duty cycle is < 98 percent, set VBW > 1/T, where T is defined in section 11.B.1.a).
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(iii) Video bandwidth mode or display mode ¢ The instrument shall be set to ensure that video filtering is
applied in the power domain. Typically, this requires setting the detector mode to RMS and setting the Average-
VBW Type to Power (RMS).

¢ As an alternative, the analyzer may be set to linear detector mode. Ensure that video filtering is applied in
linear voltage domain (rather than in a log or dB domain). Some analyzers require linear display mode in order
to accomplish this. Others have a setting for Average-VBW Type, which can be set to “Voltage” regardless of the
display mode.

(iv) Detector = Peak.

(v) Sweep time = auto.

(vi) Trace mode = max hold.

(vii) Allow max hold to run for at least 50 traces if the transmitted signal is continuous or has at least 98 percent
duty cycle. For lower duty cycles, increase the minimum number of traces by a factor of 1/x, where x is the duty
cycle. For example, use at least 200 traces if the duty cycle is 25 percent. (If a specific emission is demonstrated
to be continuous—i.e., 100 percent duty cycle—rather than turning on and off with the transmit cycle, at least
50 traces shall be averaged.)
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5.5.3 Conducted Spurious Emission Test Information

Samples, Systems, and Modes
System System under S ort
¥ Description Samples y ! up.p

Number test equipment

. EUT so1 ¥ |
Support S02 ] 1
Tested By: Date of testing:
Julian Land November 19, 2018 — December 12, 2018, and
February 4, 2019
Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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5.5.4 Conducted Spurious Emissions Data Table — Peak

CISCo

@ €
| = E | | | E g €
~ E | 3 g g g 3 = 2
T an} O = = - - S Z —
=] 0o | s | 5 | 8| 5| 8| & S o | §
> = o = = = = = ke (% ) ~
c Mode c| 2 5 g £ | & £ S o = £
2 el g s | s| 5|5/ 3 2 E 5
o § 3 |l a| ad| dF S - - =
L c = - N ™ < o 8
a [2 i & i & g =
S =
Non HT20, 6 to 54 Mbps 1| 17 | 44 | 469 -46.86 | -42.46 | -21.25 | 21.21
Non HT20, 6 to 54 Mbps 2 | 17 | 44 | 469 | 453 4297 | -3857 | -21.25 | 17.32
Non HT20, 6 to 54 Mbps 3| 17 | 44 | 469 | 453 461 4124 | -36.84 | -21.25 | 15.59
Non HT20, 6 to 54 Mbps 4 | 16 | 44 | 477 | 464 | 477 | 465 | 4097 | 3657 | -21.25 | 15.32
“NA‘;)’;SHTZO SRl 2 | 16 | 74 | 477 | -464 4395 | -3655 | -21.25 | 15.3
N s Forming, 6 to 54 3| 15 | 94 | -486 | -47 | -488 4324 | -33.84 | -21.25 | 12.59
,\Nﬂ‘t’,”‘)SHTZO ELEET (FEnlTE,; O e 4 | 12 | 104 | -49.8 | -492 | -51.4 | -489 | -43.66 | -33.26 | -21.25 | 12.01
HT/VHT20, MO to M7 1] 17 | 44 | -a78 4776 | -4336 | -21.25 | 22.11
HT/VHT20, MO to M7 2 | 17 | 44 | 478 | 455 4345 | 39.05 | -21.25 | 17.8
HT/VHT20, M8 to M15 2 | 17 | 44 | 478 455 4345 | -39.05 | -21.25 | 17.8
HT/VHT20, MO to M7 3| 17 | 44 | 478 455 472 4191 | -3751 | -21.25 | 16.26
o | HTIVHT20, M8 to M15 3| 17 | 44 | 478 | 455 472 4191 | -3751 | -21.25 | 16.26
S | HTIVHT20, M16 to M23 3| 17 | 44 | 478 455 472 4191 | -3751 | -21.25 | 16.26
HT/VHT20, MO to M7 4 | 16 | 44 | -481 | 466 | -485| 473 | -415 | 371 | -21.25 | 15585
HT/VHT20, M8 to M15 4 | 16 | 44 | 481 | 466 | -485 | 473 | -415 | 371 | -21.25 | 15585
HT/VHT20, M16 to M23 4 | 16 | 44 | -481 | 466 | -485 | 473 | -415 | 371 | -21.25 | 15585
HT/VHT20, M24 to M31 4 | 16 | 44 | 481 | 466 | -485 | 473 | -415 | 371 | -21.25 | 15585
HT/VHT20 Beam Forming, MOtoM7 | 2 | 16 | 7.4 | -48.1 | -46.6 4424 | -36.84 | -21.25 | 15.59
HT/VHT20 Beam Forming, M8toM15 | 2 | 17 | 4.4 | -47.8 | -455 4345 | -39.05 | -21.25 | 17.8
HT/VHT20 Beam Forming, MOto M7 | 3 | 14 | 9.4 | -49.1 | -482 | -50.4 4433 | -34.93 | -21.25 | 13.68
HT/VHT20 Beam Forming, M8toM15 | 3 | 16 | 6.4 | -48.1 | -46.6 | -48.5 4284 | -36.44 | -21.25 | 15.19
e s R [ e 3| 17 | 44 | 478 | -455 | -47.2 4191 | -3751 | -21.25 | 16.26
HT/VHT20 Beam Forming, MOtoM7 | 4 | 12 | 104 | -51.8 | -49.8 | -51.9 | -49.8 | -44.65 | -34.25 | -21.25 | 13
HT/VHT20 Beam Forming, M8toM15 | 4 | 15 | 7.4 | -485 | -47.4 | -49.7 | -482 | -4231 | -34.91 | -21.25 | 13.66
e s R [ e 4 | 16 | 54 | -481 | -466 | -485 | -47.3 | -415 | -36.1 | -21.25 | 14.85
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e s e e 4 | 16 | 44 | -481 | -466 | -485 | -473 | -415 | -37.1 | -21.25 | 15.85
HT/VHT20 STBC, MO to M7 2 | 17 | 44 | -478 | -455 -43.45 | -39.05 | -21.25 | 17.8
HT/VHT20 STBC, MO to M7 3| 17 | 44 | -478 | -455 | -47.2 -41.91 | -37.51 | -21.25 | 16.26
HT/VHT20 STBC, MO to M7 4 | 16 | 44 | -481 | 466 | 485 | -47.3 | -415 | -37.1 | -21.25 | 15.85
HE20, MO to M7 1| 17 | 44 | -476 4752 | -43.12 | -21.25 | 21.87
HE20, MO to M7 2 | 17 | 44 | -476 | -45.8 4352 | -39.12 | -21.25 | 17.87
HE20, M8 to M15 2 | 17 | 44 | -476 | -45.8 4352 | -39.12 | -21.25 | 17.87
HE20, MO to M7 3| 16 | 44 | -47.1 | -46.8 | -49.2 -42.73 | -38.33 | -21.25 | 17.08
HE20, M8 to M15 3| 16 | 44 | -47.1 | -46.8 | -49.2 -42.73 | -38.33 | -21.25 | 17.08
HE20, M16 to M23 3| 16 | 44 | -471 | -46.8 | -49.2 -42.73 | -38.33 | -21.25 | 17.08
HE20, MO to M7 4 | 16 | 44 | 471 | 468 | 492 | -471 | -41.36 | -36.96 | -21.25 | 15.71
HE20, M8 to M15 4 | 16 | 44 | -471 | 468 | 492 | -471 | -41.36 | -36.96 | -21.25 | 15.71
HE20, M16 to M23 4 | 16 | 44 | -471 | 468 | 492 | -471 | -41.36 | -36.96 | -21.25 | 15.71
HE20, M24 to M31 4 | 16 | 44 | 471 | 468 | -49.2 | -47.1 | -41.36 | -36.96 | -21.25 | 15.71
HE20 Beam Forming, MO to M7 2 16 7.4 -47.1 | -46.8 -43.86 -36.46 -21.25 | 15.21
HE20 Beam Forming, M8 to M15 2 17 4.4 -47.6 | -45.8 -43.52 -39.12 -21.25 | 17.87
HE20 Beam Forming, MO to M7 3 14 9.4 -49.4 | -48.6 -50 -44.45 -35.05 -21.25 13.8
HE20 Beam Forming, M8 to M15 3| 15 | 64 | -487 | -47.7 | -49 4358 | -37.18 | -21.25 | 15.93
HE20 Beam Forming, M16 to M23 3| 16 | 44 | -471 | -46.8 | -49.2 -42.73 | -38.33 | -21.25 | 17.08
HE20 Beam Forming, MO to M7 4 | 12 | 104 | 511 | -49 | 522 | -50 | -44.32 | -33.92 | -21.25 | 12.67
HE20 Beam Forming, M8 to M15 4 | 14 | 74 | 494 | 486 | -50 | -488 | -43.07 | -35.67 | -21.25 | 14.42
HE20 Beam Forming, M16 to M23 4 | 15 | 5.4 | -487 | -47.7 | -49 | -47.8 | -42.17 | -36.77 | -21.25 | 15.52
HE20 Beam Forming, M24 to M31 4 | 16 | 44 | -47.1 | 468 | -49.2 | -47.1 | -41.36 | -36.96 | -21.25 | 15.71
HE20 STBC, MO to M7 2 | 17 | 44 | -476 | -45.8 4352 | -39.12 | -21.25 | 17.87
HE20 STBC, MO to M7 3 | 16 | 44 | -47.1 | -46.8 | -49.2 -42.73 | -38.33 | -21.25 | 17.08
HE20 STBC, MO to M7 4 | 16 | 44 | 471 | 468 | 492 | -471 | -41.36 | -36.96 | -21.25 | 15.71
Non HT40, 6 to 54 Mbps 1| 17 | 44 | -472 -47.16 | -42.76 | -21.25 | 21.51
Non HT40, 6 to 54 Mbps 2 | 15 | 44 | -475 | -47.3 -44.35 | -39.95 | -21.25 | 18.7
Non HT40, 6 to 54 Mbps 3 | 15 | 44 | -475 | -47.3 | -485 -42.92 | -3852 | -21.25 | 17.27
Non HT40, 6 to 54 Mbps 4 | 14 | 44 | 493 | 476 | -49.3 | -49.4 | -42.77 | -3837 | -21.25 | 17.12
HT/VHT40, MO to M7 1| 17 | 44 | -467 -46.61 | -42.21 | -21.25 | 20.96
S | HT/VHT40, MO to M7 2 | 16 | 44 | -478 | -47 -44.28 | -39.88 | -21.25 | 18.63
| HT/VHT40, M8 to M15 2 | 16 | 44 | -47.8 | -47 -44.28 | -39.88 | -21.25 | 18.63
HT/VHT40, MO to M7 3| 16 | 44 | -478 | -47 | -488 -42.94 | -3854 | -21.25 | 17.29
HT/VHT40, M8 to M15 3| 16 | 44 | -478 | -47 | -488 -42.94 | -3854 | -21.25 | 17.29
HT/VHT40, M16 to M23 3| 16 | 44 | -478 | -47 | -488 -42.94 | -3854 | -21.25 | 17.29
HT/VHT40, MO to M7 4 | 15 | 44 | 469 | -47.7 | -48.1 | -48.1 | -41.56 | -37.16 | -21.25 | 15.91
HT/VHT40, M8 to M15 4 | 15 | 44 | 469 | -47.7 | -48.1 | -48.1 | -41.56 | -37.16 | -21.25 | 15.91
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HT/VHT40, M16 to M23 4 15 4.4 -46.9 | -47.7 | -48.1 | -48.1 | -41.56 -37.16 -21.25 15.91
HT/VHT40, M24 to M31 4 15 4.4 -46.9 | -47.7 | -48.1 | -48.1 | -41.56 -37.16 -21.25 15.91
HT/VHT40 Beam Forming, MO to M7 2 15 7.4 -46.9 | -47.7 -44.18 -36.78 -21.25 | 15.53
HT/VHT40 Beam Forming, M8 to M15 2 16 4.4 -47.8 -47 -44.28 -39.88 -21.25 | 18.63
HT/VHT40 Beam Forming, MO to M7 3 12 9.4 -50.3 | -49.7 | -52.5 -45.81 -36.41 -21.25 | 15.16
HT/VHT40 Beam Forming, M8 to M15 3 14 6.4 -48 -47.9 | -49.6 -43.57 -37.17 -21.25 | 15.92
T R RO [ 3| 16 | 44 | -478 | -47 | -488 42,94 | 3854 | 2125 | 17.29
HT/VHT40 Beam Forming, MO to M7 4 9 104 | -52.8 -52 -53.1 -52 -46.33 -35.93 -21.25 | 14.68
HT/VHT40 Beam Forming, M8 to M15 4 12 7.4 -50.3 | -49.7 | -52.5 | -50.7 | -44.57 -37.17 -21.25 | 15.92
T BT RO [ 4 | 14 | 54 | -48 | -47.9 | -496 | -48.1 | -42.23 | -36.83 | -21.25 | 15.58
I R R R 4 | 15 | 44 | -469 | -47.7 | -48.1 | -48.1 | -41.56 | -37.16 | -21.25 | 15.91
HT/VHT40 STBC, MO to M7 2 16 4.4 -47.8 -47 -44.28 -39.88 -21.25 | 18.63
HT/VHT40 STBC, MO to M7 3 16 4.4 -47.8 -47 -48.8 -42.94 -38.54 -21.25 17.29
HT/VHT40 STBC, M0 to M7 4 15 4.4 -46.9 | -47.7 | -48.1 | -48.1 | -41.56 -37.16 -21.25 15.91
HE40, MO to M7 1 16 4.4 -48 -47.87 -43.47 -21.25 22.22
HE40, MO to M7 2 15 4.4 -48.7 -47 -44.62 -40.22 -21.25 18.97
HE40, M8 to M15 2 15 4.4 -48.7 -47 -44.62 -40.22 -21.25 18.97
HE40, MO to M7 3 15 4.4 -48.7 -47 -49.3 -43.31 -38.91 -21.25 17.66
HE40, M8 to M15 3 15 4.4 -48.7 -47 -49.3 -43.31 -38.91 -21.25 17.66
HE40, M16 to M23 3 15 4.4 -48.7 -47 -49.3 -43.31 -38.91 -21.25 17.66
HE40, MO to M7 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
HE40, M8 to M15 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
HE40, M16 to M23 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
HE40, M24 to M31 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
HE40 Beam Forming, MO to M7 2 14 7.4 -49.3 | -484 -45.68 -38.28 -21.25 17.03
HE40 Beam Forming, M8 to M15 2 15 4.4 -48.7 -47 -44.62 -40.22 -21.25 18.97
HE40 Beam Forming, MO to M7 3 11 9.4 -52.4 | -49.4 | -53.2 -46.44 -37.04 -21.25 15.79
HE40 Beam Forming, M8 to M15 3 14 6.4 -49.3 | -48.4 | -50.1 -44.3 -37.9 -21.25 16.65
HE40 Beam Forming, M16 to M23 3 15 4.4 -48.7 -47 -49.3 -43.31 -38.91 -21.25 17.66
HE40 Beam Forming, MO to M7 4 9 10.4 -52.4 | -52.3 | -54.5 | -50.9 | -46.19 -35.79 -21.25 14.54
HE40 Beam Forming, M8 to M15 4 12 7.4 -51.6 -49 -50.6 | -50.8 | -44.24 -36.84 -21.25 15.59
HE40 Beam Forming, M16 to M23 4 14 54 -49.3 | -48.4 | -50.1 -49 -43 -37.6 -21.25 16.35
HE40 Beam Forming, M24 to M31 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
HE40 STBC, MO to M7 2 15 4.4 -48.7 -47 -44.62 -40.22 -21.25 18.97
HE40 STBC, MO to M7 3 15 4.4 -48.7 -47 -49.3 -43.31 -38.91 -21.25 17.66
HE40 STBC, MO to M7 4 15 4.4 -48.7 -47 -49.3 | -47.6 -41.9 -37.5 -21.25 16.25
S | Non HT80, 6 to 54 Mbps 1 16 4.4 -47.2 -47.16 -42.76 -21.25 21.51
o Non HT80, 6 to 54 Mbps 15 4.4 -48.3 | -46.4 -44.19 -39.79 -21.25 18.54
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Non HT80, 6 to 54 Mbps 3 15 4.4 -48.3 | -46.4 | -49.2 -42.99 -38.59 -21.25 | 17.34
Non HT80, 6 to 54 Mbps 4 14 4.4 -48.4 | -47.8 | -49.3 | -47.3 | -42.07 -37.67 -21.25 | 16.42
VHT80, M0 to M9 1ss 1 17 4.4 -46 -45.81 -41.41 -21.25 | 20.16
VHT80, M0 to M9 1ss 2 15 4.4 -48.8 | -45.9 -43.91 -39.51 -21.25 | 18.26
VHT80, M0 to M9 2ss 2 15 4.4 -48.8 | -45.9 -43.91 -39.51 -21.25 | 18.26
VHT80, M0 to M9 1ss 3 15 4.4 -48.8 | -45.9 | -48.7 -42.62 -38.22 -21.25 | 16.97
VHT80, M0 to M9 2ss 3 15 4.4 -48.8 | -45.9 | -48.7 -42.62 -38.22 -21.25 | 16.97
VHT80, MO to M9 3ss 3 15 4.4 -48.8 | -45.9 | -48.7 -42.62 -38.22 -21.25 | 16.97
VHT80, M0 to M9 1ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
VHT80, M0 to M9 2ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
VHT80, MO to M9 3ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
VHT80, MO to M9 4ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
VHT80 Beam Forming, MO to M9 1ss 2 14 7.4 -48.4 | -47.9 -44.94 -37.54 -21.25 | 16.29
VHT80 Beam Forming, MO to M9 2ss 2 15 4.4 -48.8 | -45.9 -43.91 -39.51 -21.25 | 18.26
VHT80 Beam Forming, MO to M9 1ss 3 12 9.4 -50.2 | -49.6 | -50.9 -45.24 -35.84 -21.25 | 14.59
VHT80 Beam Forming, MO to M9 2ss 3 14 6.4 -48.4 | -47.9 | -50.3 -43.79 -37.39 -21.25 | 16.14
VHT80 Beam Forming, MO to M9 3ss 3 15 4.4 -48.8 | -45.9 | -48.7 -42.62 -38.22 -21.25 | 16.97
VHT80 Beam Forming, MO to M9 1ss 4 9 104 | -51.7 | -52.7 | -54.2 | -52.1 | -46.36 -35.96 -21.25 | 14.71
VHT80 Beam Forming, MO to M9 2ss 4 12 7.4 -50.2 | -49.6 | -50.9 | -49.6 | -43.83 -36.43 -21.25 | 15.18
VHT80 Beam Forming, MO to M9 3ss 4 14 5.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -37.02 -21.25 | 15.77
VHT80 Beam Forming, MO to M9 4ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
VHT80 STBC, MO to M9 1ss 2 15 4.4 -48.8 | -45.9 -43.91 -39.51 -21.25 | 18.26
VHT80 STBC, MO to M9 1ss 3 15 4.4 -48.8 | -45.9 | -48.7 -42.62 -38.22 -21.25 | 16.97
VHT80 STBC, MO to M9 1ss 4 14 4.4 -48.4 | -47.9 | -50.3 | -48.3 | -42.42 -38.02 -21.25 | 16.77
HEB80, MO to M9 1ss 1 17 4.4 -46.7 -46.48 -42.08 -21.25 | 20.83
HEB80, MO to M9 1ss 2 16 4.4 -47 -46 -43.24 -38.84 -21.25 | 17.59
HEB80, MO to M9 2ss 2 16 4.4 -47 -46 -43.24 -38.84 -21.25 | 17.59
HEB80, MO to M9 1ss 3 15 4.4 -47.9 | -46.5 | -48.9 -42.66 -38.26 -21.25 | 17.01
HES80, MO to M9 2ss 3 15 4.4 -47.9 | -46.5 | -48.9 -42.66 -38.26 -21.25 | 17.01
HES80, MO to M9 3ss 3 15 4.4 -47.9 | -46.5 | -48.9 -42.66 -38.26 -21.25 | 17.01
HES80, MO to M9 1ss 4 15 4.4 -47.9 | -46.5 | -48.9 | -47.2 | -41.29 -36.89 -21.25 | 15.64
HES80, MO to M9 2ss 4 15 4.4 -47.9 | -46.5 | -48.9 | -47.2 | -41.29 -36.89 -21.25 | 15.64
HEB80, MO to M9 3ss 4 15 4.4 -47.9 | -46.5 | -48.9 | -47.2 | -41.29 -36.89 -21.25 | 15.64
HEB80, MO to M9 4ss 4 15 4.4 -47.9 | -46.5 | -48.9 | -47.2 | -41.29 -36.89 -21.25 | 15.64
HE80 Beam Forming, MO to M9 1ss 2 15 7.4 -47.9 | -46.5 -43.91 -36.51 -21.25 | 15.26
HE80 Beam Forming, MO to M9 2ss 2 16 4.4 -47 -46 -43.24 -38.84 -21.25 | 17.59
HE80 Beam Forming, MO to M9 1ss 3 12 9.4 -50.6 | -48.8 | -51.3 -45.11 -35.71 -21.25 14.46
HE80 Beam Forming, MO to M9 2ss 3 14 6.4 -48.7 | -48.2 | -49.7 -43.83 -37.43 -21.25 16.18
HE80 Beam Forming, MO to M9 3ss 3 15 4.4 -47.9 | -46.5 | -48.9 -42.66 -38.26 -21.25 17.01
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HES0 Beam Forming, MO to M9 1ss 4] 10 | 104 | 525 | 52 | 529 | 509 | -45.77 | -35.37 | -21.25 | 14.12
HES0 Beam Forming, MO to M9 2ss 4 | 13 | 74 | -496 | 493 | 504 | 49 | -433 | -359 | -21.25 | 1465
HE80 Beam Forming, MO to M9 3ss 4 14 5.4 -48.7 | -48.2 | -49.7 | -47.9 | -42.33 -36.93 -21.25 | 15.68
HE80 Beam Forming, MO to M9 4ss 4 15 4.4 -47.9 | -46.5 | -48.9 | -47.2 | -41.29 -36.89 -21.25 | 15.64
HES0 STBC, MO to M9 1ss 2| 16 | 44 | 47 | -6 4324 | -38.84 | -21.25 | 17.59
HESO STBC, MO to M9 1ss 3| 15 | 44 | 479 | 465 | -4809 4266 | -38.26 | -21.25 | 17.01
HES0 STBC, MO to M9 1ss 4 | 15 | 44 | 479 | 465 | 489 | 472 | -4129 | -36.89 | -21.25 | 15.64
Non HT20, 6 to 54 Mbps 1| 17 | 44 | 46 4596 | -4156 | -21.25 | 20.31
Non HT20, 6 to 54 Mbps 2 | 17 | 44 | 46 | 458 4285 | -3845 | 2125 | 17.2
Non HT20, 6 to 54 Mbps 3| 17 | 44 | 46 | 458 -468 4136 | -36.96 | -21.25 | 15.71
Non HT20, 6 to 54 Mbps 4 | 17 | 44 | -6 | -458 | 468 | -463 | 4015 | -35.75 | -21.25 | 145
“NA‘?)’;SHTZO SRl 2 | 17 | 74 | -46 | -458 4285 | -35.45 | -21.25 | 14.2
,\Nﬂ‘t’,”‘)SHTZO ELEET (FEnlTE,; O e 3| 17 | 94 | -46 | -458 | -46.8 4136 | -31.96 | -21.25 | 10.71
,\Nﬂ‘t’,”‘)SHTZO ELEET (FEnlTE,; O e 4 | 14 | 104 | -489 | -486 | -495 | -48.1 | -42.68 | -32.28 | -21.25 | 11.03
HT/VHT20, MO to M7 1| 17 | 44 | 482 48.16 | -43.76 | -21.25 | 22.51
HT/VHT20, MO to M7 2 | 17 | 44 | 482 | -s48 4313 | -38.73 | -21.25 | 17.48
HT/VHT20, M8 to M15 2 | 17 | 44 | 482 | -s48 4313 | -3873 | -21.25 | 17.48
HT/VHT20, MO to M7 3| 17 | 44 | 482 | -a48] 471 4165 | -37.25 | -2125 | 16
HT/VHT20, M8 to M15 3| 17 | 44 | 482 448 471 4165 | -37.25 | -21.25 | 16
HT/VHT20, M16 to M23 3| 17 | 44 | 482 448 471 4165 | -37.25 | -21.25 | 16
HT/VHT20, MO to M7 4 | 17 | 44 | 482 | 448 | 471 | 457 | -402 | -358 | -21.25 | 1455

S | HTIVHT20, M8 to M15 4 | 17 | 44 | 482 | 448 | 471 | 457 | -402 | -358 | -21.25 | 1455

B | HT/VHT20, M16 to M23 4 | 17 | 44 | 482 | 448 | 471 | 457 | -402 | -358 | -21.25 | 1455
HT/VHT20, M24 to M31 4 | 17 | 44 | 482 | 448 | 471 | 457 | -402 | -358 | -21.25 | 1455
HT/VHT20 Beam Forming, MOto M7 | 2 | 17 | 7.4 | -482 | -44.8 4313 | -35.73 | -21.25 | 14.48
HT/VHT20 Beam Forming, M8to M15 | 2 | 17 | 4.4 | -482 | -44.8 4313 | -3873 | -21.25 | 17.48
HT/VHT20 Beam Forming, MOtoM7 | 3 | 17 | 9.4 | -48.2 | -448 | -47.1 4165 | -3225 | 2125 | 11
HT/VHT20 Beam Forming, M8toM15 | 3 | 17 | 6.4 | -48.2 | -44.8 | -47.1 4165 | -3525 | 2125 | 14
I SR R [ 3| 17 | 44 | 482 | -448 | -47.1 4165 | -37.25 | 2125 | 16
HT/VHT20 Beam Forming, MOtoM7 | 4 | 15 | 104 | -48.7 | -47.1 | -49.7 | -47 | -41.92 | -31.52 | 2125 | 10.27
HT/VHT20 Beam Forming, M8toM15 | 4 | 17 | 7.4 | -482 | -448 | -47.1 | -457 | -402 | -32.8 | -21.25 | 11.55
e R R [ e 4 | 17 | 54 | -482 | -448 | 471 | 457 | -402 | -348 | -21.25 | 13555
TS B RO [ 4 | 17 | 44 | 482 | -448 | -471 | -457 | -402 | -358 | -21.25 | 14.55
HT/VHT20 STBC, MO to M7 2 | 17 | 44 | 482 | -s48 4313 | -38.73 | -21.25 | 17.48
HT/VHT20 STBC, MO to M7 3| 17 | 44 | 482 | -448] 471 4165 | -37.25 | 2125 | 16
HT/VHT20 STBC, MO to M7 4 | 17 | 44 | 482 | 448 | 471 | 457 | -402 | -358 | -21.25 | 1455
HE20, MO to M7 1] 17 | 44 | 473 4722 | -4282 | 2125 | 2157
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HE20, MO to M7 2 17 4.4 -47.3 -46 -43.52 -39.12 -21.25 | 17.87
HE20, M8 to M15 2 17 4.4 -47.3 -46 -43.52 -39.12 -21.25 | 17.87
HE20, MO to M7 3 17 4.4 -47.3 -46 -47.2 -41.95 -37.55 -21.25 16.3
HE20, M8 to M15 3 17 4.4 -47.3 -46 -47.2 -41.95 -37.55 -21.25 16.3
HE20, M16 to M23 3 17 4.4 -47.3 -46 -47.2 -41.95 -37.55 -21.25 16.3
HE20, MO to M7 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
HE20, M8 to M15 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
HE20, M16 to M23 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
HE20, M24 to M31 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
HE20 Beam Forming, MO to M7 2 17 7.4 -47.3 -46 -43.52 -36.12 -21.25 | 14.87
HE20 Beam Forming, M8 to M15 2 17 4.4 -47.3 -46 -43.52 -39.12 -21.25 17.87
HE20 Beam Forming, MO to M7 3 17 9.4 -47.3 -46 -47.2 -41.95 -32.55 -21.25 11.3
HE20 Beam Forming, M8 to M15 3 17 6.4 -47.3 -46 -47.2 -41.95 -35.55 -21.25 14.3
HE20 Beam Forming, M16 to M23 3 17 4.4 -47.3 -46 -47.2 -41.95 -37.55 -21.25 16.3
HE20 Beam Forming, MO to M7 4 15 104 | -48.1 | -46.6 | -48.6 | -47.4 | -41.51 -31.11 -21.25 9.86
HE20 Beam Forming, M8 to M15 4 17 7.4 -47.3 -46 -47.2 | -45.7 -40.4 -33 -21.25 | 11.75
HE20 Beam Forming, M16 to M23 4 17 5.4 -47.3 -46 -47.2 | -45.7 -40.4 -35 -21.25 | 13.75
HE20 Beam Forming, M24 to M31 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
HE20 STBC, M0 to M7 2 17 4.4 -47.3 -46 -43.52 -39.12 -21.25 | 17.87
HE20 STBC, MO0 to M7 3 17 4.4 -47.3 -46 -47.2 -41.95 -37.55 -21.25 16.3
HE20 STBC, MO0 to M7 4 17 4.4 -47.3 -46 -47.2 | -45.7 -40.4 -36 -21.25 | 14.75
Non HT40, 6 to 54 Mbps 1 17 4.4 -46.9 -46.86 -42.46 -21.25 | 21.21
Non HT40, 6 to 54 Mbps 2 17 4.4 -46.9 | -45.8 -43.26 -38.86 -21.25 | 17.61
Non HT40, 6 to 54 Mbps 3 17 4.4 -46.9 | -45.8 | -47.7 -41.92 -37.52 -21.25 | 16.27
Non HT40, 6 to 54 Mbps 4 17 4.4 -46.9 | -45.8 | -47.7 | -46.5 | -40.61 -36.21 -21.25 | 14.96
HT/VHT40, MO to M7 1 17 4.4 -46.5 -46.41 -42.01 -21.25 | 20.76
HT/VHT40, MO to M7 2 17 4.4 -46.5 | -45.4 -42.81 -38.41 -21.25 | 17.16
HT/VHT40, M8 to M15 2 17 4.4 -46.5 | -45.4 -42.81 -38.41 -21.25 | 17.16
HT/VHT40, MO to M7 3 17 4.4 -46.5 | -45.4 | -48 -41.64 -37.24 -21.25 | 15.99
§ HT/VHT40, M8 to M15 3 17 4.4 -46.5 | -45.4 | -48 -41.64 -37.24 -21.25 | 15.99
* HT/VHT40, M16 to M23 3 17 4.4 -46.5 | -45.4 | -48 -41.64 -37.24 -21.25 | 15.99
HT/VHT40, MO to M7 4 17 4.4 -46.5 | -45.4 | -48 | -47.2 | -40.55 -36.15 -21.25 14.9
HT/VHT40, M8 to M15 4 17 4.4 -46.5 | -454 -48 -47.2 -40.55 -36.15 -21.25 14.9
HT/VHT40, M16 to M23 4 17 4.4 -46.5 | -45.4 | -48 | -47.2 | -40.55 -36.15 -21.25 14.9
HT/VHT40, M24 to M31 4 17 4.4 -46.5 | -45.4 | -48 | -47.2 | -40.55 -36.15 -21.25 14.9
HT/VHT40 Beam Forming, MO to M7 2 17 7.4 -46.5 | -45.4 -42.81 -35.41 -21.25 | 14.16
HT/VHT40 Beam Forming, M8 to M15 2 17 4.4 -46.5 | -45.4 -42.81 -38.41 -21.25 | 17.16
HT/VHT40 Beam Forming, MO to M7 3 17 9.4 -46.5 | 454 -48 -41.64 -32.24 -21.25 10.99
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HT/VHT40 Beam Forming, M8toM15 | 3 | 17 | 6.4 | -465 | -45.4 | -a8 4164 | 3524 | -21.25 | 13.99
L s e e 3 | 17 | 44 | -465 | -45.4 | -48 4164 | -37.24 | -21.25 | 15.99
HT/VHTA40 Beam Forming, MOtoM7 | 4 | 16 | 104 | -48.3 | -46.8 | -48.6 | -47.3 | -41.57 | 3117 | 2125 | 9.92
HT/VHTA40 Beam Forming, M8toM15 | 4 | 17 | 7.4 | -465 | -45.4 | -48 | -472 | -4055 | 3315 | 2125 | 119
L s e e 4 | 17 | 54 | -465 | -454 | -48 | -47.2 | -4055 | -35.15 | -21.25 | 13.9
L s 4 | 17 | 44 | -465 | -454 | -48 | -472 | -4055 | -36.15 | -21.25 | 14.9
HT/VHT40 STBC, MO to M7 2 | 17 | 44 | 465 | -454 4281 | -38.41 | -21.25 | 17.16
HT/VHT40 STBC, MO to M7 3| 17 | 44 | 465 | -a54 | .48 4164 | -37.24 | -21.25 | 15.99
HT/VHT40 STBC, MO to M7 4 | 17 | 44 | 465 | 454 | 48 | 472 | 4055 | -36.15 | -21.25 | 149
HE40, MO to M7 1] 17 | 44 | 477 4757 | -4317 | 2125 | 21.92
HE40, MO to M7 2 | 17 | 44 | 477 | 455 4332 | -38.92 | -21.25 | 17.67
HE40, M8 to M15 2 | 17 | 44 | 477 | 455 4332 | -38.92 | -21.25 | 17.67
HE40, MO to M7 3| 17 | 44 | 477 | 455 4600 417 | -373 | -21.25 | 16.05
HE40, M8 to M15 3| 17 | 44 | 477 | 455 | 4600 417 | -373 | -21.25 | 16.05
HE40, M16 to M23 3| 17 | 44 | 477 | 455 | 4600 417 | -373 | -21.25 | 16.05
HE40, MO to M7 4 | 17 | 44 | 477 | 455 | 469 | 474 | -4063 | -36.23 | -21.25 | 14.98
HE40, M8 to M15 4 | 17 | 44 | 477 | 455 | 469 | 474 | -4063 | -36.23 | -21.25 | 14.98
HE40, M16 to M23 4 | 17 | 44 | 477 | 455 | 469 | 474 | -4063 | -36.23 | -21.25 | 14.98
HE40, M24 to M31 4 | 17 | 44 | 477 | 455 | 469 | 474 | -4063 | -36.23 | -21.25 | 14.98
HE40 Beam Forming, MO to M7 2 17 7.4 -47.7 | -45.5 -43.32 -35.92 -21.25 14.67
HE40 Beam Forming, M8 to M15 2 17 4.4 -47.7 | -45.5 -43.32 -38.92 -21.25 17.67
HEA40 Beam Forming, MO to M7 3| 17 | 04 | 477 455 4600 417 | -323 | -21.25 | 11.05
HEA40 Beam Forming, M8 to M15 3| 17 | 64 | 477 | 455 4600 417 | -353 | -21.25 | 14.05
HEA40 Beam Forming, M16 to M23 3| 17 | 44 | 477 | -455 | -46.9 417 | 373 | 2125 | 16.05
HEA40 Beam Forming, MO to M7 4 | 15 | 104 | -49 | 477 | -49.4 | 483 | -424 32 | 2125 | 1075
HEA40 Beam Forming, M8 to M15 4 | 17 | 74 | 477 | 455 | 469 | 474 | -4063 | -3323 | -21.25 | 11.98
HEA40 Beam Forming, M16 to M23 4 | 17 | 54 | -477 | 455 | 469 | -47.4 | -4063 | -35.23 | -21.25 | 13.98
HEA40 Beam Forming, M24 to M31 4 | 17 | 44 | 477 | 455 | 469 | -47.4 | -4063 | 3623 | -21.25 | 14.98
HE40 STBC, MO to M7 2 | 17 | 44 | 477 | 455 4332 | -38.92 | -21.25 | 17.67
HEA40 STBC, MO to M7 3| 17 | 44 | 477 | 455 4600 417 | -373 | -21.25 | 16.05
HEA40 STBC, MO to M7 4 | 17 | 44 | 477 | 455 | 469 | -47.4 | -4063 | 3623 | -21.25 | 14.08
Non HT20, 6 to 54 Mbps 1] 17 | 44 | 267 46.66 | -42.26 | -21.25 | 21.01
Non HT20, 6 to 54 Mbps 2 | 17 | 44 | 467 | -463 4344 | -39.04 | -21.25 | 17.79

o | Non HT20, 6 to 54 Mbps 3| 17 | 44 | 467 | -463 | -47.9 421 | 377 | 2125 | 1645

[ Non HT20, 6 to 54 Mbps 4 | 17 | 44 | 467 | 463 | -47.9 | 463 | -4069 | 3620 | -21.25 | 15.04
,\N,If)g A e S S 2 | 17 | 74 | -46.7 | -46.3 4344 | -36.04 | -21.25 | 14.79
el e S 3| 17 | 94 | -467 | -463 | -47.9 421 | 327 | -21.25 | 11.45
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'\N/I?)r;:TZO EEET (DTS, DU 4 | 16 | 104 | -486 | -477 | -48 | -47.8 | -41.95 | -3155 | -21.25 | 10.3
HT/VHT20, MO to M7 1| 17 | 44 | 477 4766 | -43.26 | -21.25 | 22.01
HT/VHT20, MO to M7 2 | 17 | 44 | 477 | 463 4389 | -39.49 | -21.25 | 18.24
HT/VHT20, M8 to M15 2 | 17 | 44 | 477 | 463 4389 | -39.49 | -21.25 | 18.24
HT/VHT20, MO to M7 3 | 17 | 44 | -477 | 463 -481 4249 | -38.09 | -21.25 | 16.84
HT/VHT20, M8 to M15 3| 17 | 44 | 477 | 463 481 4249 | -38.09 | -21.25 | 16.84
HT/VHT20, M16 to M23 3| 17 | 44 | 477 | 463 481 4249 | -38.09 | -21.25 | 16.84
HT/VHT20, MO to M7 4 | 17 | 44 | 477 | 463 | 481 | -468 | -4111 | -36.71 | -21.25 | 15.46
HT/VHT20, M8 to M15 4 | 17 | 44 | 477 | 463 | 481 | -468 | -4111 | -36.71 | -21.25 | 15.46
HT/VHT20, M16 to M23 4 | 17 | 44 | 477 | 463 | -481 | -468 | -41.11 | -36.71 | -21.25 | 15.46
HT/VHT20, M24 to M31 4 | 17 | 44 | 477 | 463 | -481 | -468 | -41.11 | -36.71 | -21.25 | 15.46
HT/VHT20 Beam Forming, MOtoM7 | 2 | 17 | 7.4 | -47.7 | -46.3 4389 | -36.49 | -21.25 | 15.24
HT/VHT20 Beam Forming, M8toM15 | 2 | 17 | 4.4 | -47.7 | -46.3 4389 | -39.49 | -21.25 | 18.24
HT/VHT20 Beam Forming, MO to M7 3 17 9.4 -47.7 | -46.3 | -48.1 -42.49 -33.09 -21.25 11.84
HT/VHT20 Beam Forming, M8 to M15 3 17 6.4 -47.7 | -46.3 | -48.1 -42.49 -36.09 -21.25 14.84
T R R A 3| 17 | 44 | 477 | -463 | -48.1 4249 | -38.09 | -21.25 | 16.84
HT/VHT20 Beam Forming, MO to M7 4 16 10.4 -48.1 | -46.7 -49 -48 -41.81 -31.41 -21.25 10.16
HT/VHT20 Beam Forming, M8 to M15 4 17 7.4 -47.7 | -46.3 | -48.1 | -46.8 | -41.11 -33.71 -21.25 12.46
T R R A 4 | 17 | 54 | -477 | 463 | -48.1 | -46.8 | -41.11 | -35.71 | -21.25 | 14.46
SR e (Fenmilng (5 10 4 | 17 | 44 | 477 | -463 | -48.1 | -46.8 | -41.11 | -36.71 | -21.25 | 15.46
HT/VHT20 STBC, MO to M7 2 | 17 | 44 | 477 | 463 4389 | -39.49 | 21.25 | 18.24
HT/VHT20 STBC, MO to M7 3 | 17 | 44 | -477 | 463 481 4249 | -38.09 | 21.25 | 16.84
HT/VHT20 STBC, MO to M7 4 | 17 | 44 | 477 | 463 | 481 | 468 | -4111 | -36.71 | -21.25 | 15.46
HE20, MO to M7 1| 17 | 44 | 482 4812 | -4372 | -21.25 | 22.47
HE20, MO to M7 2 | 17 | 44 | 482 | 458 4375 | -39.35 | -21.25 | 181
HE20, M8 to M15 2 | 17 | 44 | 482 | 458 4375 | -39.35 | -21.25 | 181
HE20, MO to M7 3 | 17 | 44 | -482 | 458 -46.8 -41.98 | -3758 | -21.25 | 16.33
HE20, M8 to M15 3 | 17 | 44 | -482 | 458 -46.8 -41.98 | -3758 | -21.25 | 16.33
HE20, M16 to M23 3 | 17 | 44 | -482 | 458 -46.8 -41.98 | -3758 | -21.25 | 16.33
HE20, MO to M7 4 | 17 | 44 | 482 | -458 | -468 | -47 | -4077 | 3637 | 2125 | 15.12
HE20, M8 to M15 4 | 17 | 44 | 482 | 458 | 468 | -47 | 4077 | -36.37 | -21.25 | 15.12
HE20, M16 to M23 4 | 17 | 44 | 482 | 458 | 468 | -47 | 4077 | -36.37 | -21.25 | 15.12
HE20, M24 to M31 4 | 17 | 44 | 482 | 458 | 468 | -47 | 4077 | 3637 | -21.25 | 15.12
HE20 Beam Forming, MO to M7 2 | 17 | 74 | 482 | 458 4375 | -36.35 | -21.25 | 15.1
HE20 Beam Forming, M8 to M15 2 17 4.4 -48.2 | -45.8 -43.75 -39.35 -21.25 18.1
HE20 Beam Forming, MO to M7 3 17 9.4 -48.2 | -45.8 | -46.8 -41.98 -32.58 -21.25 | 11.33
HE20 Beam Forming, M8 to M15 3 17 6.4 -48.2 | -45.8 | -46.8 -41.98 -35.58 -21.25 | 14.33
HE20 Beam Forming, M16 to M23 3 17 4.4 -48.2 | -45.8 | -46.8 -41.98 -37.58 -21.25 | 16.33

Page No: 71 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential




Radio Test Report No: EDCS - 15596106

CISCo

HE20 Beam Forming, MO to M7 4 16 104 | -48.3 | -47.9 | -48.1 | -47.4 | -41.82 -31.42 -21.25 | 10.17
HE20 Beam Forming, M8 to M15 4 17 7.4 -48.2 | -45.8 | -46.8 -47 -40.77 -33.37 -21.25 | 12.12
HE20 Beam Forming, M16 to M23 4 17 5.4 -48.2 | -45.8 | -46.8 -47 -40.77 -35.37 -21.25 | 14.12
HE20 Beam Forming, M24 to M31 4 17 4.4 -48.2 | -45.8 | -46.8 -47 -40.77 -36.37 -21.25 | 15.12
HE20 STBC, MO0 to M7 2 17 4.4 -48.2 | -45.8 -43.75 -39.35 -21.25 18.1
HE20 STBC, MO0 to M7 3 17 4.4 -48.2 | -45.8 | -46.8 -41.98 -37.58 -21.25 | 16.33
HE20 STBC, MO0 to M7 4 17 4.4 -48.2 | -45.8 | -46.8 -47 -40.77 -36.37 -21.25 | 15.12
Non VHT160/HE160, 6 to 54 Mbps 1 14 4.4 -45.1 -45.06 -40.66 -21.25 | 1941
Non VHT160/HE160, 6 to 54 Mbps 2 13 4.4 -47.7 -48.5 -45.03 -40.63 -21.25 19.38
Non VHT160/HE160, 6 to 54 Mbps 3 12 4.4 -48.5 | -48.3 | -49.8 -44 -39.6 -21.25 | 18.35
Non VHT160/HE160, 6 to 54 Mbps 4 11 4.4 -49.8 | -49.3 | -50.3 -48 -43.2 -38.8 -21.25 | 17.55
VHT160, MO to M9 1ss 1 15 4.4 -45.1 -44.75 -40.35 -21.25 19.1
VHT160, MO to M9 1ss 2 14 4.4 -454 | -47.4 -42.93 -38.53 -21.25 | 17.28
VHT160, MO to M9 2ss 2 14 4.4 -45.4 | -47.4 -42.93 -38.53 -21.25 | 17.28
VHT160, MO to M9 1ss 3 14 4.4 -45.4 | -47.4 -48 -41.67 -37.27 -21.25 | 16.02
VHT160, MO to M9 2ss 3 14 4.4 -45.4 | -47.4 -48 -41.67 -37.27 -21.25 | 16.02
VHT160, MO to M9 3ss 3 14 4.4 -45.4 | -47.4 -48 -41.67 -37.27 -21.25 | 16.02
VHT160, MO to M9 1ss 4 14 4.4 -454 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 iS5
VHT160, MO to M9 2ss 4 14 4.4 -454 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 IS
VHT160, MO to M9 3ss 4 14 4.4 -454 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 IS
VHT160, MO to M9 4ss 4 14 4.4 -454 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 IS5
VHT160 Beam Forming, MO to M9 1ss 2 14 7.4 -45.4 | 474 -42.93 -35.53 -21.25 14.28
§ VHT160 Beam Forming, MO to M9 2ss 2 14 4.4 -45.4 | -47.4 -42.93 -38.53 -21.25 17.28
® VHT160 Beam Forming, MOto M9 1ss | 3 11 9.4 -49.7 | -51.8 | -51.5 -45.78 -36.38 -21.25 | 15.13
VHT160 Beam Forming, MOto M9 2ss | 3 14 6.4 -45.4 | -47.4 -48 -41.67 -35.27 -21.25 | 14.02
VHT160 Beam Forming, MO to M9 3ss | 3 14 4.4 -45.4 | -47.4 -48 -41.67 -37.27 -21.25 | 16.02
VHT160 Beam Forming, MO to M9 1ss | 4 10 104 | -50.5 | -51.7 | -52.2 | -52.8 | -45.35 -34.95 -21.25 13.7
VHT160 Beam Forming, MOto M9 2ss | 4 12 7.4 -48 -50 -50.4 | -50.4 | -43.21 -35.81 -21.25 | 14.56
VHT160 Beam Forming, MO to M9 3ss 4 14 54 -45.4 | -47.4 -48 -47.8 | -40.65 -35.25 -21.25 14
VHT160 Beam Forming, MOto M9 4ss | 4 14 4.4 -45.4 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 15
VHT160 STBC, MO to M9 1ss 2 14 4.4 -45.4 | -47.4 -42.93 -38.53 -21.25 | 17.28
VHT160 STBC, MO to M9 1ss 3 14 4.4 -45.4 | -47.4 -48 -41.67 -37.27 -21.25 | 16.02
VHT160 STBC, MO to M9 1ss 4 14 4.4 -45.4 | -47.4 -48 -47.8 | -40.65 -36.25 -21.25 15
HE160, MO to M9 1ss 1 17 4.4 -41.8 -41.36 -36.96 -21.25 | 15.71
HE160, MO to M9 1ss 2 16 4.4 -42.5 | -44.1 -39.77 -35.37 -21.25 | 14.12
HE160, MO to M9 2ss 2 16 4.4 -42.5 | -44.1 -39.77 -35.37 -21.25 | 14.12
HE160, MO to M9 1ss 3 15 4.4 -45.9 | -46.3 | -47.9 -41.4 -37 -21.25 | 15.75
HE160, MO to M9 2ss 3 15 4.4 -45.9 | -46.3 | -47.9 -41.4 -37 -21.25 | 15.75
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HE160, MO to M9 3ss 3 15 4.4 -45.9 | -46.3 | -47.9 -41.4 -37 -21.25 | 15.75
HE160, MO to M9 1ss 4 14 4.4 -49.2 -47 | -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
HE160, MO to M9 2ss 4 14 4.4 -49.2 -47 | -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
HE160, MO to M9 3ss 4 14 4.4 -49.2 -47 | -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
HE160, MO to M9 4ss 4 14 4.4 -49.2 -47 | -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
HE160 Beam Forming, MO to M9 1ss 2 14 7.4 -49.2 -47 -44.51 -37.11 -21.25 | 15.86
HE160 Beam Forming, MO to M9 2ss 2 16 4.4 -42.5 | -44.1 -39.77 -35.37 -21.25 | 14.12
HE160 Beam Forming, MO to M9 1ss 3 11 9.4 -51.6 | -50.8 | -50.3 -45.65 -36.25 -21.25 15

HE160 Beam Forming, MO to M9 2ss 3 14 6.4 -49.2 -47 | -48.1 -42.79 -36.39 -21.25 | 15.14
HE160 Beam Forming, MO to M9 3ss 3 15 4.4 -45.9 | -46.3 | -47.9 -41.4 -37 -21.25 | 15.75
HE160 Beam Forming, MO to M9 1ss 4 9 104 | -52.3 | -51.9 | -563.1 | -51.8 | -45.78 -35.38 -21.25 | 14.13
HE160 Beam Forming, MO to M9 2ss 4 12 7.4 -50.8 | -49.1 | -49.9 | -48.9 | -43.15 -35.75 -21.25 14.5
HE160 Beam Forming, MO to M9 3ss 4 14 5.4 -49.2 -47 -48.1 | -48.3 | -41.61 -36.21 -21.25 | 14.96
HE160 Beam Forming, MO to M9 4ss 4 14 4.4 -49.2 -47 -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
HE160 STBC, MO to M9 1ss 2 16 4.4 -42.5 | -44.1 -39.77 -35.37 -21.25 | 14.12
HE160 STBC, MO to M9 1ss 3 15 4.4 -45.9 | -46.3 | -47.9 -41.4 -37 -21.25 | 15.75
HE160 STBC, MO to M9 1ss 4 14 4.4 -49.2 -47 | -48.1 | -48.3 | -41.61 -37.21 -21.25 | 15.96
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5.5.5 Conducted Spurious Emissions Plot — Peak 30MHz — 12GHz
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5.5.6 Conducted Spurious Emissions Data Table — Average
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Non HT20, 6 to 54 Mbps 1 17 4.4 -57.3 -57.26 -52.86 -41.25 | 11.61
Non HT20, 6 to 54 Mbps 2 17 4.4 -57.3 | -55.9 -53.49 -49.09 -41.25 7.84
Non HT20, 6 to 54 Mbps 3 17 4.4 -57.3 | -65.9 | -57.3 -51.97 -47.57 -41.25 6.32
Non HT20, 6 to 54 Mbps 4 16 4.4 -58.3 | -566.7 | -58.7 | -57.5 | -51.67 -47.27 -41.25 6.02
Non HT20 Beam Forming, 6 to 54 Mbps 2 16 7.4 -58.3 | -56.7 -54.37 -46.97 -41.25 5.72
Non HT20 Beam Forming, 6 to 54 Mbps 3 15 9.4 -58.8 | -57.7 | -59.4 -53.76 -44.36 -41.25 3.11
Non HT20 Beam Forming, 6 to 54 Mbps 4 12 104 | -61.3 | -59.6 | -61.2 | -59.7 | -54.31 -43.91 -41.25 2.66
HT/VHT20, MO to M7 1 17 4.4 -57.2 -57.16 -52.76 -41.25 | 11.51
HT/VHT20, MO to M7 2 17 4.4 -57.2 | -55.9 -53.45 -49.05 -41.25 7.8
HT/VHT20, M8 to M15 2 17 4.4 -57.2 | -55.9 -53.45 -49.05 -41.25 7.8
HT/VHT20, MO to M7 3 17 4.4 -57.2 | -65.9 | -57.5 -52 -47.6 -41.25 6.35
HT/VHT20, M8 to M15 3 17 4.4 -57.2 | -65.9 | -57.5 -52 -47.6 -41.25 6.35
HT/VHT20, M16 to M23 3 17 4.4 -57.2 | -55.9 | -57.5 -52 -47.6 -41.25 6.35
o
D | HT/VHT20, MO to M7 4 16 4.4 -58.2 | -56.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
o)
HT/VHT20, M8 to M15 4 16 4.4 -58.2 | -56.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
HT/VHT20, M16 to M23 4 16 4.4 -58.2 | -56.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
HT/VHT20, M24 to M31 4 16 4.4 -58.2 | -566.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
HT/VHT20 Beam Forming, MO to M7 2 16 7.4 -58.2 | -56.5 -54.22 -46.82 -41.25 5.57
HT/VHT20 Beam Forming, M8 to M15 2 17 4.4 -57.2 | -55.9 -53.45 -49.05 -41.25 7.8
HT/VHT20 Beam Forming, MO to M7 3 14 9.4 -59.6 | -58.6 | -60.7 -54.74 -45.34 -41.25 4.09
HT/VHT20 Beam Forming, M8 to M15 3 16 6.4 -58.2 | -56.5 | -58.9 -52.94 -46.54 -41.25 5.29
HT/VHT20 Beam Forming, M16 to M23 3 17 4.4 -57.2 | -55.9 | -57.5 -52 -47.6 -41.25 6.35
HT/VHT20 Beam Forming, MO to M7 4 12 104 | -61.6 | -59.9 | -62.8 | -60.2 | -54.92 -44.52 -41.25 3.27
HT/VHT20 Beam Forming, M8 to M15 4 15 7.4 -58.7 -58 -59.9 | -568.1 | -52.55 -45.15 -41.25 3.9
HT/VHT20 Beam Forming, M16 to M23 4 16 5.4 -58.2 | -566.5 | -58.9 | -57.3 | -51.57 -46.17 -41.25 4.92
HT/VHT20 Beam Forming, M24 to M31 4 16 4.4 -58.2 | -56.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
HT/VHT20 STBC, MO to M7 2 17 4.4 -57.2 | -55.9 -53.45 -49.05 -41.25 7.8
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HT/VHT20 STBC, MO to M7 3 17 4.4 -57.2 | -55.9 | -57.5 -52 -47.6 -41.25 6.35
HT/VHT20 STBC, MO to M7 4 16 4.4 -58.2 | -56.5 | -58.9 | -57.3 | -51.57 -47.17 -41.25 5.92
HE20, MO to M7 1 17 4.4 -57.5 -57.42 -53.02 -41.25 | 11.77
HE20, MO to M7 2 17 4.4 -57.5 | -56.1 -53.66 -49.26 -41.25 8.01
HE20, M8 to M15 2 17 4.4 -57.5 | -56.1 -53.66 -49.26 -41.25 8.01
HE20, MO to M7 3 16 4.4 -58.1 | -56.6 | -59.1 -52.96 -48.56 -41.25 7.31
HE20, M8 to M15 3 16 4.4 -58.1 | -56.6 | -59.1 -52.96 -48.56 -41.25 7.31
HE20, M16 to M23 3 16 4.4 -58.1 | -56.6 | -59.1 -52.96 -48.56 -41.25 7.31
HE20, MO to M7 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
HE20, M8 to M15 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
HE20, M16 to M23 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
HE20, M24 to M31 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
HE20 Beam Forming, MO to M7 2 16 7.4 -58.1 | -56.6 -54.2 -46.8 -41.25 5.55
HE20 Beam Forming, M8 to M15 2 17 4.4 -57.5 | -56.1 -53.66 -49.26 -41.25 8.01
HE20 Beam Forming, MO to M7 3 14 9.4 -59.3 | -58.6 | -60.5 -54.55 -45.15 -41.25 3.9
HE20 Beam Forming, M8 to M15 3 15 6.4 -58.9 | -57.7 | -59.6 -53.81 -47.41 -41.25 6.16
HE20 Beam Forming, M16 to M23 3 16 4.4 -58.1 | -56.6 | -59.1 -52.96 -48.56 -41.25 7.31
HE20 Beam Forming, MO to M7 4 12 104 | -61.7 | -59.9 | -62.8 | -60.2 -54.9 -44.5 -41.25 3.25
HE20 Beam Forming, M8 to M15 4 14 7.4 -59.3 | -58.6 | -60.5 | -58.8 | -53.14 -45.74 -41.25 4.49
HE20 Beam Forming, M16 to M23 4 15 5.4 -58.9 | -57.7 | -59.6 | -58.2 -52.45 -47.05 -41.25 5.8
HE20 Beam Forming, M24 to M31 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
HE20 STBC, MO0 to M7 2 17 4.4 -57.5 | -56.1 -53.66 -49.26 -41.25 8.01
HE20 STBC, MO0 to M7 3 16 4.4 -58.1 | -56.6 | -59.1 -52.96 -48.56 -41.25 7.31
HE20 STBC, MO0 to M7 4 16 4.4 -58.1 | -56.6 | -59.1 | -57.6 | -51.66 -47.26 -41.25 6.01
Non HT40, 6 to 54 Mbps 1 17 4.4 -56.9 -56.86 -52.46 -41.25 | 11.21
Non HT40, 6 to 54 Mbps 2 15 4.4 -58.3 | -57.5 -54.83 -50.43 -41.25 9.18
Non HT40, 6 to 54 Mbps 3 15 4.4 -58.3 | -57.5 | -59.1 -53.44 -49.04 -41.25 7.79
Non HT40, 6 to 54 Mbps 4 14 4.4 -59 -58.2 | -569.9 | -58.5 | -52.79 -48.39 -41.25 7.14
HT/VHT40, MO to M7 1 17 4.4 -57.5 -57.41 -53.01 -41.25 | 11.76
HT/VHT40, MO to M7 2 16 4.4 -58.3 | -57.4 -54.72 -50.32 -41.25 9.07
S | HT/VHT40, M8 to M15 2 16 4.4 -58.3 | -57.4 -54.72 -50.32 -41.25 9.07
o HT/VHT40, MO to M7 3 16 4.4 -58.3 | -57.4 | -58.6 -53.2 -48.8 -41.25 7.55
HT/VHT40, M8 to M15 3 16 4.4 -58.3 | -57.4 | -58.6 -53.2 -48.8 -41.25 7.55
HT/VHT40, M16 to M23 3 16 4.4 -58.3 | -57.4 | -58.6 -53.2 -48.8 -41.25 7.55
HT/VHT40, MO to M7 4 15 4.4 -58.7 | -68.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
HT/VHT40, M8 to M15 4 15 4.4 -58.7 | -568.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
HT/VHT40, M16 to M23 4 15 4.4 -58.7 | -568.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
HT/VHT40, M24 to M31 4 15 4.4 -58.7 | -58.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
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HT/VHT40 Beam Forming, MO to M7 2 15 7.4 -58.7 | -58.1 -55.29 -47.89 -41.25 6.64
HT/VHT40 Beam Forming, M8 to M15 2 16 4.4 -58.3 | -57.4 -54.72 -50.32 -41.25 9.07
HT/VHT40 Beam Forming, MO to M7 3 12 9.4 -61.3 | -59.6 | -62.5 -56.1 -46.7 -41.25 5.45
HT/VHT40 Beam Forming, M8 to M15 3 14 6.4 -59.4 | -58.7 | -60.1 -54.5 -48.1 -41.25 6.85
HT/VHT40 Beam Forming, M16 to M23 3 16 4.4 -58.3 | -57.4 | -58.6 -53.2 -48.8 -41.25 7.55
HT/VHT40 Beam Forming, MO to M7 4 9 104 | -62.9 | -62.4 | -64.3 | -62.5 | -56.85 -46.45 -41.25 5.2
HT/VHT40 Beam Forming, M8 to M15 4 12 7.4 -61.3 | -59.6 | -62.5 | -60.8 | -54.81 -47.41 -41.25 6.16
HT/VHT40 Beam Forming, M16 to M23 4 14 5.4 -59.4 | -58.7 | -60.1 | -58.7 | -53.07 -47.67 -41.25 6.42
HT/VHT40 Beam Forming, M24 to M31 4 15 4.4 -58.7 | -58.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
HT/VHT40 STBC, MO to M7 2 16 4.4 -58.3 | -57.4 -54.72 -50.32 -41.25 9.07
HT/VHT40 STBC, MO to M7 3 16 4.4 -58.3 | -57.4 | -58.6 -53.2 -48.8 -41.25 7.55
HT/VHT40 STBC, MO to M7 4 15 4.4 -58.7 | -568.1 | -59.3 | -58.3 | -52.46 -48.06 -41.25 6.81
HE40, MO to M7 1 16 4.4 -58 -57.87 -53.47 -41.25 | 12.22
HE40, MO to M7 2 15 4.4 -59 -58.1 -55.38 -50.98 -41.25 9.73
HE40, M8 to M15 2 15 4.4 -59 -58.1 -55.38 -50.98 -41.25 9.73
HE40, MO to M7 3 15 4.4 -59 -58.1 | -59.5 -53.92 -49.52 -41.25 8.27
HE40, M8 to M15 3 15 4.4 -59 -58.1 | -59.5 -53.92 -49.52 -41.25 8.27
HE40, M16 to M23 3 15 4.4 -59 -58.1 | -59.5 -53.92 -49.52 -41.25 8.27
HE40, MO to M7 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
HE40, M8 to M15 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
HE40, M16 to M23 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
HE40, M24 to M31 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
HE40 Beam Forming, MO to M7 2 14 7.4 -59.5 | -58.9 -56.04 -48.64 -41.25 7.39
HE40 Beam Forming, M8 to M15 2 15 4.4 -59 -58.1 -55.38 -50.98 -41.25 9.73
HE40 Beam Forming, MO to M7 3 11 9.4 -62.5 | -60.5 | -63.2 -57 -47.6 -41.25 6.35
HE40 Beam Forming, M8 to M15 3 14 6.4 -59.5 | -58.9 | -60.6 -54.7 -48.3 -41.25 7.05
HE40 Beam Forming, M16 to M23 3 15 4.4 -59 -58.1 | -59.5 -53.92 -49.52 -41.25 8.27
HE40 Beam Forming, MO to M7 4 9 104 | -63.2 | -62.8 | -64.3 | -62.7 | -57.05 -46.65 -41.25 54
HE40 Beam Forming, M8 to M15 4 12 7.4 -61.7 | -59.9 | -62.4 | -60.8 | -54.94 -47.54 -41.25 6.29
HE40 Beam Forming, M16 to M23 4 14 5.4 -59.5 | -568.9 | -60.6 -59 -53.29 -47.89 -41.25 6.64
HE40 Beam Forming, M24 to M31 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
HE40 STBC, MO0 to M7 2 15 4.4 -59 -58.1 -55.38 -50.98 -41.25 9.73
HE40 STBC, MO0 to M7 3 15 4.4 -59 -58.1 | -59.5 -53.92 -49.52 -41.25 8.27
HE40 STBC, M0 to M7 4 15 4.4 -59 -58.1 | -59.5 | -58.3 | -52.53 -48.13 -41.25 6.88
Non HT80, 6 to 54 Mbps 1 16 4.4 -57.8 -57.76 -53.36 -41.25 | 12.11
S | Non HT80, 6 to 54 Mbps 2 15 4.4 -58.2 -57 -54.51 -50.11 -41.25 8.86
© | Non HT80, 6 to 54 Mbps 3 15 4.4 -58.2 -57 -58.9 -53.15 -48.75 -41.25 7.5
Non HT80, 6 to 54 Mbps 4 14 4.4 -58.9 | -58.1 | -59.8 | -58.3 | -52.66 -48.26 -41.25 7.01
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VHT80, M0 to M9 1ss 1 17 4.4 -57.2 -57.01 -52.61 -41.25 | 11.36
VHT80, M0 to M9 1ss 2 15 4.4 -58.7 | -57.8 -55.02 -50.62 -41.25 9.37
VHT80, M0 to M9 2ss 2 15 4.4 -58.7 | -57.8 -55.02 -50.62 -41.25 9.37
VHT80, M0 to M9 1ss 3 15 4.4 -58.7 | -57.8 | -59.7 -53.7 -49.3 -41.25 8.05
VHT80, M0 to M9 2ss 3 15 4.4 -58.7 | -57.8 | -59.7 -53.7 -49.3 -41.25 8.05
VHT80, MO to M9 3ss 3 15 4.4 -58.7 | -57.8 | -59.7 -53.7 -49.3 -41.25 8.05
VHT80, MO to M9 1ss 4 14 4.4 -59.3 | -58.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
VHT80, MO to M9 2ss 4 14 4.4 -59.3 | -58.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
VHT80, M0 to M9 3ss 4 14 4.4 -59.3 | -58.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
VHT80, MO to M9 4ss 4 14 4.4 -59.3 | -58.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
VHT80 Beam Forming, MO to M9 1ss 2 14 7.4 -59.3 | -58.5 -55.68 -48.28 -41.25 7.03
VHT80 Beam Forming, MO to M9 2ss 2 15 4.4 -58.7 | -57.8 -55.02 -50.62 -41.25 9.37
VHT80 Beam Forming, MO to M9 1ss 3 12 9.4 -61.4 | -59.9 | -61.6 -55.94 -46.54 -41.25 5.29
VHT80 Beam Forming, MO to M9 2ss 3 14 6.4 -59.3 | -58.5 | -60.5 -54.39 -47.99 -41.25 6.74
VHT80 Beam Forming, MO to M9 3ss 3 15 4.4 -58.7 | -57.8 | -59.7 -53.7 -49.3 -41.25 8.05
VHT80 Beam Forming, MO to M9 1ss 4 9 10.4 -63 -62.8 | -64.4 | -62.4 | -56.88 -46.48 -41.25 5.23
VHT80 Beam Forming, MO to M9 2ss 4 12 7.4 -61.4 | -59.9 | -61.6 | -59.8 | -54.38 -46.98 -41.25 5.73
VHT80 Beam Forming, MO to M9 3ss 4 14 5.4 -59.3 | -58.5 | -60.5 | -58.7 | -52.97 -47.57 -41.25 6.32
VHT80 Beam Forming, MO to M9 4ss 4 14 4.4 -59.3 | -568.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
VHT80 STBC, MO to M9 1ss 2 15 4.4 -58.7 | -57.8 -55.02 -50.62 -41.25 9.37
VHT80 STBC, MO to M9 1ss 3 15 4.4 -58.7 | -57.8 | -59.7 -53.7 -49.3 -41.25 8.05
VHT80 STBC, MO to M9 1ss 4 14 4.4 -59.3 | -568.5 | -60.5 | -58.7 | -52.97 -48.57 -41.25 7.32
HES80, MO to M9 1ss 1 17 4.4 -57.4 -57.18 -52.78 -41.25 | 11.53
HE80, MO to M9 1ss 2 16 4.4 -57.9 | -56.7 -54.03 -49.63 -41.25 8.38
HE80, MO to M9 2ss 2 16 4.4 -57.9 | -56.7 -54.03 -49.63 -41.25 8.38
HE80, MO to M9 1ss 3 15 4.4 -58.9 | -57.7 | -59.4 -53.61 -49.21 -41.25 7.96
HE80, MO to M9 2ss 3 15 4.4 -58.9 | -57.7 | -59.4 -53.61 -49.21 -41.25 7.96
HE80, MO to M9 3ss 3 15 4.4 -58.9 | -57.7 | -59.4 -53.61 -49.21 -41.25 7.96
HES80, MO to M9 1ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
HES80, MO to M9 2ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
HES80, MO to M9 3ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
HES80, MO to M9 4ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
HE80 Beam Forming, MO to M9 1ss 2 15 7.4 -58.9 | -57.7 -55.03 -47.63 -41.25 6.38
HE80 Beam Forming, MO to M9 2ss 2 16 4.4 -57.9 | -56.7 -54.03 -49.63 -41.25 8.38
HE80 Beam Forming, MO to M9 1ss 3 12 9.4 -61.6 | -59.8 | -61.4 -55.86 -46.46 -41.25 5.21
HE80 Beam Forming, MO to M9 2ss 3 14 6.4 -59.4 | -568.7 | -60.2 -54.4 -48 -41.25 6.75
HE80 Beam Forming, MO to M9 3ss 3 15 4.4 -58.9 | -57.7 | -59.4 -53.61 -49.21 -41.25 7.96
HE80 Beam Forming, MO to M9 1ss 4 10 104 | -62.7 | -61.9 | -63.9 | -61.8 | -56.26 -45.86 -41.25 4.61
HE80 Beam Forming, MO to M9 2ss 4 13 7.4 -60.1 | -59.2 | -60.7 | -59.1 | -53.48 -46.08 -41.25 4.83
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HE80 Beam Forming, MO to M9 3ss 4 14 5.4 -59.4 | -58.7 | -60.2 | -58.6 | -52.94 -47.54 -41.25 6.29
HE80 Beam Forming, MO to M9 4ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
HE80 STBC, MO to M9 1ss 2 16 4.4 -57.9 | -56.7 -54.03 -49.63 -41.25 8.38
HE80 STBC, MO to M9 1ss 3 15 4.4 -58.9 | -57.7 | -59.4 -53.61 -49.21 -41.25 7.96
HE80 STBC, MO0 to M9 1ss 4 15 4.4 -58.9 | -57.7 | -59.4 | -58.3 | -52.29 -47.89 -41.25 6.64
Non HT20, 6 to 54 Mbps 1 17 4.4 -56.9 -56.86 -52.46 -41.25 | 11.21
Non HT20, 6 to 54 Mbps 2 17 4.4 -56.9 | -55.8 -53.26 -48.86 -41.25 7.61
Non HT20, 6 to 54 Mbps 3 17 4.4 -56.9 | -55.8 | -57.2 -51.78 -47.38 -41.25 6.13
Non HT20, 6 to 54 Mbps 4 17 4.4 -56.9 | -55.8 | -57.2 | -56.2 | -50.43 -46.03 -41.25 4.78
Non HT20 Beam Forming, 6 to 54 Mbps 2 17 7.4 -56.9 | -55.8 -53.26 -45.86 -41.25 4.61
Non HT20 Beam Forming, 6 to 54 Mbps 3 17 9.4 -56.9 | -55.8 | -57.2 -51.78 -42.38 -41.25 1.13
Non HT20 Beam Forming, 6 to 54 Mbps 4 14 104 | -59.1 | -58.2 | -59.9 | -58.3 | -52.76 -42.36 -41.25 1.11
HT/VHT20, MO to M7 1 17 4.4 -57.4 -57.36 -52.96 -41.25 | 11.71
HT/VHT20, MO to M7 2 17 4.4 -57.4 -56 -53.59 -49.19 -41.25 7.94
HT/VHT20, M8 to M15 2 17 4.4 -57.4 -56 -53.59 -49.19 -41.25 7.94
HT/VHT20, MO to M7 3 17 4.4 -57.4 -56 -57.4 -52.07 -47.67 -41.25 6.42
HT/VHT20, M8 to M15 3 17 4.4 -57.4 -56 -57.4 -52.07 -47.67 -41.25 6.42
HT/VHT20, M16 to M23 3 17 4.4 -57.4 -56 -57.4 -52.07 -47.67 -41.25 6.42
HT/VHT20, MO to M7 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
HT/VHT20, M8 to M15 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
HT/VHT20, M16 to M23 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
§ HT/VHT20, M24 to M31 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
© HT/VHT20 Beam Forming, MO to M7 2 17 7.4 -57.4 -56 -53.59 -46.19 -41.25 4.94
HT/VHT20 Beam Forming, M8 to M15 2 17 4.4 -57.4 -56 -563.59 -49.19 -41.25 7.94
HT/VHT20 Beam Forming, MO to M7 3 17 9.4 -57.4 -56 -57.4 -52.07 -42.67 -41.25 1.42
HT/VHT20 Beam Forming, M8 to M15 3 17 6.4 -57.4 -56 -57.4 -52.07 -45.67 -41.25 4.42
HT/VHT20 Beam Forming, M16 to M23 3 17 4.4 -57.4 -56 -57.4 -52.07 -47.67 -41.25 6.42
HT/VHT20 Beam Forming, MO to M7 4 15 104 | -58.9 | -57.3 | -59.6 | -57.9 | -52.28 -41.88 -41.25 0.63
HT/VHT20 Beam Forming, M8 to M15 4 17 7.4 -57.4 -56 -57.4 | -56.2 | -50.64 -43.24 -41.25 1.99
HT/VHT20 Beam Forming, M16 to M23 4 17 54 -57.4 -56 -57.4 | -56.2 | -50.64 -45.24 -41.25 3.99
HT/VHT20 Beam Forming, M24 to M31 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
HT/VHT20 STBC, MO to M7 2 17 4.4 -57.4 -56 -53.59 -49.19 -41.25 7.94
HT/VHT20 STBC, M0 to M7 3 17 4.4 -57.4 -56 -57.4 -52.07 -47.67 -41.25 6.42
HT/VHT20 STBC, MO to M7 4 17 4.4 -57.4 -56 -57.4 | -56.2 | -50.64 -46.24 -41.25 4.99
HE20, MO to M7 1 17 4.4 -57.6 -57.52 -53.12 -41.25 | 11.87
HE20, MO to M7 2 17 4.4 -57.6 | -55.9 -53.58 -49.18 -41.25 7.93
HE20, M8 to M15 2 17 4.4 -57.6 | -55.9 -53.58 -49.18 -41.25 7.93
HE20, MO to M7 3 17 4.4 -57.6 | -55.9 | -57.7 -52.14 -47.74 -41.25 6.49
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HE20, M8 to M15 3 17 4.4 -57.6 | -55.9 | -57.7 -52.14 -47.74 -41.25 6.49
HE20, M16 to M23 3 17 4.4 -57.6 | -55.9 | -57.7 -52.14 -47.74 -41.25 6.49
HE20, MO to M7 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
HE20, M8 to M15 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
HE20, M16 to M23 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
HE20, M24 to M31 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
HE20 Beam Forming, MO to M7 2 17 7.4 -57.6 | -55.9 -53.58 -46.18 -41.25 4.93
HE20 Beam Forming, M8 to M15 2 17 4.4 -57.6 | -55.9 -53.58 -49.18 -41.25 7.93
HE20 Beam Forming, MO to M7 3 17 9.4 -57.6 | -55.9 | -57.7 -52.14 -42.74 -41.25 1.49
HE20 Beam Forming, M8 to M15 3 17 6.4 -57.6 | -55.9 | -57.7 -52.14 -45.74 -41.25 4.49
HE20 Beam Forming, M16 to M23 3 17 4.4 -57.6 | -65.9 | -57.7 -52.14 -47.74 -41.25 6.49
HE20 Beam Forming, MO to M7 4 15 10.4 -59 -57.3 | -59.5 | -58.1 -52.3 -41.9 -41.25 0.65
HE20 Beam Forming, M8 to M15 4 17 7.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -43.34 -41.25 2.09
HE20 Beam Forming, M16 to M23 4 17 5.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -45.34 -41.25 4.09
HE20 Beam Forming, M24 to M31 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
HE20 STBC, MO0 to M7 2 17 4.4 -57.6 | -55.9 -53.58 -49.18 -41.25 7.93
HE20 STBC, M0 to M7 3 17 4.4 -57.6 | -55.9 | -57.7 -52.14 -47.74 -41.25 6.49
HE20 STBC, M0 to M7 4 17 4.4 -57.6 | -55.9 | -57.7 | -56.4 | -50.74 -46.34 -41.25 5.09
Non HT40, 6 to 54 Mbps 1 17 4.4 -57.9 -57.86 -53.46 -41.25 | 12.21
Non HT40, 6 to 54 Mbps 2 17 4.4 -57.9 | -56.3 -53.97 -49.57 -41.25 8.32
Non HT40, 6 to 54 Mbps 3 17 4.4 -57.9 | -566.3 | -57.7 -52.43 -48.03 -41.25 6.78
Non HT40, 6 to 54 Mbps 4 17 4.4 -579 | -56.3 | -57.7 | -56.8 | -51.06 -46.66 -41.25 5.41
HT/VHT40, MO to M7 1 17 4.4 -58.1 -58.01 -53.61 -41.25 | 12.36
HT/VHT40, MO to M7 2 17 4.4 -58.1 | -56.4 -54.06 -49.66 -41.25 8.41
HT/VHT40, M8 to M15 2 17 4.4 -58.1 | -56.4 -54.06 -49.66 -41.25 8.41
HT/VHT40, MO to M7 3 17 4.4 -58.1 | -56.4 -58 -52.56 -48.16 -41.25 6.91
HT/VHT40, M8 to M15 3 17 4.4 -58.1 | -56.4 -58 -52.56 -48.16 -41.25 6.91
Q | HT/VHT40, M16 to M23 3 17 4.4 -58.1 | -56.4 -58 -52.56 -48.16 -41.25 6.91
o HT/VHT40, MO to M7 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HT/VHT40, M8 to M15 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HT/VHT40, M16 to M23 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HT/VHT40, M24 to M31 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HT/VHT40 Beam Forming, MO to M7 2 17 7.4 -58.1 | -56.4 -54.06 -46.66 -41.25 5.41
HT/VHT40 Beam Forming, M8 to M15 2 17 4.4 -58.1 | -56.4 -54.06 -49.66 -41.25 8.41
HT/VHT40 Beam Forming, MO to M7 3 17 9.4 -58.1 | -56.4 -58 -52.56 -43.16 -41.25 1.91
HT/VHT40 Beam Forming, M8 to M15 3 17 6.4 -58.1 | -56.4 -58 -52.56 -46.16 -41.25 491
HT/VHT40 Beam Forming, M16 to M23 3 17 4.4 -58.1 | -56.4 -58 -52.56 -48.16 -41.25 6.91
HT/VHT40 Beam Forming, MO to M7 4 16 104 | -58.9 | -57.4 | -59.2 | -58.3 | -52.28 -41.88 -41.25 0.63
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HT/VHT40 Beam Forming, M8 to M15 4 17 7.4 -58.1 | -56.4 -58 -57.4 | -51.31 -43.91 -41.25 2.66
HT/VHT40 Beam Forming, M16 to M23 4 17 5.4 -58.1 | -56.4 -58 -57.4 | -51.31 -45.91 -41.25 4.66
HT/VHT40 Beam Forming, M24 to M31 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HT/VHT40 STBC, MO to M7 2 17 4.4 -58.1 | -56.4 -54.06 -49.66 -41.25 8.41
HT/VHT40 STBC, MO to M7 3 17 4.4 -58.1 | -56.4 -58 -52.56 -48.16 -41.25 6.91
HT/VHT40 STBC, MO to M7 4 17 4.4 -58.1 | -56.4 -58 -57.4 | -51.31 -46.91 -41.25 5.66
HE40, MO to M7 1 17 4.4 -58 -57.87 -53.47 -41.25 | 12.22
HE40, MO to M7 2 17 4.4 -58 -56.4 -53.98 -49.58 -41.25 8.33
HE40, M8 to M15 2 17 4.4 -58 -56.4 -53.98 -49.58 -41.25 8.33
HE40, MO to M7 3 17 4.4 -58 -56.4 | -57.9 -52.46 -48.06 -41.25 6.81
HE40, M8 to M15 3 17 4.4 -58 -56.4 | -57.9 -52.46 -48.06 -41.25 6.81
HE40, M16 to M23 3 17 4.4 -58 -56.4 | -57.9 -52.46 -48.06 -41.25 6.81
HE40, MO to M7 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
HE40, M8 to M15 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
HE40, M16 to M23 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
HE40, M24 to M31 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
HE40 Beam Forming, MO to M7 2 17 7.4 -58 -56.4 -53.98 -46.58 -41.25 5.33
HE40 Beam Forming, M8 to M15 2 17 4.4 -58 -56.4 -53.98 -49.58 -41.25 8.33
HE40 Beam Forming, MO to M7 3 17 9.4 -58 -56.4 | -57.9 -52.46 -43.06 -41.25 1.81
HE40 Beam Forming, M8 to M15 3 17 6.4 -58 -56.4 | -57.9 -52.46 -46.06 -41.25 4.81
HE40 Beam Forming, M16 to M23 3 17 4.4 -58 -56.4 | -57.9 -52.46 -48.06 -41.25 6.81
HE40 Beam Forming, MO to M7 4 15 104 | -59.6 | -58.4 -60 -58.6 | -52.94 -42.54 -41.25 1.29
HE40 Beam Forming, M8 to M15 4 17 7.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -43.87 -41.25 2.62
HE40 Beam Forming, M16 to M23 4 17 5.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -45.87 -41.25 4.62
HE40 Beam Forming, M24 to M31 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
HE40 STBC, M0 to M7 2 17 4.4 -58 -56.4 -53.98 -49.58 -41.25 8.33
HE40 STBC, M0 to M7 3 17 4.4 -58 -56.4 | -57.9 -52.46 -48.06 -41.25 6.81
HE40 STBC, MO0 to M7 4 17 4.4 -58 -56.4 | -57.9 | -57.6 | -51.27 -46.87 -41.25 5.62
Non HT20, 6 to 54 Mbps 1 17 4.4 -57.9 -57.86 -53.46 -41.25 | 12.21
Non HT20, 6 to 54 Mbps 2 17 4.4 -57.9 | -56.5 -54.09 -49.69 -41.25 8.44
Non HT20, 6 to 54 Mbps 3 17 4.4 -57.9 | -56.5 -58 -52.6 -48.2 -41.25 6.95
Non HT20, 6 to 54 Mbps 4 17 4.4 -57.9 | -56.5 -58 -57.3 | -51.32 -46.92 -41.25 5.67
S Non HT20 Beam Forming, 6 to 54 Mbps 2 17 7.4 -57.9 | -56.5 -54.09 -46.69 -41.25 5.44
o Non HT20 Beam Forming, 6 to 54 Mbps 3 17 9.4 -57.9 | -56.5 -58 -52.6 -43.2 -41.25 1.95
Non HT20 Beam Forming, 6 to 54 Mbps 4 16 10.4 | -58.6 -58 -59.1 | -57.9 | -52.31 -41.91 -41.25 0.66
HT/VHT20, MO to M7 1 17 4.4 -58.2 -58.16 -53.76 -41.25 | 12.51
HT/VHT20, MO to M7 2 17 4.4 -58.2 | -56.7 -54.34 -49.94 -41.25 8.69
HT/VHT20, M8 to M15 2 17 4.4 -58.2 | -56.7 -54.34 -49.94 -41.25 8.69
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HT/VHT20, MO to M7 3 17 4.4 -58.2 | -56.7 | -58.1 -52.8 -48.4 -41.25 7.15
HT/VHT20, M8 to M15 3 17 4.4 -58.2 | -56.7 | -58.1 -52.8 -48.4 -41.25 7.15
HT/VHT20, M16 to M23 3 17 4.4 -58.2 | -56.7 | -58.1 -52.8 -48.4 -41.25 7.15
HT/VHT20, MO to M7 4 17 4.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HT/VHT20, M8 to M15 4 17 4.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HT/VHT20, M16 to M23 4 17 4.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HT/VHT20, M24 to M31 4 17 4.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HT/VHT20 Beam Forming, MO to M7 2 17 7.4 -58.2 | -56.7 -54.34 -46.94 -41.25 5.69
HT/VHT20 Beam Forming, M8 to M15 2 17 4.4 -58.2 | -56.7 -54.34 -49.94 -41.25 8.69
HT/VHT20 Beam Forming, MO to M7 3 17 9.4 -58.2 | -56.7 | -58.1 -52.8 -43.4 -41.25 2.15
HT/VHT20 Beam Forming, M8 to M15 3 17 6.4 -58.2 | -56.7 | -58.1 -52.8 -46.4 -41.25 5.15
HT/VHT20 Beam Forming, M16 to M23 3 17 4.4 -58.2 | -56.7 | -58.1 -52.8 -48.4 -41.25 7.15
HT/VHT20 Beam Forming, MO to M7 4 16 104 | -58.9 | -58.1 | -59.3 -58 -52.48 -42.08 -41.25 0.83
HT/VHT20 Beam Forming, M8 to M15 4 17 7.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -44.1 -41.25 2.85
HT/VHT20 Beam Forming, M16 to M23 4 17 5.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -46.1 -41.25 4.85
HT/VHT20 Beam Forming, M24 to M31 4 17 4.4 -58.2 | -56.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HT/VHT20 STBC, MO to M7 2 17 4.4 -58.2 | -56.7 -54.34 -49.94 -41.25 8.69
HT/VHT20 STBC, MO to M7 3 17 4.4 -58.2 | -56.7 | -58.1 -52.8 -48.4 -41.25 7.15
HT/VHT20 STBC, MO to M7 4 17 4.4 -58.2 | -566.7 | -58.1 | -57.4 -51.5 -47.1 -41.25 5.85
HE20, MO to M7 1 17 4.4 -58.3 -58.22 -53.82 -41.25 | 12.57
HE20, MO to M7 2 17 4.4 -58.3 | -56.6 -54.28 -49.88 -41.25 8.63
HE20, M8 to M15 2 17 4.4 -58.3 | -56.6 -54.28 -49.88 -41.25 8.63
HE20, MO to M7 3 17 4.4 -58.3 | -56.6 -58 -52.72 -48.32 -41.25 7.07
HE20, M8 to M15 3 17 4.4 -58.3 | -56.6 -58 -52.72 -48.32 -41.25 7.07
HE20, M16 to M23 3 17 4.4 -58.3 | -56.6 -58 -52.72 -48.32 -41.25 7.07
HE20, MO to M7 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
HE20, M8 to M15 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
HE20, M16 to M23 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
HE20, M24 to M31 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
HE20 Beam Forming, MO to M7 2 17 7.4 -58.3 | -56.6 -54.28 -46.88 -41.25 5.63
HE20 Beam Forming, M8 to M15 2 17 4.4 -58.3 | -56.6 -54.28 -49.88 -41.25 8.63
HE20 Beam Forming, MO to M7 3 17 9.4 -58.3 | -56.6 -58 -52.72 -43.32 -41.25 2.07
HE20 Beam Forming, M8 to M15 3 17 6.4 -58.3 | -56.6 -58 -52.72 -46.32 -41.25 5.07
HE20 Beam Forming, M16 to M23 3 17 4.4 -58.3 | -56.6 -58 -52.72 -48.32 -41.25 7.07
HE20 Beam Forming, MO to M7 4 16 10.4 | -58.8 -58 -59.4 | -568.1 | -52.44 -42.04 -41.25 0.79
HE20 Beam Forming, M8 to M15 4 17 7.4 -58.3 | -56.6 -58 -57.5 | -51.46 -44.06 -41.25 2.81
HE20 Beam Forming, M16 to M23 4 17 5.4 -58.3 | -56.6 -58 -57.5 | -51.46 -46.06 -41.25 4.81
HE20 Beam Forming, M24 to M31 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
HE20 STBC, MO0 to M7 2 17 4.4 -58.3 | -56.6 -54.28 -49.88 -41.25 8.63
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HE20 STBC, MO0 to M7 3 17 4.4 -58.3 | -56.6 -58 -52.72 -48.32 -41.25 7.07
HE20 STBC, MO0 to M7 4 17 4.4 -58.3 | -56.6 -58 -57.5 | -51.46 -47.06 -41.25 5.81
Non VHT160/HE160, 6 to 54 Mbps 1 14 4.4 -57.2 -57.16 -52.76 -41.25 11.51
Non VHT160/HE160, 6 to 54 Mbps 2 13 4.4 -58.9 | -58.5 -55.64 -51.24 -41.25 9.99
Non VHT160/HE160, 6 to 54 Mbps 3 12 4.4 -59.2 | -59.1 -60 -54.6 -50.2 -41.25 8.95
Non VHT160/HE160, 6 to 54 Mbps 4 11 4.4 -60.1 -60 -60.4 | -59.2 | -53.84 -49.44 -41.25 8.19
VHT160, MO to M9 1ss 1 15 4.4 -58 -57.65 -53.25 -41.25 12
VHT160, MO to M9 1ss 2 14 4.4 -58.6 | -60.3 -56.01 -51.61 -41.25 | 10.36
VHT160, MO to M9 2ss 2 14 4.4 -58.6 | -60.3 -56.01 -51.61 -41.25 | 10.36
VHT160, MO to M9 1ss 3 14 4.4 -58.6 | -60.3 -60 -54.45 -50.05 -41.25 8.8
VHT160, MO to M9 2ss 3 14 4.4 -58.6 | -60.3 -60 -54.45 -50.05 -41.25 8.8
VHT160, MO to M9 3ss 3 14 4.4 -58.6 | -60.3 -60 -54.45 -50.05 -41.25 8.8
VHT160, MO to M9 1ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 | -53.44 -49.04 -41.25 7.79
VHT160, MO to M9 2ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 | -53.44 -49.04 -41.25 7.79
VHT160, MO to M9 3ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 | -53.44 -49.04 -41.25 7.79
VHT160, MO to M9 4ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 | -53.44 -49.04 -41.25 7.79
VHT160 Beam Forming, MO to M9 1ss 2 14 7.4 -58.6 | -60.3 -56.01 -48.61 -41.25 7.36
VHT160 Beam Forming, MO to M9 2ss 2 14 4.4 -58.6 | -60.3 -56.01 -51.61 -41.25 | 10.36
VHT160 Beam Forming, MO to M9 1ss 3 11 9.4 -60.6 -63 -62.6 -56.82 -47.42 -41.25 6.17
Q | VHT160 Beam Forming, MO to M9 2ss 3 14 6.4 -58.6 | -60.3 -60 -54.45 -48.05 -41.25 6.8
o VHT160 Beam Forming, MO to M9 3ss 3 14 4.4 -58.6 | -60.3 -60 -54.45 -50.05 -41.25 8.8
VHT160 Beam Forming, MO to M9 1ss 4 10 104 | -61.8 | -63.4 | -63.3 -64 -56.68 -46.28 -41.25 5.03
VHT160 Beam Forming, MO to M9 2ss 4 12 7.4 -60 -62.3 | -61.8 | -62.1 | -55.08 -47.68 -41.25 6.43
VHT160 Beam Forming, MO to M9 3ss 4 14 5.4 -58.6 | -60.3 -60 -60.6 | -53.44 -48.04 -41.25 6.79
VHT160 Beam Forming, MO to M9 4ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 -53.44 -49.04 -41.25 7.79
VHT160 STBC, MO to M9 1ss 2 14 4.4 -58.6 | -60.3 -56.01 -51.61 -41.25 | 10.36
VHT160 STBC, MO to M9 1ss 3 14 4.4 -58.6 | -60.3 -60 -54.45 -50.05 -41.25 8.8
VHT160 STBC, MO to M9 1ss 4 14 4.4 -58.6 | -60.3 -60 -60.6 | -53.44 -49.04 -41.25 7.79
HE160, MO to M9 1ss 1 17 4.4 -56.6 -56.16 -51.76 -41.25 | 10.51
HE160, MO to M9 1ss 2 16 4.4 -57.5 | -56.8 -53.68 -49.28 -41.25 8.03
HE160, MO to M9 2ss 2 16 4.4 -57.5 | -56.8 -53.68 -49.28 -41.25 8.03
HE160, MO to M9 1ss 3 15 4.4 -58.6 | -58.2 | -58.9 -53.34 -48.94 -41.25 7.69
HE160, MO to M9 2ss 3 15 4.4 -58.6 | -58.2 | -58.9 -53.34 -48.94 -41.25 7.69
HE160, MO to M9 3ss 3 15 4.4 -58.6 | -58.2 | -58.9 -53.34 -48.94 -41.25 7.69
HE160, MO to M9 1ss 4 14 4.4 -59.8 | -59.2 | -59.9 | -58.8 | -52.94 -48.54 -41.25 7.29
HE160, MO to M9 2ss 4 14 4.4 -59.8 | -59.2 | -59.9 | -58.8 | -52.94 -48.54 -41.25 7.29
HE160, MO to M9 3ss 4 14 4.4 -59.8 | -59.2 | -59.9 | -58.8 | -52.94 -48.54 -41.25 7.29
HE160, MO to M9 4ss 4 14 4.4 -59.8 | -59.2 | -59.9 | -58.8 -52.94 -48.54 -41.25 7.29
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HE160 Beam Forming, MO to M9 1ss 2 14 7.4 -59.8 | -59.2 -56.04 -48.64 -41.25 7.39
HE160 Beam Forming, MO to M9 2ss 2 16 4.4 -57.5 | -56.8 -53.68 -49.28 -41.25 8.03
HE160 Beam Forming, MO to M9 1ss 3 11 9.4 -62.3 | -62.1 | -61.7 -56.81 -47.41 -41.25 6.16
HE160 Beam Forming, MO to M9 2ss 3 14 6.4 -59.8 | -59.2 | -59.9 -54.41 -48.01 -41.25 6.76
HE160 Beam Forming, MO to M9 3ss 3 15 4.4 -58.6 | -58.2 | -58.9 -53.34 -48.94 -41.25 7.69
HE160 Beam Forming, MO to M9 1ss 4 9 104 | -63.4 | -63.5 | -64.2 | -62.5 | -56.89 -46.49 -41.25 5.24
HE160 Beam Forming, MO to M9 2ss 4 12 7.4 -61.5 | -60.3 | -61.1 | -59.7 | -54.13 -46.73 -41.25 5.48
HE160 Beam Forming, MO to M9 3ss 4 14 5.4 -59.8 | -59.2 | -59.9 | -58.8 | -52.94 -47.54 -41.25 6.29
HE160 Beam Forming, MO to M9 4ss 4 14 4.4 -59.8 | -59.2 | -59.9 | -58.8 | -52.94 -48.54 -41.25 7.29
HE160 STBC, MO to M9 1ss 2 16 4.4 -57.5 | -56.8 -53.68 -49.28 -41.25 8.03
HE160 STBC, MO to M9 1ss 3 15 4.4 -58.6 | -58.2 | -58.9 -53.34 -48.94 -41.25 7.69
HE160 STBC, MO to M9 1ss 4 14 4.4 -59.8 | -569.2 | -59.9 | -58.8 | -52.94 -48.54 -41.25 7.29
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5.5.7 Conducted Spurious Emissions Plots — Average
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5.5.8 Conducted Spurious Emissions Plots 12-40GHz

Plots representative of all modes
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5.6 Conducted Band Edge
5.6.1 Conducted Band Edge Test Requirement

15.407(b) / LP0002 (2018-01-10) (4.7.4.1) :
Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum emissions
outside of the frequency bands of operation shall be attenuated in accordance with the following limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.
(5) The emission measurements shall be performed using a minimum resolution bandwidth of IMHz. A
lower resolution bandwidth may be employed near the band edge, when necessary, provided the measured
energy is integrated to show the total power over IMHz.
(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in
§15.209.
(7) The provisions of §15.205 apply to intentional radiators operating under this section.
(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the
upper and lower frequency band edges as the design of the equipment permits.

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

Use formula below to substitute conducted measurements in place of radiated measurements
E[dBuV/m] = EIRP[dBm] - 20 log(d[meters]) + 104.77, where E = field strength and d = 3 meter

1) Average Plot, Limit=-41.25 dBm eirp
2) Peak plot, Limit = -21.25 dBm eirp

KDB 789033 D02 General UNII Test Procedures New Rules v01r02
2. Unwanted Emissions that fall Outside of the Restricted Bands
¢) At frequencies above 1000 MHz, use the procedure for maximum emissions described in section I1.G.5.,

“Procedure for Unwanted Maximum Unwanted Emissions Measurements Above 1000MHz.”

§ 15.407(b)(1)-(3) specifies that emissions outside of the respective U-NII bands are subject to a maximum
emission limit of -27 dBm/MHz. § 15.407(b)(4) provides two requirement options for devices that operate
in the 5.725 — 5.85 GHz band. If the option specified in § 15.407(b)(4)(ii) is exercised, then the procedures
specified in Clause 11.11 of ANSI C63.10-2013 and/or in Section 11.0 of KDB Publication 558074 shall be
utilized. In general, an out-of-band emission that complies with both the peak and average power limits of §
15.209 is not required to also satisfy the -27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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5.6.2 Conducted Band Edge Test Procedure

Ref. 789033 D02 General UNII Test Procedures New Rules v01r02
ANSI C63.10: 2013

Conducted Spurious Emissions

Test Procedure

1. Connect the antenna port(s) to the spectrum analyzer input.

2. Place the radio in continuous transmit mode. Use the procedures in KDB 789033 D02 General UNII Test
Procedures New Rules v01 to substitute conducted measurements in place of radiated measurements.

3. Configure Spectrum analyzer as per test parameters below (be sure to enter all losses between the transmitter
output and the spectrum analyzer).

4. Record the marker. Also measure any emissions in the restricted bands.

5. The “measure-and-sum technique” is used for measuring in-band transmit power of a device. In the measure-
and-sum approach, the conducted emission level is measured at each antenna port. The measured results at the
various antenna ports are then summed mathematically to determine the total emission level from the device.
Summing is performed in linear power units. The worst-case output is recorded.

6. Place a marker at the end of the restricted band closest to the transmit frequency to show compliance.

Also measure any emissions in the restricted bands

7. Capture graphs and record pertinent measurement data.

Ref. KDB 789033 D02 General UNII Test Procedures New Rules v01
Peak: KDB 789033 Section 5, Average: KDB 789033 Section 6

Conducted Spurious Emissions
Test parameters

5. Procedure for Unwanted Maximum Emissions Measurements above 1000 MHz
a) Follow the requirements in section 11.G.3., “General Requirements for Unwanted Emissions Measurements”.

b) Maximum emission levels are measured by setting the analyzer as follows: (i) RBW = 1MHz.
(il) VBW >3MHz.

(ii1) Detector = Peak.

(iv) Sweep time = auto.

(v) Trace mode = max hold.

(vi) Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not continuous, the time
required for the trace to stabilize will increase by a factor of approximately 1/x, where x is the duty cycle. For
example, at 50 percent duty cycle, the measurement time will increase by a factor of two relative to measurement
time for continuous transmission.

6. Procedures for Average Unwanted Emissions Measurements above 1000 MHz
a) Follow the requirements in section I1.G.3., “General Requirements for Unwanted Emissions Measurements”.

b) Average emission levels shall be measured using one of the following two methods.
d) Method VB (Averaging using reduced video bandwidth): Alternative method. (i) RBW = 1MHz.

(i1) Video bandwidth. « If the EUT is configured to transmit with duty cycle > 98 percent, set VBW < RBW/100
(i.e., 10 kHz) but not less than 10 Hz.

* If the EUT duty cycle is < 98 percent, set VBW > 1/T, where T is defined in section II.B.1.a).
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(iii) Video bandwidth mode or display mode ¢ The instrument shall be set to ensure that video filtering is applied
in the power domain. Typically, this requires setting the detector mode to RMS and setting the Average-VBW
Type to Power (RMS).

* As an alternative, the analyzer may be set to linear detector mode. Ensure that video filtering is applied in linear
voltage domain (rather than in a log or dB domain). Some analyzers require linear display mode in order to
accomplish this. Others have a setting for Average-VBW Type, which can be set to “Voltage” regardless of the
display mode.

(iv) Detector = Peak.

(v) Sweep time = auto.

(vi) Trace mode = max hold.

(vii) Allow max hold to run for at least 50 traces if the transmitted signal is continuous or has at least 98 percent

duty cycle. For lower duty cycles, increase the minimum number of traces by a factor of 1/x, where x is the duty

cycle. For example, use at least 200 traces if the duty cycle is 25 percent. (If a specific emission is demonstrated

to be continuous—i.e., 100 percent duty cycle—rather than turning on and off with the transmit cycle, at least 50
traces shall be averaged.)
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5.6.3 Conducted Band Edge Test Information

Samples, Systems, and Modes
System System under Support
¥ Description Samples y p.p

Number test equipment

. EUT so1 ¥ |
Support S02 ] 1

Tested By: Date of testing:

Julian Land November 19, 2018 — December 12, 2018

Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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5.6.4 Conducted Band Edge Data Tables — Peak

CISCo

B
m —
2 £ £ £ £ 0 )
= M m m m > =
= = z T T T - g
¥ 58| s | 3| 3| 3 g, g
2 0| 2| 3 G o > i o = o
g < = c 4 4 - - =) a <)
Py g 2 s ) ) ) ) ° 2 = c
2 Mode a | 3 9 =) =) =) o S = =
o ) le c ko] k] k] k] o ko] IS o
3 = < @ b} b} b} @ = = =5
(i c| = ) o o i) s g
[ — o~ ™ < ° o
5 x x x x o —
8 ~ [ [ & 8 [
- o
S -
o
|_
Non HT20, 6 to 54 Mbps 1 |17 | 44 | -35.7 -35.66 -31.26 -21.25 | 10.01
Non HT20, 6 to 54 Mbps 2 |17 | 44 | -35.7 | -37.9 -33.61 -29.21 -21.25 7.96
Non HT20, 6 to 54 Mbps 3 |17 | 44 | -35.7 | -37.9 | -38.9 -32.47 -28.07 -21.25 6.82
Non HT20, 6 to 54 Mbps 4 |16 | 44 | -41.2 -43 -42.3 | -42.1 | -36.04 -31.64 -21.25 | 10.39
Non HT20 Beam Forming, 6 to 54 Mbps 2 |16 | 7.4 | -41.2 -43 -38.95 -31.55 -21.25 10.3
Non HT20 Beam Forming, 6 to 54 Mbps 3 |15 | 94 | -446 | -43.4 | -43.3 -38.91 -29.51 -21.25 8.26
Non HT20 Beam Forming, 6 to 54 Mbps 4 |12 | 104 | -44.4 -46 -46.2 | -45.6 -39.43 -29.03 -21.25 7.78
HT/VHT20, MO to M7 1 |17 | 44 | -36.2 -36.16 -31.76 -21.25 | 10.51
HT/VHT20, MO to M7 2 |17 | 44 | -36.2 | -37.1 -33.58 -29.18 -21.25 7.93
HT/VHT20, M8 to M15 2 |17 | 44 | -36.2 | -37.1 -33.58 -29.18 -21.25 7.93
HT/VHT20, MO to M7 3 |17 | 44 | -36.2 | -37.1 | -36.2 -31.67 -27.27 -21.25 6.02
HT/VHT20, M8 to M15 3 |17 | 44 | -36.2 | -37.1 | -36.2 -31.67 -27.27 -21.25 6.02
o
D | HT/VHT20, M16 to M23 3 |17 | 44 | -36.2 | -37.1 | -36.2 -31.67 -27.27 -21.25 6.02
o)
HT/VHT20, MO to M7 4 |16 | 44 | -40.3 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HT/VHT20, M8 to M15 4 |16 | 44 | -40.3 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HT/VHT20, M16 to M23 4 |16 | 44 | -40.3 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HT/VHT20, M24 to M31 4 |16 | 44 | -40.3 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HT/VHT20 Beam Forming, MO to M7 2 |16 | 74 | -40.3 | 424 -38.18 -30.78 -21.25 9.53
HT/VHT20 Beam Forming, M8 to M15 2 |17 | 44 | -36.2 | -37.1 -33.58 -29.18 -21.25 7.93
HT/VHT20 Beam Forming, MO to M7 3 |14 | 94 | -438 | 442 | -46.1 -39.78 -30.38 -21.25 9.13
HT/VHT20 Beam Forming, M8 to M15 3 |16 | 6.4 | -40.3 | -42.4 | -43.3 -37 -30.6 -21.25 9.35
HT/VHT20 Beam Forming, M16 to M23 3 |17 | 44 | -36.2 | -37.1 | -36.2 -31.67 -27.27 -21.25 6.02
HT/VHT20 Beam Forming, MO to M7 4 |12 | 104 | -46.5 | -45.8 | -47.6 | -46.9 -40.59 -30.19 -21.25 8.94
HT/VHT20 Beam Forming, M8 to M15 4 | 15| 7.4 -43.2 | -42.3 | -42.7 | -43.1 -36.75 -29.35 -21.25 8.1
HT/VHT20 Beam Forming, M16 to M23 4 |16 | 54 | -403 | -42.4 | -43.3 | -40.7 -35.45 -30.05 -21.25 8.8
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HT/VHT20 Beam Forming, M24 to M31 4 |16 | 44 | -40.3 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HT/VHT20 STBC, MO to M7 2 |17 | 44 | -36.2 | -37.1 -33.58 -29.18 -21.25 7.93
HT/VHT20 STBC, MO to M7 3 |17 | 44 | -36.2 | -37.1 | -36.2 -31.67 -27.27 -21.25 6.02
HT/VHT20 STBC, MO to M7 4 |16 | 44 | -403 | -42.4 | -43.3 | -40.7 | -35.45 -31.05 -21.25 9.8
HE20, MO to M7 1|17 | 44 | -35.7 -35.62 -31.22 -21.25 9.97
HE20, MO to M7 2 |17 | 44 | -35.7 | -36.4 -32.95 -28.55 -21.25 7.3
HE20, M8 to M15 2 |17 | 44 | -35.7 | -36.4 -32.95 -28.55 -21.25 7.3
HE20, MO to M7 3 |16 | 44 | -381 | -36.7 | -40.1 -33.24 -28.84 -21.25 7.59
HE20, M8 to M15 3 |16 | 44 | -381 | -36.7 | -40.1 -33.24 -28.84 -21.25 7.59
HE20, M16 to M23 3 |16 | 44 | -381 | -36.7 | -40.1 -33.24 -28.84 -21.25 7.59
HE20, MO to M7 4 |16 | 44 | -381 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 B.75
HE20, M8 to M15 4 |16 | 44 | -381 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 B.75
HE20, M16 to M23 4 |16 | 44 | -381 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 5.0
HE20, M24 to M31 4 |16 | 44 | -381 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 5.0
HE20 Beam Forming, MO to M7 2 |16 | 74 | -38.1 | -36.7 -34.26 -26.86 -21.25 5.61
HE20 Beam Forming, M8 to M15 2 |17 | 44 | -35.7 | -36.4 -32.95 -28.55 -21.25 7.3
HE20 Beam Forming, MO to M7 3 |14 | 94 | 435 | -44.1 | -4438 -39.25 -29.85 -21.25 8.6
HE20 Beam Forming, M8 to M15 3 |15 | 64 -43 -40.6 -45 -37.65 -31.25 -21.25 10
HE20 Beam Forming, M16 to M23 3 |16 | 44 -38.1 | -36.7 | -40.1 -33.24 -28.84 -21.25 7.59
HE20 Beam Forming, MO to M7 4 | 12 | 10.4 | -45.4 | -45.7 | -47.6 | -46.3 -40.08 -29.68 -21.25 8.43
HE20 Beam Forming, M8 to M15 4 |14 | 7.4 | -435 | -44.1 | -448 | -44.4 -38.08 -30.68 -21.25 9.43
HE20 Beam Forming, M16 to M23 4 | 15| 54 -43 -40.6 -45 -38.9 | -35.19 -29.79 -21.25 8.54
HE20 Beam Forming, M24 to M31 4 |16 | 44 | -38.1 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 5.7%
HE20 STBC, MO to M7 2 |17 | 44 | -35.7 | -36.4 -32.95 -28.55 -21.25 7.3
HE20 STBC, MO0 to M7 3 |16 | 44 | -381 | -36.7 | -40.1 -33.24 -28.84 -21.25 7.59
HE20 STBC, MO0 to M7 4 |16 | 44 | -38.1 | -36.7 | -40.1 | -36.1 -31.4 -27 -21.25 5.7%
Non HT40, 6 to 54 Mbps 1|17 | 44 | -26.4 -26.36 -21.96 -21.25 0.71
Non HT40, 6 to 54 Mbps 2 |15 | 44 | -355 | -38.1 -33.55 -29.15 -21.25 7.9
Non HT40, 6 to 54 Mbps 3 |15 | 44 | -355 | -38.1 -39 -32.45 -28.05 -21.25 6.8
Non HT40, 6 to 54 Mbps 4 | 14| 44 | -404 | -425 | -43.1 | -445 -36.3 -31.9 -21.25 | 10.65
HT/VHT40, MO to M7 1|17 | 44 | -31.4 -31.31 -26.91 -21.25 5.66
S | HT/VHTA0, MO to M7 2 |16 | 44 | -374 | -39.7 -35.3 -30.9 -21.25 9.65
| HT/VHT40, M8 to M15 2 | 16 | 44 | -37.4 | -39.7 353 | -30.9 | -21.25 | 9.65
HT/VHT40, MO to M7 3 |16 | 44 | -374 | -39.7 | -39.2 -33.79 -29.39 -21.25 8.14
HT/VHT40, M8 to M15 3 |16 | 44 | -374 | -39.7 | -39.2 -33.79 -29.39 -21.25 8.14
HT/VHT40, M16 to M23 3 |16 | 44 | -374 | -39.7 | -39.2 -33.79 -29.39 -21.25 8.14
HT/VHT40, MO to M7 4 |15 | 44 | -442 | -423 | -43.4 | -42.3 | -36.86 -32.46 -21.25 | 11.21
HT/VHT40, M8 to M15 4 | 15| 44 -44.2 | -42.3 | -43.4 | -42.3 -36.86 -32.46 -21.25 11.21
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HT/VHT40, M16 to M23 4 |15 | 44 | -442 | -423 | -43.4 | -42.3 | -36.86 -32.46 -21.25 | 11.21
HT/VHT40, M24 to M31 4 |15 | 44 | -442 | -423 | -43.4 | -42.3 | -36.86 -32.46 -21.25 | 11.21
HT/VHT40 Beam Forming, MO to M7 2 |15 | 74 -44.2 | -42.3 -40.04 -32.64 -21.25 | 11.39
HT/VHT40 Beam Forming, M8 to M15 2 |16 | 44 -37.4 | -39.7 -35.3 -30.9 -21.25 9.65
HT/VHT40 Beam Forming, MO to M7 3 |12 | 94 | -46.4 -47 -48.4 -42.32 -32.92 -21.25 | 11.67
HT/VHT40 Beam Forming, M8 to M15 3 |14 | 64 | -445 | 444 | -44.6 -39.63 -33.23 -21.25 | 11.98
HT/VHT40 Beam Forming, M16 to M23 3 |16 | 44 | -374 | -39.7 | -39.2 -33.79 -29.39 -21.25 8.14
HT/VHT40 Beam Forming, MO to M7 4 9 | 104 | -495 | -50.3 | -50.4 | -48.8 | -43.59 -33.19 -21.25 | 11.94
HT/VHT40 Beam Forming, M8 to M15 4 (12| 74 | -46.4 -47 -48.4 | -45.8 | -40.68 -33.28 -21.25 | 12.03
HT/VHT40 Beam Forming, M16 to M23 4 |14 | 54 | -445 | -44.4 | -446 | 441 | -38.28 -32.88 -21.25 | 11.63
HT/VHT40 Beam Forming, M24 to M31 4 | 15| 4.4 -44.2 | -42.3 | -43.4 | -42.3 -36.86 -32.46 -21.25 | 11.21
HT/VHT40 STBC, MO to M7 2 |16 | 44 | -37.4 | -39.7 -35.3 -30.9 -21.25 9.65
HT/VHT40 STBC, MO to M7 3 |16 | 44 | -374 | -39.7 | -39.2 -33.79 -29.39 -21.25 8.14
HT/VHT40 STBC, MO to M7 4 |15 | 44 | -442 | -423 | -434 | -42.3 | -36.86 -32.46 -21.25 | 11.21
HE40, MO to M7 1 |16 | 44 | -28.9 -28.77 -24.37 -21.25 3.12
HE40, MO to M7 2 | 15| 44 | -323 | -35.3 -30.4 -26 -21.25 4.75
HE40, M8 to M15 2 | 15| 44 | -323 | -35.3 -30.4 -26 -21.25 4.75
HE40, MO to M7 3 |15| 44 | -323 | -353 | -34.1 -28.82 -24.42 -21.25 3.17
HE40, M8 to M15 3 |15| 44 | -323 | -353 | -34.1 -28.82 -24.42 -21.25 3.17
HE40, M16 to M23 3 |15| 44 | -323 | -353 | -34.1 -28.82 -24.42 -21.25 3.17
HE40, MO to M7 4 |15 | 44 | -323 | -353 | -34.1 | -355 | -27.95 -23.55 -21.25 2.3
HE40, M8 to M15 4 |15 | 44 | -323 | -353 | -34.1 | -355 | -27.95 -23.55 -21.25 2.3
HE40, M16 to M23 4 | 15| 44 | -323 | -353 | -34.1 | -35,5 | -27.95 -23.55 -21.25 2.3
HE40, M24 to M31 4 | 15| 44 | -323 | -353 | -34.1 | -35,5 | -27.95 -23.55 -21.25 2.3
HE40 Beam Forming, MO to M7 2 |14 | 74 -40 -38.4 -35.98 -28.58 -21.25 7.33
HE40 Beam Forming, M8 to M15 2 | 15| 44 | -323 | -35.3 -30.4 -26 -21.25 4.75
HE40 Beam Forming, MO to M7 3 | 11| 94 | -46.5 | -475 | -45.6 -41.56 -32.16 -21.25 | 10.91
HE40 Beam Forming, M8 to M15 3 |14 | 64 -40 -38.4 | -40.9 -34.74 -28.34 -21.25 7.09
HE40 Beam Forming, M16 to M23 3 |15| 44 | -323 | -35.3 | -34.1 -28.82 -24.42 -21.25 3.17
HE40 Beam Forming, MO to M7 4 9 | 104 -48 -49.1 | -48.7 | -49.2 | -42.57 -32.17 -21.25 | 10.92
HE40 Beam Forming, M8 to M15 4 (12| 74 | -449 | -46.8 | -47.3 | -45.9 | -39.97 -32.57 -21.25 | 11.32
HE40 Beam Forming, M16 to M23 4 |14 | 54 -40 -38.4 | -40.9 | -40.8 | -33.75 -28.35 -21.25 7.1
HE40 Beam Forming, M24 to M31 4 | 15| 44 | -323 | -35.3 | -34.1 | -35,5 | -27.95 -23.55 -21.25 2.3
HE40 STBC, MO0 to M7 2 |15 | 44 | -323 | -35.3 -30.4 -26 -21.25 4.75
HE40 STBC, MO0 to M7 3 |15| 44 | -323 | -35.3 | -34.1 -28.82 -24.42 -21.25 3.17
HE40 STBC, MO0 to M7 4 |15 | 44 | -32.3 | -353 | -34.1 | -35,5 | -27.95 -23.55 -21.25 2.3
S | Non HT80, 6 to 54 Mbps 1|16 | 44 | -343 -34.26 -29.86 -21.25 8.61
| Non HT80, 6 to 54 Mbps 15| 44 | -38 | -33 -31.76 | -27.36 | -21.25 | 6.11

Page No: 93 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential




Radio Test Report No: EDCS - 15596106

CISCo

Non HT80, 6 to 54 Mbps 3 |15 | 44 -38 -33 -40.5 -31.21 -26.81 -21.25 5.56
Non HT80, 6 to 54 Mbps 4 | 14 | 44 | -39.7 | -36.7 | -40.8 | -42.4 | -33.31 -28.91 -21.25 7.66
VHT80, MO to M9 1ss 1 |17 | 44 | -28.9 -28.71 -24.31 -21.25 3.06
VHT80, MO to M9 1ss 2 |15 | 44 | -36.7 | -41.6 -35.29 -30.89 -21.25 9.64
VHT80, MO to M9 2ss 2 |15 | 44 | -36.7 | -41.6 -35.29 -30.89 -21.25 9.64
VHT80, MO to M9 1ss 3 |15 | 44 | -36.7 | 416 | -39.2 -33.75 -29.35 -21.25 8.1

VHT80, MO to M9 2ss 3 |15 | 44 | -36.7 | -41.6 | -39.2 -33.75 -29.35 -21.25 8.1

VHT80, MO to M9 3ss 3 |15 | 44 | -36.7 | -41.6 | -39.2 -33.75 -29.35 -21.25 8.1

VHT80, MO to M9 1ss 4 | 14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
VHT80, MO to M9 2ss 4 | 14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
VHT80, MO to M9 3ss 4 | 14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
VHT80, MO to M9 4ss 4 | 14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
VHT80 Beam Forming, MO to M9 1ss 2 |14 | 74 | -445 -44 -41.04 -33.64 -21.25 | 12.39
VHT80 Beam Forming, MO to M9 2ss 2 |15 | 44 | -36.7 | -41.6 -35.29 -30.89 -21.25 9.64
VHT80 Beam Forming, MO to M9 1ss 3 (12| 94 | -451 -47 -48.7 -41.72 -32.32 -21.25 | 11.07
VHT80 Beam Forming, MO to M9 2ss 3 |14 | 6.4 | -445 -44 -43 -38.82 -32.42 -21.25 | 11.17
VHT80 Beam Forming, MO to M9 3ss 3 |15 | 44 | -36.7 | -41.6 | -39.2 -33.75 -29.35 -21.25 8.1

VHT80 Beam Forming, MO to M9 1ss 4 9 | 104 | -49.2 | -50.2 | -51.7 | -47.4 | -43.13 -32.73 -21.25 | 11.48
VHT80 Beam Forming, MO to M9 2ss 4 |12 | 74 | 451 -47 -48.7 | -46.6 | -40.45 -33.05 -21.25 11.8
VHT80 Beam Forming, MO to M9 3ss 4 | 14 | 54 | -445 -44 -43 -43.9 -37.6 -32.2 -21.25 | 10.95
VHT80 Beam Forming, MO to M9 4ss 4 |14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
VHT80 STBC, MO to M9 1ss 2 |15 | 44 | -36.7 | -41.6 -35.29 -30.89 -21.25 9.64
VHT80 STBC, MO to M9 1ss 3 |15 | 44 | -36.7 | -41.6 | -39.2 -33.75 -29.35 -21.25 8.1

VHT80 STBC, MO to M9 1ss 4 | 14 | 44 | -445 -44 -43 -43.9 -37.6 -33.2 -21.25 | 11.95
HE80, MO to M9 1ss 1 |17 | 44 | -33.7 -33.48 -29.08 -21.25 7.83
HE80, MO to M9 1ss 2 |16 | 44 -38 -40.2 -35.73 -31.33 -21.25 | 10.08
HE80, MO to M9 2ss 2 |16 | 44 -38 -40.2 -35.73 -31.33 -21.25 | 10.08
HE80, MO to M9 1ss 3 |15 | 44 | -42.7 | -42.3 | -435 -37.81 -33.41 -21.25 | 12.16
HE80, MO to M9 2ss 3 |15 | 44 | -42.7 | -42.3 | -435 -37.81 -33.41 -21.25 | 12.16
HE80, MO to M9 3ss 3 |15 | 44 | -42.7 | -42.3 | -435 -37.81 -33.41 -21.25 | 12.16
HE80, MO to M9 1ss 4 | 15| 4.4 | -42.7 | -42.3 | 435 | -41.8 | -36.29 -31.89 -21.25 | 10.64
HE80, MO to M9 2ss 4 | 15| 4.4 | -42.7 | -42.3 | 435 | -41.8 | -36.29 -31.89 -21.25 | 10.64
HE80, MO to M9 3ss 4 | 15| 4.4 | -42.7 | -42.3 | 435 | -41.8 | -36.29 -31.89 -21.25 | 10.64
HE80, MO to M9 4ss 4 | 15| 4.4 | -42.7 | -42.3 | 435 | -41.8 | -36.29 -31.89 -21.25 | 10.64
HE80 Beam Forming, MO to M9 1ss 2 |15 | 74 | -42.7 | -423 -39.26 -31.86 -21.25 | 10.61
HE80 Beam Forming, MO to M9 2ss 2 |16 | 44 -38 -40.2 -35.73 -31.33 -21.25 | 10.08
HE80 Beam Forming, MO to M9 1ss 3 |12 | 94 -46.4 | -45.2 | -47.9 -41.37 -31.97 -21.25 | 10.72
HE80 Beam Forming, MO to M9 2ss 3 |14 )| 64 -44.1 | -445 | -45.2 -39.58 -33.18 -21.25 | 11.93
HE80 Beam Forming, MO to M9 3ss 3 |15 | 44 -42.7 | -42.3 | -43.5 -37.81 -33.41 -21.25 | 12.16
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HE80 Beam Forming, MO to M9 1ss 4 | 10 | 104 | -46.3 | -47.7 | -48.4 | -475 | -41.17 -30.77 -21.25 9.52
HE80 Beam Forming, MO to M9 2ss 4 |13 | 74 | 441 | -45.3 | -45.6 | -46.3 -39.01 -31.61 -21.25 | 10.36
HE80 Beam Forming, MO to M9 3ss 4 |14 | 54 | 441 | -445 | -45.2 | -43.3 -37.98 -32.58 -21.25 | 11.33
HE80 Beam Forming, MO to M9 4ss 4 | 15| 4.4 | 427 | -42.3 | 435 | -41.8 -36.29 -31.89 -21.25 | 10.64
HE80 STBC, MO to M9 1ss 2 |16 | 44 -38 -40.2 -35.73 -31.33 -21.25 | 10.08
HEB80 STBC, MO to M9 1ss 3 | 15| 44 | 427 | -42.3 | -435 -37.81 -33.41 -21.25 | 12.16
HEB80 STBC, MO to M9 1ss 4 | 15| 44 | -42.7 | -423 | -435 | -41.8 | -36.29 -31.89 -21.25 | 10.64
Non VHT160/HE160, 6 to 54 Mbps 1|14 | 44 | -29.9 -29.86 -25.46 -21.25 4.21
Non VHT160/HE160, 6 to 54 Mbps 2 | 13| 44 | -356 | -39.1 -33.95 -29.55 -21.25 8.3
Non VHT160/HE160, 6 to 54 Mbps 3 |12 | 44 | -40.2 | -415 | -43.9 -36.8 -32.4 -21.25 | 11.15
Non VHT160/HE160, 6 to 54 Mbps 4 |11 | 44 | 424 | -42.7 | -44.3 | -436 | -37.12 -32.72 -21.25 | 11.47
VHT160, MO to M9 1ss 1|15 | 44 | -273 -26.95 -22.55 -21.25 1.3
VHT160, MO to M9 1ss 2 |14 | 44 | -315 -35 -29.55 -25.15 -21.25 3.9
VHT160, MO to M9 2ss 2 |14 | 44 | -315 -35 -29.55 -25.15 -21.25 3.9
VHT160, MO to M9 1ss 3 |14 | 44 | -315 -35 -36.9 -28.76 -24.36 -21.25 3.11
VHT160, MO to M9 2ss 3 |14 | 44 | -315 -35 -36.9 -28.76 -24.36 -21.25 3.11
VHT160, MO to M9 3ss 3 |14 | 44 | -315 -35 -36.9 -28.76 -24.36 -21.25 3.11
VHT160, MO to M9 1ss 4 (14| 44 | -315 -35 -36.9 | -37.6 | -28.19 -23.79 -21.25 2.54
VHT160, MO to M9 2ss 4 (14| 44 | -315 -35 -36.9 | -37.6 | -28.19 -23.79 -21.25 2.54
VHT160, MO to M9 3ss 4 (14| 44 | -315 -35 -36.9 | -37.6 | -28.19 -23.79 -21.25 2.54
© | VHT160, MO to M9 4ss 4 (14| 44 | -315 -35 -36.9 | -37.6 | -28.19 -23.79 -21.25 2.54
_ugj VHT160 Beam Forming, MO to M9 1ss 2 (14| 74 | -315 -35 -29.55 -22.15 -21.25 0.9
E VHT160 Beam Forming, MO to M9 2ss 2 |14 | 44 | -315 -35 -29.55 -25.15 -21.25 3.9
§ VHT160 Beam Forming, MO to M9 1ss 3 |11 | 94 | -39.1 | -39.2 | -37.6 -33.45 -24.05 -21.25 2.8
{5 | VHT160 Beam Forming, MO to M9 2ss 3 |14 | 64 | -315 -35 -36.9 -28.76 -22.36 -21.25 1.11
VHT160 Beam Forming, MO to M9 3ss 3 |14 | 44 | -315 -35 -36.9 -28.76 -24.36 -21.25 3.11
VHT160 Beam Forming, MO to M9 1ss 4 |10 | 104 | -419 | 426 | -419 | 421 | -35.75 -25.35 -21.25 4.1
VHT160 Beam Forming, MO to M9 2ss 4 (12| 74 | -37.7 | -35.6 | -36.2 -38 -30.39 -22.99 -21.25 1.74
VHT160 Beam Forming, MO to M9 3ss 4 (14| 54 | -315 -35 -36.9 | -37.6 | -28.19 -22.79 -21.25 1.54
VHT160 Beam Forming, MO to M9 4ss 4 |14 | 44 | -31.5 -35 -36.9 | -37.6 -28.19 -23.79 -21.25 2.54
VHT160 STBC, MO to M9 1ss 2 |14 | 44 | -315 -35 -29.55 -25.15 -21.25 3.9
VHT160 STBC, MO to M9 1ss 3 |14 | 44 | -315 -35 -36.9 -28.76 -24.36 -21.25 3.11
VHT160 STBC, MO to M9 1ss 4 | 14| 44 | -315 -35 -36.9 | -37.6 | -28.19 -23.79 -21.25 2.54
HE160, MO to M9 1ss 1|17 | 44 | -317 -31.26 -26.86 -21.25 5.61
HE160, MO to M9 1ss 2 |16 | 44 | -33.3 | -36.9 -31.28 -26.88 -21.25 5.63
HE160, MO to M9 2ss 2 |16 | 44 | -33.3 | -36.9 -31.28 -26.88 -21.25 5.63
HE160, MO to M9 1ss 3 |15 | 44 | -37.2 -41 -40.2 -33.93 -29.53 -21.25 8.28
HE160, MO to M9 2ss 3 |15 | 44 | -37.2 -41 -40.2 -33.93 -29.53 -21.25 8.28
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HE160, MO to M9 3ss 3 |15 | 44 | -37.2 -41 -40.2 -33.93 -29.53 -21.25 8.28
HE160, MO to M9 1ss 4 |14 | 44 | 411 | 414 -43 -40.4 | -34.91 -30.51 -21.25 9.26
HE160, MO to M9 2ss 4 | 14| 44 | 411 | 414 -43 -40.4 | -34.091 -30.51 -21.25 9.26
HE160, MO to M9 3ss 4 | 14| 44 | 411 | 414 -43 -40.4 | -34.091 -30.51 -21.25 9.26
HE160, MO to M9 4ss 4 |14 | 44 | 411 | 414 -43 -40.4 | -34.91 -30.51 -21.25 9.26
HE160 Beam Forming, MO to M9 1ss 2 |14 | 74 | 411 | 414 -37.79 -30.39 -21.25 9.14
HE160 Beam Forming, MO to M9 2ss 2 |16 | 44 | -33.3 | -36.9 -31.28 -26.88 -21.25 5.63
HE160 Beam Forming, MO to M9 1ss 3 [ 11| 94 | -443 -46 -48.7 -40.76 -31.36 -21.25 | 10.11
HE160 Beam Forming, MO to M9 2ss 3 |14 | 64 | 411 | 414 -43 -36.54 -30.14 -21.25 8.89
HE160 Beam Forming, MO to M9 3ss 3 |15 | 44 | -37.2 -41 -40.2 -33.93 -29.53 -21.25 8.28
HE160 Beam Forming, MO to M9 1ss 4 9 | 104 | -45.6 | -49.2 | -48.4 | -48.6 | -41.24 -30.84 -21.25 9.59
HE160 Beam Forming, MO to M9 2ss 4 |12 | 74 | -43.8 | -444 | -458 | -435 | -37.83 -30.43 -21.25 9.18
HE160 Beam Forming, MO to M9 3ss 4 |14 | 54 | 411 | 414 -43 -40.4 -34.91 -29.51 -21.25 8.26
HE160 Beam Forming, MO to M9 4ss 4 |14 | 44 | 411 | 414 -43 -40.4 -34.91 -30.51 -21.25 9.26
HE160 STBC, MO to M9 1ss 2 |16 | 44 | -33.3 | -36.9 -31.28 -26.88 -21.25 5.63
HE160 STBC, MO to M9 1ss 3 15| 44 | -37.2 -41 -40.2 -33.93 -29.53 -21.25 8.28
HE160 STBC, MO to M9 1ss 4 |14 | 44 | 411 | 414 -43 -40.4 | -34.91 -30.51 -21.25 9.26
Non VHT160/HE160, 6 to 54 Mbps 1 |13 | 44 | -354 -35.36 -30.96 -21.25 9.71
Non VHT160/HE160, 6 to 54 Mbps 2 | 13| 44 | -354 | -345 -31.87 -27.47 -21.25 6.22
Non VHT160/HE160, 6 to 54 Mbps 3 |12 | 44 | -41.1 | -389 | -354 -33.01 -28.61 -21.25 7.36
Non VHT160/HE160, 6 to 54 Mbps 4 (11| 44 | -419 | -41.1 | -39.7 | -40.2 | -34.58 -30.18 -21.25 8.93
VHT160, MO to M9 1ss 1 (13| 44 | -33.1 -32.75 -28.35 -21.25 7.1
VHT160, MO to M9 1ss 2 13| 44 | -33.1 | -33.9 -30.13 -25.73 -21.25 4.48
VHT160, MO to M9 2ss 2 13| 44 | -33.1 | -33.9 -30.13 -25.73 -21.25 4.48
VHT160, MO to M9 1ss 3 /10| 44 | -393 | -385 | -353 -32.22 -27.82 -21.25 6.57
g VHT160, MO to M9 2ss 3 10| 44 | -39.3 | -385 | -35.3 -32.22 -27.82 -21.25 6.57
:Ll'é VHT160, MO to M9 3ss 3 10| 44 | -39.3 | -385 | -35.3 -32.22 -27.82 -21.25 6.57
E” VHT160, MO to M9 1ss 4 (10| 44 | -39.3 | -385 | -35.3 | -37.1 | -30.91 -26.51 -21.25 5.26
% VHT160, MO to M9 2ss 4 (10| 44 | -39.3 | -385 | -35.3 | -37.1 | -30.91 -26.51 -21.25 5.26
§ VHT160, MO to M9 3ss 4 (10| 44 | -39.3 | -385 | -35.3 | -37.1 | -30.91 -26.51 -21.25 5.26
VHT160, MO to M9 4ss 4 (10| 44 | -39.3 | -385 | -35.3 | -37.1 | -30.91 -26.51 -21.25 5.26
VHT160 Beam Forming, MO to M9 1ss 2 |10 | 74 | -393 | -385 -35.53 -28.13 -21.25 6.88
VHT160 Beam Forming, MO to M9 2ss 2 |13 | 44 -33.1 | -33.9 -30.13 -25.73 -21.25 4.48
VHT160 Beam Forming, MO to M9 1ss 3 9.4 | 414 | -41.4 | -39.6 -35.6 -26.2 -21.25 4.95
VHT160 Beam Forming, MO to M9 2ss 3 6.4 | -39.8 | -39.4 | -37.1 -33.48 -27.08 -21.25 5.83
VHT160 Beam Forming, MO to M9 3ss 3 |10 | 44 -39.3 | -385 | -35.3 -32.22 -27.82 -21.25 6.57
VHT160 Beam Forming, MO to M9 1ss 4 104 | -43.7 | -435 | -41.7 | -43.9 | -36.74 -26.34 -21.25 5.09
VHT160 Beam Forming, MO to M9 2ss 4 8 7.4 -40.6 | -40.6 | -38.2 -40 -33.37 -25.97 -21.25 4.72
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VHT160 Beam Forming, MO to M9 3ss 4 9 54 | -39.8 | -394 | -37.1 | -38.8 | -32.28 -26.88 -21.25 5.63
VHT160 Beam Forming, MO to M9 4ss 4 | 10| 44 | -393 | -385 | -35.3 | -37.1 -30.91 -26.51 -21.25 5.26
VHT160 STBC, MO to M9 1ss 2 13 4.4 -33.1 -33.9 -30.13 -25.73 -21.25 4.48
VHT160 STBC, MO to M9 1ss 3 /10| 44 | -393 | -385 | -35.3 -32.22 -27.82 -21.25 6.57
VHT160 STBC, MO to M9 1ss 4 (10| 44 | -39.3 | -385 | -35.3 | -37.1 | -30.91 -26.51 -21.25 5.26
HE160, MO to M9 1ss 1 |16 | 44 -34 -33.56 -29.16 -21.25 7.91
HE160, MO to M9 1ss 2 |14 | 44 | -403 | -384 -35.79 -31.39 -21.25 | 10.14
HE160, MO to M9 2ss 2 |14 | 44 | -403 | -384 -35.79 -31.39 -21.25 | 10.14
HE160, MO to M9 1ss 3 |12 | 44 | -43.7 | 414 -41 -36.67 -32.27 -21.25 | 11.02
HE160, MO to M9 2ss 3 |12 | 44 | -43.7 | 414 -41 -36.67 -32.27 -21.25 | 11.02
HE160, MO to M9 3ss 3 |12 | 44 | -43.7 | 414 -41 -36.67 -32.27 -21.25 | 11.02
HE160, MO to M9 1ss 4 |11 | 44 | -458 | -443 | -42.7 | 445 | -37.72 -33.32 -21.25 | 12.07
HE160, MO to M9 2ss 4 |11 | 44 | -45.8 | -443 | -42.7 | -445 | -37.72 -33.32 -21.25 | 12.07
HE160, MO to M9 3ss 4 | 11 | 44 | -45.8 | -443 | -42.7 | -445 | -37.72 -33.32 -21.25 | 12.07
HE160, MO to M9 4ss 4 | 11 | 44 | -45.8 | -443 | -42.7 | -445 | -37.72 -33.32 -21.25 | 12.07
HE160 Beam Forming, MO to M9 1ss 2 |11 | 74 | -458 | -443 -41.53 -34.13 -21.25 | 12.88
HE160 Beam Forming, MO to M9 2ss 2 |14 | 44 | -40.3 | -38.4 -35.79 -31.39 -21.25 | 10.14
HE160 Beam Forming, MO to M9 1ss 3 8 9.4 | -48.5 -47 -46.3 -41.96 -32.56 -21.25 | 11.31
HE160 Beam Forming, MO to M9 2ss 3 |11 | 6.4 | -45.8 | -443 | -42.7 -38.87 -32.47 -21.25 | 11.22
HE160 Beam Forming, MO to M9 3ss 3 |12 | 44 | -43.7 | 414 -41 -36.67 -32.27 -21.25 | 11.02
HE160 Beam Forming, MO to M9 1ss 4 10.4 | -51.5 -51 -47.5 | -51.3 -43.51 -33.11 -21.25 | 11.86
HE160 Beam Forming, MO to M9 2ss 4 7.4 | -48.5 -47 -46.3 | -47.3 | -40.74 -33.34 -21.25 | 12.09
HE160 Beam Forming, MO to M9 3ss 4 |10 | 54 | -46.2 | -446 | -439 | -443 -38.2 -32.8 -21.25 | 11.55
HE160 Beam Forming, MO to M9 4ss 4 | 11| 44 | -458 | -443 | -42.7 | -445 | -37.72 -33.32 -21.25 | 12.07
HE160 STBC, MO to M9 1ss 2 14| 44 | -40.3 | -38.4 -35.79 -31.39 -21.25 | 10.14
HE160 STBC, MO to M9 1ss 3 |12 | 44 | -43.7 | 414 -41 -36.67 -32.27 -21.25 | 11.02
HE160 STBC, MO to M9 1ss 4 |11 | 44 | -458 | -443 | -42.7 | 445 | -37.72 -33.32 -21.25 | 12.07
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5.6.5 Conducted Band Edge Plot — Peak

NonHT40, 5190 MHz, 6Mbps
(Prototype - Limited Sale Allowed) - = |

= Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC [ SENSE:INT] [ o ] ) =
Center Freq 4.845000000 GHz #Avg Type: Log-Pwr requency
PNO: Fast ~#— 1rig: Free Run Avg|Hold: 100/100
! IFGain:Low #Atten: 24 dB
Mkr1 5.150 0 G Hz) el
Ref 10.00 dBm -26.416 dB T
Center Freq
4.845000000 GHz
[
StartFreq
4.500000000 GHz

Stop Freq
5.190000000 GHz

- dBim|

Stop 5.1900 GHz CF Step

#VBW 3.0 MHz Sweep 1.160 ms (601 pts) 69.000000 MHz
Auto Man

Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE  » __
-26.416 dBm

MKR| MODE TRC| SCL X

Freq Offset
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-

og Lin

S OO~ WRN =

A

MSG STATUS

Note: Traces say fail above because the transmitter is above an arbitrary line in the pass band
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5.6.6 Conducted Band Edge Data Tables - Average
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Non HT20, 6 to 54 Mbps 1 |17 | 44| =06 506 | -46.2 | -413 | 4.91
Non HT20, 6 to 54 Mbps 2 | 17| 44 | 506 | 518 481 | -437 | -413 | 2.46
Non HT20, 6 to 54 Mbps 3 17| 44| 506 | 518 | 5286 468 | -424 | -413 | 1.12
Non HT20, 6 to 54 Mbps 4 | 16| 44 | 543 | 547 | 551 | 541 | 485 | -441 | 413 | 2.82
,\Nﬂ‘t’,”‘)SHTZO Beam Forming, 6 to 54 2 | 16| 74 | -543 | -547 514 | -44 | -413 | 279
,\Nﬂ‘k’)’p‘)s'mo Beam Forming, 6 to 54 3 15| 94 | 557 | 562 | -56.9 514 | 42 | -413 | 077
ANA%’;SHTZO Sl OUES, 4 |12 |104| 588 | 582 | -59.9 | -57.9 | -52.6 | -42.2 | -41.3 | 0.92
HT/VHT20, MO to M7 1 | 17| 44| =08 508 | -46.4 | -413 | 5.11
HT/VHT20, MO to M7 2 | 17| 44 | s08 | 522 484 | -44 | 413 | 274
HT/VHT20, M8 to M15 2 | 17| 44 | 08 | 522 484 | 44 | 413 | 274
HT/VHT20, MO to M7 3 17| 44| 08 | 22 | 523 469 | -425 | -413 | 1.25
o
® | HTVHT20, M8 to M15 3 17| 44 | 508 | 22 | 523 469 | -425 | -413 | 1.25
Lo
HT/VHT20, M16 to M23 3 17| 44| 08 | 22 | 523 469 | -425 | -413 | 1.25
HT/VHT20, MO to M7 4 | 16| 44 | 537 | 545 | 547 | 533 | -48 | -43.6 | -41.3 | 23
HT/VHT20, M8 to M15 4 | 16| 44 | 537 | 545 | 547 | 533 | -48 | 436 | -41.3 | 23
HT/VHT20, M16 to M23 4 | 16| 44 | 537 | 545 | 547 | 533 | -48 | -43.6 | -41.3 | 23
HT/VHT20, M24 to M31 4 | 16| 44 | 537 | 545 | 547 | 533 | -48 | -43.6 | -41.3 | 23
HT/VHT20 Beam Forming, MO to M7 2 16 | 7.4 -53.7 -54.5 -51 -43.6 | -41.3 2.38
R e 2 |17 | 44 | 508 | -522 484 | -44 | -413 | 2.74
HT/VHT20 Beam Forming, MO to M7 3 14 | 94 -56.3 -56.5 -57.7 -52 -42.6 -41.3 1.33
R e 3 |16| 64 | 537 | 545 | -547 495 | 431 | -413 | 1.82
e R R [ e 3 |17 | 44 | 508 | 522 | 523 469 | -425 | -413 | 1.25
HT/VHT20 Beam Forming, MO to M7 4 | 12 | 104 -58.8 -57.8 -59.1 -58.9 | -52.6 | -42.2 | -41.3 0.91
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LR SR ey A 4 | 15| 74 | 549 | 558 | -56.4 | 555 | -49.6 | -42.2 | -41.3 | 0.91
T R RO [ 4 | 16| 54| 537 | 545 | 547 | 533 | -48 | -42.6 | -413 | 13
e R R R 4 | 16| 44 | 537 | 545 | 547 | 533 | -48 | -436 | -413 | 23
HT/VHT20 STBC, MO to M7 2 | 17| 44 | 508 | 522 484 | 44 | 413 | 274
HT/VHT20 STBC, MO to M7 3 |17 ] 44 | 08 | 522 | 523 469 | 425 | -413 | 1.25
HT/VHT20 STBC, MO to M7 4 | 16| 44| 537 | 545 | 547 | 533 | -48 | 436 | -413 | 23
HE20, MO to M7 1|17 ] 44 | -9 489 | -445 | -413 | 327
HE20, MO to M7 2 |17 ] 44 | a9 50 464 | 42 | 413 | 074
HE20, M8 to M15 2 |17 ] 44 | a9 50 464 | 42 | 413 | 074
HE20, MO to M7 3 |16| 44| 518 | 837 | 837 481 | -437 | -413 | 247
HE20, M8 to M15 3 |16| 44| 518 | 837 | 837 481 | -437 | -413 | 247
HE20, M16 to M23 3 | 16| 44 | 518 | 537 | 537 481 | 437 | -413 | 247
HE20, MO to M7 4 | 16| 44| 518 | 537 | 537 | 533 | -47 | 426 | -413 | 13
HE20, M8 to M15 4 | 16| 44| 518 | 537 | 537 | 533 | -47 | -426 | -413 | 13
HE20, M16 to M23 4 | 16| 44| 518 | 537 | 537 | 533 | -47 | -426 | -413 | 13
HE20, M24 to M31 4 | 16| 44 | 518 | 537 | 537 | 533 | -47 | 426 | 413 | 13
HE20 Beam Forming, MO to M7 2 |16| 74| 518 | 837 496 | -422 | -413 | 091
HE20 Beam Forming, M8 to M15 2 17 | 4.4 -49 -50 -46.4 -42 -41.3 0.74
HE20 Beam Forming, MO to M7 3 14| 94| 559 | 65 | 572 517 | -423 | 413 | 1
HE20 Beam Forming, M8 to M15 3 15 | 6.4 -54.3 -55.3 -56 -50.3 -43.9 -41.3 2.65
HE20 Beam Forming, M16 to M23 3 16 | 44 -51.8 -53.7 -53.7 -48.1 -43.7 -41.3 2.47
HE20 Beam Forming, MO to M7 4 |12 |104| B82 | 583 | 597 | 587 | 526 | -42.2 | -413 | 0.94
HE20 Beam Forming, M8 to M15 4 | 14| 74| 559 | 565 | 572 | 566 | 504 | -43 | -413 | 178
HE20 Beam Forming, M16 to M23 4 |15 54 | 543 | 553 56 | 545 | 489 | -435 | -41.3 | 223
HE20 Beam Forming, M24 to M31 4 | 16| 44 | 518 | 537 | 537 | 533 | -47 | 426 | 413 | 13
HE20 STBC, MO to M7 2 |17 ] 44 | a9 50 464 | 42 | 413 | 074
HE20 STBC, MO to M7 3 |16| 44| 518 | 837 | 837 481 | -437 | -413 | 247
HE20 STBC, MO to M7 4 | 16| 44| 518 | 537 | 537 | 533 | -47 | -426 | -413 | 13
Non HT40, 6 to 54 Mbps 1|17 ] a4 | -a7 47 | 426 | 413 | 131
Non HT40, 6 to 54 Mbps 2 | 15| 44 | 09 | 517 482 | 438 | -413 | 258
Non HT40, 6 to 54 Mbps 3 15| 44| 09 | 517 | 524 468 | -424 | -413 | 116
Non HT40, 6 to 54 Mbps 4 | 14| 44| 528 | 537 | 541 | 535 | 474 | 43 | 413 | 1.79
S | HTIVHT40, MO to M7 1 | 17| 44 | 487 486 | -442 | -413 | 2.96
B | HT/VHT40, MO to M7 > |16 | 44 | 515 51 481 | -437 | -413 | 2.49
HT/VHTA40, M8 to M15 2 | 16| 44 | 515 51 481 | 437 | -413 | 249
HT/VHTA0, MO to M7 3 |16 | 44 | 515 51 524 467 | 423 | -413 | 1.08
HT/VHTA40, M8 to M15 3 |16 | 44 | 515 51 524 467 | 423 | -413 | 1.08
HT/VHTA40, M16 to M23 3 | 16| 44 | 515 51 524 467 | 423 | -413 | 1.08
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HT/VHT40, MO to M7 4 | 15| 44 | 528 | 529 53 | 528 | 468 | 424 | 413 | 111
HT/VHTA40, M8 to M15 4 | 15| 44 | 528 | 529 53 | 528 | -46.8 | -42.4 | -413 | 111
HT/VHTA40, M16 to M23 4 | 15| 44 | 528 | 529 53 | 528 | -46.8 | -42.4 | 413 | 111
HT/VHTA40, M24 to M31 4 | 15| 44 | 528 | 529 53 | 528 | -46.8 | -42.4 | 413 | 111
HT/VHT40 Beam Forming, MO to M7 2 15| 74 -52.8 -52.9 -49.8 | -424 | -41.3 1.1
G T (ST 2 | 16| 44 | 515 51 481 | -43.7 | -413 | 2.49
HT/VHT40 Beam Forming, MO to M7 3 12 | 94 -55.9 -56.6 -56.5 -515 | -421 | -41.3 0.81
TR BT R 3 |14| 64 | 537 | 551 | -546 496 | 432 | -413 | 1.91
LI S e [ 3 |16 44 | 515 51 52.4 467 | -423 | -413 | 1.08
HT/VHT40 Beam Forming, MOtoM7 | 4 | 9 | 104 | 584 | -59.9 60 | 586 | -53.1 | -42.7 | -413 | 1.4
|\H/|1/5V AUEY LI (R, (e 4 | 12| 74 | 559 | -56.6 | -565 | -56.1 | -50.2 | -42.8 | 413 | 15
H;’SY AUEY B (S, TR 4 | 14| 54 | 537 | 551 | -546 | 546 | -484 | -43 | 413 | 1.71
I R R R 4 | 15| 44 | 528 | 529 53 | 528 | -46.8 | -42.4 | -41.3 | 111
HT/VHT40 STBC, MO to M7 2 | 16| 44 | =15 51 481 | -437 | -413 | 2.49
HT/VHT40 STBC, MO to M7 3 |16 44 | 515 51 52.4 467 | -423 | -413 | 1.08
HT/VHT40 STBC, MO to M7 4 | 15| 44 | 528 | 529 53 | 528 | -46.8 | -42.4 | 413 | 111
HE40, MO to M7 1| 16| 44 | -a87 486 | 442 | -413 | 2.92
HE40, MO to M7 2 | 15| 44 | 525 | 5186 489 | -445 | -413 | 3.23
HE40, M8 to M15 2 | 15| 44 | 525 | 5186 489 | -445 | -413 | 3.23
HE40, MO to M7 3 15| 44| 525 | 516 | 537 476 | 432 | -41.3 | 1.96
HE40, M8 to M15 3 15| 44| 525 | 516 | 837 476 | -432 | -413 | 1.96
HE40, M16 to M23 3 15| 44| 525 | 516 | 837 476 | -432 | -413 | 1.96
HE40, MO to M7 4 | 15| 44 | 525 | 516 | 537 | 525 | 464 | -42 | -41.3 | 0.71
HE40, M8 to M15 4 | 15| 44 | 525 | 516 | 537 | 525 | 464 | -42 | -41.3 | 0.71
HE40, M16 to M23 4 | 15| 44 | 525 | 516 | 537 | 525 | 464 | 42 | -413 | 071
HE40, M24 to M31 4 | 15| 44 | 525 | 516 | 537 | 525 | 464 | 42 | -413 | 071
HE40 Beam Forming, MO to M7 2 14| 74 | 20 | 546 505 | 431 | -41.3 | 1.87
HE40 Beam Forming, M8 to M15 2 15 | 44 -52.5 -51.6 -48.9 -44.5 -41.3 3.23
HE40 Beam Forming, MO to M7 3 11| 94| 564 | 574 57 52 | 426 | 413 | 1.36
HE40 Beam Forming, M8 to M15 3 14| 64| 520 | 546 | 549 491 | -427 | -413 | 1.48
HEA40 Beam Forming, M16 to M23 3 15| 44| 525 | 516 | 837 476 | 432 | -41.3 | 1.96
HEA40 Beam Forming, MO to M7 4 | 9 |104] 58 596 | -59.2 | 587 | 527 | -423 | -413 | 1.03
HE40 Beam Forming, M8 to M15 4 12 | 74 -55.1 -56.5 -56.4 -56 -49.8 | -42.4 | -41.3 1.16
HE40 Beam Forming, M16 to M23 4 14 | 54 -52.9 -54.6 -54.9 -53.9 | 479 | -425 | -41.3 1.2
HE40 Beam Forming, M24 to M31 4 15| 44 -52.5 -51.6 -53.7 -52.5 -46.4 -42 -41.3 0.71
HE40 STBC, MO to M7 2 | 15| 44 | 525 | 5186 489 | -445 | -413 | 3.23
HE40 STBC, MO to M7 3 15| 44| 525 | 516 | 837 476 | -432 | -413 | 1.96
HE40 STBC, MO to M7 4 | 15| 44 | 525 | 516 | 537 | 525 | 464 | -42 | 413 | 071
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5210

Non HT80, 6 to 54 Mbps 1 |16 | 44 -47.6 -47.6 | -43.2 | -41.3 1.91
Non HT80, 6 to 54 Mbps 2 |15 | 44 -51.9 -51.2 -48.5 | -441 | -41.3 2.83
Non HT80, 6 to 54 Mbps 3 | 15| 44 -51.9 -51.2 -52 -46.9 | -425 | -41.3 1.22
Non HT80, 6 to 54 Mbps 4 | 14 | 44 -53.7 -53.3 -54.2 -53.7 | -47.7 | -43.3 | -41.3 2

VHT80, M0 to M9 1ss 1 |17 | 44 -47.4 -47.2 | -42.8 | -41.3 1.56
VHT80, MO to M9 1ss 2 |15 | 44 -51.7 -52 -48.7 | -44.3 | -41.3 3

VHT80, MO to M9 2ss 2 |15 | 44 -51.7 -52 -48.7 | -44.3 | -41.3 3

VHT80, M0 to M9 1ss 3 |15 | 44 -51.7 -52 -53 -47.2 | -42.8 | -41.3 1.59
VHT80, M0 to M9 2ss 3 |15 | 44 -51.7 -52 -53 -47.2 | -42.8 | -41.3 1.59
VHT80, MO to M9 3ss 3 |15 | 44 -51.7 -52 -53 -47.2 | -42.8 | -41.3 1.59
VHT80, MO to M9 1ss 4 | 14 | 44 -53.9 -53.9 -55.2 -54.6 | -48.2 | -43.8 | -41.3 2.5
VHT80, M0 to M9 2ss 4 | 14 | 44 -53.9 -53.9 -55.2 -54.6 | -48.2 | -43.8 | -41.3 2.5
VHT80, M0 to M9 3ss 4 | 14 | 44 -53.9 -53.9 -55.2 -54.6 | -48.2 | -43.8 | -41.3 2.5
VHT80, M0 to M9 4ss 4 | 14 | 44 -53.9 -53.9 -55.2 -54.6 | -48.2 | -43.8 | -41.3 25
VHT80 Beam Forming, MO to M9 1ss | 2 14 | 74 -53.9 -53.9 -50.7 | -43.3 | -41.3 2.05
VHT80 Beam Forming, MOtoM92ss | 2 | 15 | 4.4 -51.7 -52 -48.7 | -44.3 | -41.3 3

VHT80 Beam Forming, MOtoM91ss | 3 | 12 | 9.4 -56.1 -56.8 -57.4 -51.8 | -424 | -41.3 1.12
VHT80 Beam Forming, MO to M9 2ss 3 14 | 6.4 -53.9 -53.9 -55.2 -49.3 -42.9 -41.3 1.68
VHT80 Beam Forming, MOtoM93ss | 3 | 15 | 4.4 -51.7 -52 -53 -47.2 | -42.8 | -41.3 1.59
VHT80 Beam Forming, MO to M9 1ss | 4 9 | 104 -58.6 -60.5 -60.5 -58.3 | -53.1 | -42.7 | -41.3 1.49
VHT80 Beam Forming, MO to M9 2ss | 4 12 | 74 -56.1 -56.8 -57.4 -55.7 -50.2 -42.8 -41.3 1.59
VHT80 Beam Forming, MOto M9 3ss | 4 14 | 54 -53.9 -53.9 -55.2 -54.6 | -48.2 | -42.8 | -41.3 1.5
VHT80 Beam Forming, MO to M9 4ss | 4 14 | 44 -53.9 -53.9 -55.2 -546 | -48.2 | -43.8 | -41.3 2.5
VHT80 STBC, MO to M9 1ss 2 |15 | 4.4 -51.7 -52 -48.7 | -44.3 | -41.3 3

VHT80 STBC, MO to M9 1ss 3 |15 | 4.4 -51.7 -52 -53 -47.2 | -42.8 | -41.3 1.59
VHT80 STBC, MO to M9 1ss 4 | 14 | 44 -53.9 -53.9 -55.2 -54.6 | -48.2 | -43.8 | -41.3 25
HE80, MO to M9 1ss 1 |17 | 44 -49.1 -48.9 | -445 | -41.3 3.23
HES80, MO to M9 1ss 2 |16 | 44 -50.8 -50.4 -47.4 -43 -41.3 1.71
HES80, MO to M9 2ss 2 |16 | 44 -50.8 -50.4 -47.4 -43 -41.3 1.71
HES80, MO to M9 1ss 3 |15 | 4.4 -53.2 -51.6 -53.2 -47.6 | -43.2 | -41.3 1.96
HES80, MO to M9 2ss 3 |15 | 4.4 -53.2 -51.6 -53.2 -47.6 | -43.2 | -41.3 1.96
HEB80, MO to M9 3ss 3 |15 | 4.4 -53.2 -51.6 -53.2 -47.6 | -43.2 | -41.3 1.96
HE80, MO to M9 1ss 4 | 15 | 44 -53.2 -51.6 -53.2 -53.3 | -46.5 | -42.1 | -41.3 0.87
HE80, MO to M9 2ss 4 | 15 | 44 -53.2 -51.6 -53.2 -53.3 | -46.5 | -42.1 | -41.3 0.87
HEB80, MO to M9 3ss 4 | 15 | 44 -53.2 -51.6 -53.2 -53.3 | -46.5 | -42.1 | -41.3 0.87
HES80, MO to M9 4ss 4 | 15 | 44 -53.2 -51.6 -53.2 -53.3 | -46.5 | -42.1 | -41.3 0.87
HE80 Beam Forming, MO to M9 1ss 2 15| 74 -53.2 -51.6 -49.1 -41.7 -41.3 0.45
HE80 Beam Forming, MO to M9 2ss 2 16 | 4.4 -50.8 -50.4 -47.4 -43 -41.3 1.71
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HE80 Beam Forming, MO to M9 1ss 3 12 | 94 -56.2 -57.5 -57.7 -52.1 -42.7 -41.3 1.44
HE80 Beam Forming, MO to M9 2ss 3 14 | 64 -53.6 -54.2 -55.1 -49.3 -42.9 -41.3 1.61
HE80 Beam Forming, MO to M9 3ss 3 15 | 44 -53.2 -51.6 -53.2 -47.6 | -43.2 | -41.3 1.96
HE80 Beam Forming, MO to M9 1ss 4 10 | 104 -57.8 -59 -59.1 -575 | -52.1 | -41.7 | -41.3 0.4
HE80 Beam Forming, MO to M9 2ss 4 13| 74 -54.9 -55.6 -55.6 -55.3 | -49.1 | -41.7 | -41.3 0.45
HE80 Beam Forming, MO to M9 3ss 4 14 | 54 -53.6 -54.2 -55.1 -54 -48 -42.6 | -41.3 1.3
HE80 Beam Forming, MOto M94ss | 4 | 15 | 44 | -532 | -516 | -532 | -533 | -465 | -42.1 | -413 | 087
HES0 STBC, MO to M9 1ss 2 | 16| 44 | 508 | 504 474 | 43 | -413 | 171
HESO STBC, MO to M9 1ss 3 |15| 44| 832 | 516 | 832 476 | -432 | -413 | 1.96
HESO STBC, MO to M9 1ss 4 | 15| 44 | 532 | 516 | 532 | 533 | 465 | -42.1 | -41.3 | 0.87
Non VHTL60/HE160, 6t0 54 Mbps | 1 | 14 | 4.4 | -46.9 469 | -425 | -413 | 1.21
Non VHT160/HE160, 6t0 54 Mbps | 2 | 13 | 4.4 | -491 | -51.2 47 | 426 | 413 | 1.32
Non VHT160/HE160, 6to 54 Mbps | 3 | 12 | 44 | -502 | -51.9 | -52.9 467 | -423 | -413 | 1.06
Non VHT160/HE160, 6to 54 Mbps | 4 | 11 | 44 | -51.7 | -53.7 54 | 535 | 471 | 427 | 413 | 141
VHT160, MO to M9 1ss 1| 15| 44 | -a84 481 | -437 | -413 | 24
VHT160, MO to M9 1ss 2 | 14| 44 | 514 | 837 49 | -446 | 413 | 339
VHT160, MO to M9 2ss 2 | 14| 44 | 514 | 837 49 | -446 | 413 | 339
VHT160, MO to M9 1ss 3 |14 44| 514 | 537 | 548 48 | 436 | 413 | 23
VHT160, MO to M9 2ss 3 |14 44| 514 | 537 | 548 48 | 436 | 413 | 23
VHT160, MO to M9 3ss 3 |14 44| 514 | 537 | 548 48 | 436 | 413 | 23
VHT160, MO to M9 1ss 4 | 14| 44 | 514 | 537 | 548 | 56.3 | -47.3 | -42.9 | -41.3 | 1.66
VHT160, MO to M9 2ss 4 | 14| 44| 514 | 537 | 548 | 563 | -47.3 | 429 | -41.3 | 166
g; VHT160, MO to M9 3ss 4 | 14| 44| 514 | 537 | 548 | 563 | -47.3 | 429 | -41.3 | 166
W | VHT160, MO to M9 4ss 4 | 14| 44| 514 | 537 | 548 | 563 | -47.3 | -42.9 | -41.3 | 166
) VLSS i (Rorming, e 19 2 | 14| 74 | 514 | 537 49 | -416 | -41.3 | 0.39
o
Q| YHTL60 Beam Forming, MOOMS | 5 | 14 | 44 | 514 | 537 49 | -446 | -41.3 | 3.39
LR s ST, i 2 3 |11| 94| 563 | 563 | -57.9 517 | -423 | 413 | 1
L B ST, o4 3 |14| 64| 514 | 537 | 548 48 | 416 | 413 | 03
SV B [Rorming, e 19 3 |14 | 44 | 514 | 537 | -548 48 | -436 | 413 | 23
YHT160 Beam Forming, MO to M3 4 |10 |104| 577 | -57.9 59 | -60.3 | -52.2 | -41.8 | -41.3 | 0.59
R B ST, 4 4 | 12| 74| 551 | 557 | -56.8 | -57.6 | -49.8 | -42.4 | -41.3 | 1.18
Sl e Feng), e 4 |14 | 54 | 514 | 537 | -548 | -56.3 | -47.3 | -41.9 | -41.3 | 0.66
| TG FeTmng, 16 4 | 14| 44 | 514 | 537 | 548 | 56.3 | -47.3 | -42.9 | -413 | 1.66
VHT160 STBC, MO to M9 1ss 2 | 14| 44 | 514 | 837 49 | 446 | 413 | 339
VHT160 STBC, MO to M9 1ss 3 |14 44| 514 | 537 | 548 48 | 436 | 413 | 23
VHT160 STBC, MO to M9 1ss 4 | 14| 44| 514 | 537 | 548 | 563 | -47.3 | 429 | -41.3 | 166
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HE160, MO to M9 1ss 1 |17 | 44 -48.9 -485 | -44.1 | -41.3 2.81
HE160, MO to M9 1ss 2 |16 | 44 -49.1 -49.8 -46 -41.6 | -41.3 0.33
HE160, MO to M9 2ss 2 |16 | 44 -49.1 -49.8 -46 -41.6 | -41.3 0.33
HE160, MO to M9 1ss 3 | 15| 44 -51 -52.1 -52.7 -46.7 | -42.3 | -41.3 1.01
HE160, MO to M9 2ss 3 | 15| 44 -51 -52.1 -52.7 -46.7 | -42.3 | -41.3 1.01
HE160, MO to M9 3ss 3 | 15| 44 -51 -52.1 -52.7 -46.7 | -42.3 | -41.3 1.01
HE160, MO to M9 1ss 4 | 14 | 44 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
HE160, MO to M9 2ss 4 | 14 | 44 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
HE160, MO to M9 3ss 4 | 14 | 44 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
HE160, MO to M9 4ss 4 | 14 | 44 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
HE160 Beam Forming, MO to M9 1ss 2 14 | 74 -52.1 -53.2 -49.2 -41.8 -41.3 0.51
HE160 Beam Forming, MO to M9 2ss 2 16 | 4.4 -49.1 -49.8 -46 -41.6 -41.3 0.33
HE160 Beam Forming, MO to M9 1ss 3 11 | 94 -55.2 -57.8 -58.1 -51.6 | -42.2 | -41.3 0.96
HE160 Beam Forming, MO to M9 2ss 3 14 | 6.4 -52.1 -53.2 -54.2 -47.9 | -415 | -41.3 0.22
HE160 Beam Forming, MOtoM93ss | 3 | 15 | 4.4 -51 -52.1 -52.7 -46.7 | -42.3 | -41.3 1.01
HE160 Beam Forming, MOto M9 1ss | 4 9 | 104 -57.6 -59.4 -60.4 -59.6 | -52.7 | -42.3 | -41.3 1.01
HE160 Beam Forming, MOtoM92ss | 4 | 12 | 7.4 -54.5 -55.8 -57.1 -55 -49 -41.6 | -41.3 0.38
HE160 Beam Forming, MOtoM93ss | 4 | 14 | 5.4 -52.1 -53.2 -54.2 -54 -46.8 | -41.4 | -41.3 0.18
HE160 Beam Forming, MOto M94ss | 4 | 14 | 4.4 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
HE160 STBC, MO to M9 1ss 2 |16 | 44 -49.1 -49.8 -46 -41.6 | -41.3 0.33
HE160 STBC, MO to M9 1ss 3 | 15| 44 -51 -52.1 -52.7 -46.7 | -42.3 | -41.3 1.01
HE160 STBC, MO to M9 1ss 4 | 14 | 44 -52.1 -53.2 -54.2 -54 -46.8 | -42.4 | -41.3 1.18
Non VHT160/HE160, 6 to 54 Mbps 1 13 4.4 -50.5 -50.46 -46.06 | -41.25 4.81
Non VHT160/HE160, 6 to 54 Mbps 2 13 4.4 -50.5 -49.8 -47.08 -42.68 | -41.25 1.43
Non VHT160/HE160, 6 to 54 Mbps 3 12 4.4 -53 -51.7 -50.1 -46.62 -42.22 -41.25 0.97
Non VHT160/HE160, 6 to 54 Mbps 4 11 4.4 -54.1 -52.9 -51.9 -52.9 -46.82 -42.42 -41.25 1.17
VHT160, MO to M9 1ss 1 13 4.4 -52.6 -52.25 | -47.85 | -41.25 6.6
VHT160, MO to M9 1ss 2 13 4.4 -52.6 -54.8 -50.21 -45.81 -41.25 4.56
2': VHT160, MO to M9 2ss 2 13 4.4 -52.6 -54.8 -50.21 -45.81 -41.25 4.56
_L::j VHT160, MO to M9 1ss 3 10 4.4 -59.3 -58.4 -54.9 -51.98 -47.58 | -41.25 6.33
,DQ:" VHT160, MO to M9 2ss 3 10 4.4 -59.3 -58.4 -54.9 -51.98 -47.58 | -41.25 6.33
US,; VHT160, MO to M9 3ss 5 10 4.4 -59.3 -58.4 -54.9 -51.98 | -47.58 | -41.25 6.33
UN'> VHT160, MO to M9 1ss 4 10 4.4 -59.3 -58.4 -54.9 -57.5 -50.83 | -46.43 | -41.25 5.18
VHT160, MO to M9 2ss 4 10 4.4 -59.3 -58.4 -54.9 -57.5 -50.83 | -46.43 | -41.25 5.18
VHT160, MO to M9 3ss 4 10 4.4 -59.3 -58.4 -54.9 -57.5 -50.83 | -46.43 | -41.25 5.18
VHT160, MO to M9 4ss 4 10 4.4 -59.3 -58.4 -54.9 -57.5 -50.83 -46.43 | -41.25 5.18
LR s Feng), 24 2 | 10| 74 | -593 -58.4 5547 | -48.07 | -41.25 | 6.82
\zlssTlGO Beam Forming, MO to M9 5 13 44 526 548 021 | 4581 | 4105 256
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oL s T, 1 214 3| 7| 94| -608 61.3 59.9 5551 | -46.11 | -41.25 | 4.86
Sl s T, 1 4 3| 9| 64 | -509 59.6 57.7 53.84 | -47.44 | -41.25 | 6.19
;’;Tleo Bz [Romiing, (01 (k) 3 | 10| 44 -59.3 -58.4 -54.9 -51.98 | -47.58 | -41.25 | 6.33
\l’:'STlso Bz [Romiing, (01 (k) 4 | 4 | 104 | -642 -62.6 -60.5 -63.4 | -56.08 | -45.68 | -41.25 | 4.43
Sl s T, 24 4 | 8| 74 | -606 58.8 589 | -61.1 | -53.37 | -45.97 | -41.25 | 4.72
JLE s T, 1 24 4 | 9| 54 | 599 59.6 577 | 586 | -525 | -47.1 | -41.25 | 5.85
X:'STlGO Bz [Romiing, (01 (k) 4 | 10 | 44 -59.3 -58.4 -54.9 575 | -50.83 | -46.43 | -41.25 | 5.18
VHT160 STBC, MO to M9 1ss 2 | 13| 44 | 526 -54.8 -50.21 | -45.81 | -41.25 | 4.56
VHT160 STBC, MO to M9 1ss 3 10| 44 | 593 -58.4 -54.9 -51.98 | -47.58 | -41.25 | 6.33
VHT160 STBC, MO to M9 1ss 4 | 10| 44 | 593 -58.4 549 | -57.5 | -50.83 | -46.43 | -41.25 | 5.8
HE160, MO to M9 1ss 1|16 | 44 | -481 -47.66 | -43.26 | -41.25 | 2.01
HE160, MO to M9 1ss 2 |14 | 44 | 544 525 -49.89 | -45.49 | -41.25 | 4.24
HE160, MO to M9 2ss 2 |14 | 44 | 544 525 -49.89 | -45.49 | -41.25 | 4.24
HE160, MO to M9 1ss 3 | 12| 44 | -564 -55.5 -53.3 -49.65 | -45.25 | -41.25 4

HE160, MO to M9 2ss 3 | 12| 44 | -564 -55.5 -53.3 -49.65 | -45.25 | -41.25 4

HE160, MO to M9 3ss 3 | 12| 44 | -564 -55.5 -53.3 -49.65 | -45.25 | -41.25 4

HE160, MO to M9 1ss 4 | 11| 44 | 576 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
HE160, MO to M9 2ss 4 | 11| 44 | 576 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
HE160, MO to M9 3ss 4 | 11| 44 | 576 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
HE160, MO to M9 4ss 4 | 11| 44 | 576 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
HE160 Beam Forming, MO to M9 1ss 2 11 7.4 -57.6 -56.9 -53.78 | -46.38 | -41.25 5.13
HE160 Beam Forming, MOtoM92ss | 2 | 14 | 44 | -54.4 525 -49.89 | -45.49 | -41.25 | 4.24
HE160 Beam Forming, MOtoM91ss | 3 | 8 | 94 | -60.7 -59.2 -58.4 5412 | -44.72 | -41.25 | 3.47
HE160 Beam Forming, MOtoM92ss | 3 | 11 | 64 | -57.6 -56.9 -55.1 -51.19 | -44.79 | -41.25 | 3.54
HE160 Beam Forming, MO to M9 3ss 3 12 4.4 -56.4 -55.5 -53.3 -49.65 | -45.25 | -41.25 4

HE160 Beam Forming, MO to M9 1ss 4 5 10.4 -64.8 -63.4 -61.5 -63.6 -56.69 | -46.29 | -41.25 5.04
HE160 Beam Forming, MO to M9 2ss 4 8 7.4 -60.7 -59.2 -58.4 -59.5 -52.91 | -45.51 | -41.25 4.26
HE160 Beam Forming, MO to M9 3ss 4 10 5.4 -58.9 -57.6 -56.2 -57.7 -51.03 | -45.63 | -41.25 4.38
HE160 Beam Forming, MOtoM94ss | 4 | 11 | 44 | -57.6 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
HE160 STBC, MO to M9 1ss 2 |14 | 44 | 544 525 -49.89 | -45.49 | -41.25 | 4.24
HE160 STBC, MO to M9 1ss 3 | 12| 44 | -564 -55.5 -53.3 -49.65 | -45.25 | -41.25 4

HE160 STBC, MO to M9 1ss 4 | 11| 44 | 576 -56.9 551 | -56.1 | -49.86 | -45.46 | -41.25 | 4.21
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5.6.7 Conducted Band Edge Plots — Average

HE160, 5250MHz, MOh1

Antenna A Antenna B
Agilent Spoctrum Analyzer - Swept SA Agilent Spoctrum Anslyzer - Swepl SA
e L G i B I L i 5 Ehse
Center Freq 4.875 #Avg Typs: RMS Framocy Center Freq 4875000000 GHz #Avg Type: RMS P Fsncy!
o Trig:Free Run AvglHold: 126126 NeE o Fast —r- Trig: Free Run AvglHold: 125/125
FGainLow #atten: 10 4B

Mkr1 5.150 00 GH
-52.121 dBm| Ref 0.00 dBm

Ref 0.00 dBm
Center Freq
4875000000 GHz
J—
StartFreq|
4500000000 GHz|
I
Stop Freq
5250000000 GHz!
— ——— Swpszw00H:
Sweep 1.280 ms (601 pts)

NCTION VALUE

Stop 5.2500 GHz| CF Step,

Start 4.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.280 ms (601 pts) 75.000000 MHz| i #VBW 3.0 MHz*

MKR MOOE TRC SCL

FURCTION __ FUNCTION WIDTH

FreqOffset
0 Hz|

STATUS

STATUS MsG

Antenna C
RS o S

e
o © == - E = v rm
#Avg Type: RMS Eiagusncy Center Freq 4.875000000 GHz #hvg Type: RMS
AvglHold: 125/125 ki W

Center Freq 4.875000000 GHz B
i3 PNG:Tast e Trig:Free Run ENO: Fast e Trig:Free Run Avg[Hold: 1261126
IFGain:Low  #Atten: 10 4B

F.
IFGain:Low #Arten: 10 48

Frequency

Mkr1 5.150 00 GHz
Ref 0.00 dBm -54. Ref 0.00 dBm

Center Freq|
4875000000 GHz

Center Freq|
4 876000000 GHz

StartFreq StartFreq
4500000000 GHz| 4500000000 GHz,
R

Stop Freq Stop Freq
5250000000 GHz

" Stop 5.2500 GHz CFstep
76.000000 MHz|
Man

Start 0 GHz ] ) ) )
HRes BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.280 ms (601 pts) o #VBW 3.0 MHz*

R WORE THE 50
FreqOffset
0 Hz|

3 [N I I I N A

STATUS.

Note: Traces say fail above because the transmitter is above an arbitrary line in the pass band
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Section 6;: Emission Test Results
6.1 Transmitter Radiated Spurious Emissions

6.1.1 Transmitter Radiated Spurious Emissions Test Requirement

15.205/ 15.407 / LP0O002 (2018-01-10) (2.8)
Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
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6.1.2 Transmitter Radiated Spurious Emissions Test Procedure
Above 1GHz
Ref. ANSI C63.10: 2013 section 12.7.6 (peak) & 12.7.7.3 (average)

Using Vasona, configure the spectrum analyzer as shown below (be sure to enter all losses between the
transmitter output and the spectrum analyzer). Place the radio in continuous transmit mode.

Span: 1GHz - 18 GHz
Reference Level: 80dBuV
Attenuation: 10 dB

Sweep Time: Coupled

Resolution Bandwidth: IMHz
Video Bandwidth: 3 MHz for peak, 1 kHz for average
Detector: Peak
Terminate the access Point RF ports with 50ohm loads.
Maximize Turntable (find worst case table angle), Maximize Antenna (find worst case height)
Save 2 plots: 1) Average Plot (Vertical and Horizontal), Limit= 54dBuV/m @3m
2) Peak plot (Vertical and Horizontal), Limit = 74dBuV/m @3m

Place a marker at the end of the restricted band closest to the transmit frequency to show compliance.
Also measure any emissions in the restricted bands.

This report represents the worst-case data for all supported operating modes and antennas. There are no
measurable emissions above 18 GHz.
Below 1GHz

Ref. ANSI C63.10: 2013 section 6.5

Using Vasona, configure the spectrum analyzer as shown below (be sure to enter all losses between the
transmitter output and the spectrum analyzer). Place the radio in continuous transmit mode.

Span: 30MHz — 1GHz

Reference Level: 80dBuvV

Attenuation: 10 dB

Sweep Time: Coupled

Resolution Bandwidth: 100kHz

Video Bandwidth: 300kHz

Detector: Peak for Pre-scan, Quasi-Peak

Compliance shall be determined using CISPR quasi-peak detection;
however, peak detection is permitted as an alternative to quasi-peak
detection.

Terminate the access Point RF ports with 50o0hm loads.

Maximize Turntable (find worst case table angle), Maximize Antenna (find worst case height)
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6.1.3 Radiated Transmitter Spurious Emissions Test Information

This report represents the worst-case data for all supported operating modes and antennas.

Samples, Systems, and Modes

System - System under Support
Description Samples .

Number test equipment

) EUT S03 G| O

Support S04 [l 1

Tested By: Date of testing:

Julian Land October 4, 2018 — December 11, 2018

Test Result: PASS

Test Equipment
See Appendix A for list of test equipment
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6.1.4 Radiated Transmitter Spurious Emissions Test Results

Test Results for 30MHz — 1GHz:

Transmitter Radiated Spurious Emissions 30MHz to 1GHz, 5180MHz

g

400

200

100

1]

0.0

500

Vasona by EMiSoft

04 Oct 18 18:03 ..

!jnrz-::n t:
Ertica
pE Lt

30

¥+

Rl

Radisted Emissions

Filename: c\program files (x88)emisoft - vasonaresults\julisn'ap 12000 oo "bghz J0mhe-1ghzb:

10000

Template: RSE 15,208 30m-1G

RBw 100kHz

tﬂgﬁ Dist Im

Spec Dist Im
Fregusncy: MHz
1-53!]-5!]

100 Fies Bw [kHz)
Resul

Frequency| Raw f::; AF | Level Detector [Polarit Height| Azt | Limit |[Margin Pe::s js Comments
(MHz) |((dBuV) (dB) (dB) |(dBuV) Y (cm) |(Deg) |(dBuV)| (dB) Fail
79.322 42.5 0.8 |-19.2| 242 |QuasiMax| V 126 | 216 40 -15.8 | Pass
74.863 39.1 0.8 |-18.8 21  |QuasiMax| V 113 84 40 -19 Pass
126.909 334 1.1 |-12.7| 21.8 |QuasiMax| H 254 | 330 | 43.5 | -21.7 | Pass
500.003 35 2.2 9.7 | 27.6 |QuasiMax| H 102 | 314 46 -18.4 | Pass
142.763 36.6 1.1 |-13.6 | 24.1 |QuasiMax| V 104 | 118 | 43.5 | -19.4 | Pass
111.044 342 1 -13.8 | 21.5 |[QuasiMax| H 271 | 334 | 435 -22 Pass
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6.1.5 Radiated Transmitter Spurious Emissions — 1-10GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5180MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
AC | CORREC | | SEMSEINT | ALIGNAUTO | 02:03:01PM
#Avy Type: RMS

Frequency

PNO: Fast (o 1rig:Free Run
IFGain:High #Atten: 0 dB
Auto Tune
Ref 80.00 dBpV : : : : i - |
Center Freq
5500000000 GHz
|
StartFreq
1.000000000 GHz
[
Stop Freq
] | 10.000000000 GHz
Stop 10.000 GHz CF Step
#VBW 3.0 MHz Sweep 15.3 ms (10000 pts 10.000000 MHz
MKR MODE| TRC, SCL ® i FUMCTIOM FUMCTION WIDTH FUMCTIOM VaALUE Auto M
24120 GHz 5401¢dBuv| | [
2.480 0 GHz a/MdBpy| [ ]
5.180 9 GHz 4627dBuv | ] Freq Offset
48758 GHz B3g5¢eBuv| [ | 00000000 |
56085 GHz 5036dBuv| [ [ ] 0Hz
47529 GHz s207dBwV| [ ]
7.438 8 GHz 4638dB0vV| [ | 00000 |
[ 31652 GHz| 4635dBpv [ ]
[ 63533 GHz] 4820d8pv [ ]
1 8.4055 GHz 460dBpv| [
1 50005 GHz Bi42¢Buv| [ | 00|
12/ I 7.956 8 GHz[ d41dBpv [ 1 |
MSG STATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5180MHz
Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
500 AC | CORREC | | SENSE:INT | ALIGH AUTO | 02:22:42 PMDec 11, 2018
#Avg Type: RMS Frequency
PNO: Fast -#»- T1rig:FreeRun Avg|Held: 1/1
IFGain:High #Atten: 0 dB
Auto Tune
Ref 80.00 dBpV ._ _ .. _ B |
i i i I Center Freq
5.500000000 GHz
| StartFreq
1.000000000 GHz
||
' Stop Freq
| | 10.000000000 GHz
Start 1.000 GHz Stop 10.000 GHz CF Step
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 15.3 ms (10000 pts 10.000000 MHz
MKR| MODE| TRC) SCL k4 b FUMCTION FUMCTION WIDTH FUMCTION WaLUE Auto M
0 N [1f|  50126GHz|  47.747dBuv| | [
2 IIIE 4,887 5 GHz 47.391dBuv| |
el N | f[ 54995 GHz] 45109dBuv| | Freq Offset
) N[ 1] f | 24104 GHz 44764 dBuvV| | 1
S N [ 1] f | 46814 GHz a417¢dBpv| | ] 0Hz
¢ INAEREA 24797 GHz 32718y | [ 0]
i N[ 1] f] 51755 GHz 4086dBpv | 0 ]
il N [ 1] f| 5.660 7 GHz 4258dBpv| | ]
el N [ 1] f | 6.605 8 GHz ge09dBwv | ]
g N [1]f| 74392 GHz 42,516 dBuV
11 I
12 I
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5200MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
S0Q  AC | CoRReC | | SEMSEINT | ALIGHN AUTO
#Avg Type: RMS

Frequency

PNO: Fast (5 Ttig:FreeRun
IFGain:High #Atten: 0 dB
Auto Tune
I
CenterFreq
¥ | 5.500000000 GHz
P
il StartFreq
1.000000000 GHz
| (B
Stop Freq
| | 10.000000000 GHz
Stop 10.000 GHz CF Step
#/BW 3.0 MHz Sweep 15.3 ms (10000 pts 10.000000 MHz
MKR MODE| TRC SCL = N FUMCTIONM FUMCTIOM wWIDTH FUMNCTION WaLUE Auto M
(0 N |1 [Ff] 24131 GHz| 5851dBuv| | |
2 IIIE 24797 GHz 4689dBQV [ ]
3 f 4.960 4 GHz 5530dBpv| [ 1 ] Freq Offset
'l N [1[f] 52061 GHz] 4984dBpv [ ] 9
A N [1]f| 5597 7 GHz 0 Hz
A N [1[f] 45392 GHz|
il N |1 f| 59788 GHz |
el N[ 1] F| 6942 8 GHz 461dBv] [ ]
9 INEEREA 8.3515 GHz
10 INNENEA 76562 1 GHz
11 INHEREA 4,085 1 GHz
46564GHz| __bosadmavl | | |
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5200MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software

508  AC | CORREC i | ALTGN AUTO | 05:27:35 PMDec 07, 2018
#Avg Type: RMS Frequency
: +—»— Trig:Free Run Avg|Held: 111
IFGain:High #Atten: 0 dB
Auto Tune
- |
Center Freq
- 5500000000 GHz
[
) StartFreq
1.000000000 GHz
]
Stop Freq
| | 10.000000000 GHz
. : |
Stop 10.000 GHz
CF Step
#VBW 3.0 MHz* : 10.000000 MH=
MKR| MODE TRC| SCL FUMCTION FUMCTION "wIDTH FUMCTION VALUE Auto M
1 IEENEE 2 408 6 GHz 50, 524 dBuvV [ | [
ol N [ 1] f| 24797 GHz 40.267 dBuV | || E— |
el N (1] f| 26499 GHz 3|o10dBY| [ ] Freq Offset
4 49595 GHz 47078dB0v| [ [ ]
5 2.297 9 GHz so1dBuv| | 0Hz
6 5.205 2 GHz 42578dBpv| [ ]
7 55257 GHz 42304dBpv| [ ]
8 6.275 0 GHz 40520dBpv| [ ]
9 6.932 0 GHz s9s522dBpv| [ ]
10 7.695 3 GHz 543dB0YV| [ ]
11 4.1845 GHz 3834980y |
(bl N [1[f]  89631GHz]  35433dBuv] [
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5240MHz

Agilent Spectrum Analyzer - EMiSoft Yasona: EMi Emission Software
g L | RF S0%  AC | CORREC | | SENSEINT, | ALIGN AUTO

Marker 10 5.005400540054 GHz _ #Avg Type: RMS
PNO: Fast L, 1rg:FreeRun

PASS IFGain:High #Atten: 0 dB : Marker Table
on off

Marker

Ref 80.00 dBpV

Marker Count |
[Off]

Couple
Markers
Off

#VBW 3.0 MHz

MKR| MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUMCTION WALUE

(N N [1]f] 49100 GHz §762dBwV| [ | ]
1] 24185 GHz e478dB0vV [ ]
1] 24806 GHz a462dB0vV [
1] 48380 GHz 5747dBuv| | ]
52318 GHz s2g3dBwvV [ |

55153 GHz s505dBpv| [ ]

1] 74410 GHz 4991dBpv| [ ]
N | B

I N

o || —

e e

[

All Markers Off|

1] 6,007 2 GHz 50.66 dBuV
1] 6.985 1 GHz 46,33 dBuV
5,005 4 GHz 56.76 dBuY

OO 0~ 5 th I LR

1
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 5240MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
S0%  AC | CORREC |

SENSEINT | ALIGN AUTO

Frequency

HAvg Type: RMS
PNOQ: Fast ~»— T1Hg:Free Run Avg|Held: 111
IFGain:High #Atten: 0 dB
Mkri1 6.750 7 GHz ARIRERIE
Ref 80.00 dBpV ] _ _ _39.890 dBy V] FEE_—
Center Freq
5.500000000 GHz
P
| StartFreq
1.000000000 GHz
| [
Stop Freq
| | 10.000000000 GHz
Start 1.000 GHz Stop 10.000 GHz CF Step
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 15.3 ms (10000 pts 10.000000 MHz
MKR MODE TRC| SCL " b5 FUMCTION FUNCTION WIDTH FUMNCTION WaALLE Auto M
@ N [1[f] = 50136GHz| 49407dBwv| | | 0 W
2 IIIEE——_
N (1| f 3.969 4 GHz 8p9ddBuv| | ] Freq Offset
PN N [1[f] = 52430 GHz| q
Sy N |1 [f] = 55158 GHz| O Hz
A N T1[f 2.406 8 GHz
i N [1[f] = 41287 GHz|
el N[ 1[f[ 0000 24797 GHz|
Cl N |1 [f] = 45626 GHz]
g0 N [1[f] 74401GHz| 43824dBuv| | 0000 00000000
(G0 N [1]f[ = 67507GHz[ 398%0dBMYV] [ | 00000000000 |
e ([ 7 [ [ |

6.1.6 Radiated Transmitter Spurious Emissions — 10-18GHz
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, 5180MHz

Agilent Spectrum Analyzer EMiSoft Vasona: EMi Emission Software
S0%  AC | CORREC | | SENSE:INT

| ALIGN AUTO | 10:29:21 &M Dec03, 2018
#Avg Type: RMS

Frequency

Trig: Free Run
IFGain:High RAtten: 0 dB
Auto Tune
Ref 80.00 dBpY ; i _ _ bl ||
I CenterFreq
“ 14.000000000 GHz
[
' StartFreq
10.000000000 GHz
R
Stop Freq
18.000000000 GHz
Stop 18.000 GHz CF Step
#VBW 3.0 MHz Sweep 20.7 ms (10000 pts 10.000000 MHz
MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALLUE Auto M
W N [1]f] 17 5920 GHz 52, 33 dBuv| [ e
3 Freq Offset
s EEEEA .
s INAEAEA 14,9417 GHz s128dBWv| | | ] 0 Hz
A N [1[F] 14.389 6 GHz 4923dBpv| ]
7 NAERNA 13.920 8 GHz 4986dBpv| | T ]
= N [1[F| 15.539 4 GHz 5010dBuv| | |
e N [1]Ff] 13.3127 GHz 4939dBpv| | ]
10 INNEREA 12546 3 GHz 4766dBpv| | ]
11 INHEREA 15.987 4 GHz s006dBwv| | [ |
2 NENEE 17.902 8 GHz|[ 6105dBpv [ [ |
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 10Hz to 18GHz, 5180MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software

AC | CORREC | | SENSE:INT | ALIGH AUTO | 10:19:44 &M Dec 03, 2018
#Avg Type: RMS Frequency
PNO: Fast -~ T1rig:FreeRun Avg|Held: 1/1
IFGain:High #Atten: 0 dB
Auto Tune
B I
Center Freq
= | 14.000000000 GHz
[
StartFreq
10.000000000 GHz
|
Stop Freq
| | 18000000000 GHz
Stop 18.000 GHz
CF Step
#VBW 3.0 MHz* . 10.000000 MHz
MKF{ MODE| TRC SCL v FUMCTION Auto Man
1 INEEEEE 17611 2GHz|  44317dBWV| | [
7l N [ 1| 17.754 4 GHz 43615dBuv| |
&l N [1]f ]| 17.4495 GHz 43499 dBuv| | Freq Offset
SN N [ 1] f| 16557 5 GHz 43614dBuv| |
5 INNEREA 16.238 2 GHz 42745dBpv| | ] 0Hz
A N1 f | 16.854 3 GHz 4258¢dB0v| | ]
7 NAEAEA 16813 4 GHz 42578dBwV| [ ]
= N [1]f| 15257 3 GHz 42659dBpv| [ ]
e N [1]f] 17.1751 GHz 43084dBpv| [ ]
10 INHERES 14,707 7 GHz 41,690 dB ———
11 INHENEE 17.924 0 GHz 43254dBuv| | |
2 NENEE 137876 GHz| 41211 dBu —_
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, 5200MHz

Agilent Spectrum Analyzer EMiSoft Vasona: EMi Emission Software
S0%  AC | CORREC

| ALIGNAUTO | 11:53:22 AM Dec 08, 2018
#Avg Type: RMS

Frequency

PNO: Fast —w— T1rig:Free Run
IFGain:High #Atten: 0 dB
Auto Tune
= |
I Center Freq
14.000000000 GHz
|
] StartFreq
10.000000000 GHz
]
Stop Freq
| | 18.000000000 GHz
#VBW 3.0 MH S 20 S?top 1?60000006?2 OF 8iep
-0 MHz weep 20.7ms ( 45| 10.000000 MHz
MKR MODE| TRC SCL FUNCTION FUNCTIOM WIDTH FUNCTION WALUE Auto M
1 NEEEEA 17 007 9 GHz 51 22 dBuv| [ |
| N [1[f] 17.609 6 GHz s1é62dBpv | ]
3 (1] f] 17.202 3 GHz s064dBpv| [ ] Freq Offset
17.778 4 GHz 5300dBwv] [ ]
F | 16542 7 GHz s019dBuv| | | ] 0 Hz
- 15898 2 GHz 4930dBpv | ]
14984 1 GHz 5020dBpv] [ ]
l] 14,645 7 GHz 868dBpv [ ]
[ f| 136632 GHz| 967dBuv | ]
10 IHEN 16.823 1 GHz s027dBwv | ]
11 | R e A R
- [ [ ! [ | [ [ |
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, 5200MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
AC | CORREC |

SENSEINT | ALIGN AUTO | 11:55:41 AM Dec 08, 2018

Frequency

HAvg Type: RMS
PNOQ: Fast ~—»— T1rig:Free Run Avg|Held: 111
IFGain:High #Atten: 0 dB
Auto Tune
o | |
Center Freq
14.000000000 GHz
[
StartFreq
10.000000000 GHz
| [
Stop Freq
| | 18.000000000 GHz
Stop 18.000 GHz CF Step
#VBW 3.0 MHz* Sweep 20.7 ms (10000 pts 10.000000 MHz
MKR MODE TRC| SCL ES i FUMCTION FUNCTION WIDTH FUMNCTION WaLUE Auto M
1 INEEEEA 17.470 3 GHz ad3zedBpv| | |
16.022 2 GHz a3077aB0v| [ Freq Offset
| f | 16.955 9 GHz 43303dBpv| | ]
£ 13.7828 GHz a3qdedBuv| | | | 0Hz
14,9989 GHz 4293dB0v [ ]
| f | 16.414 9 GHz 42159dBpv| [ ]
| N [ 1]f] 16,593 5 GHz 42478dBpvV| [ ]
o INNEREA 14,559 7 GHz M772dBuy| ]
10/ HEN 16.284 6 GHz 42803dBpv| [ ]
11 I R R R A
’ [ [ - {  { [ |
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, 5240MHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
RF 509 AC | €ORREC | SEMSEINT | ALIGN AUTD | 01:26:19 PMDe

Start Freq 10.000000000 GHz #Avg Type: RMS

Frequency

PNO: Fast —»— Trig:Free Run
IFGain:High #Atten: 0 dB
Auto Tune
= |
Center Freq
14000000000 GHz
[ —] — — |
StartFreq
10.000000000 GHz
| [
Stop Freq
18.000000000 GHz
_ |
Stop 18.000 GHz CF Step
#VBW 3.0 MHz Sweep 20.7 ms (10000 pts 10.000000 Mz
MER MODE| TRC| SCL S b FUNCTION FUMNCTION WIDTH FUMCTION YalUE Auto M
17.596 8 GHz s186dBuV | | W
7l N | 17.452 0 GHz 5086dBuv [ T ]
el N | 165219 GHz sge2dBuv| [ ] Freq Offset
] N | 151737 GHz 4957dBpv| [ T ] 9
S N [ 1] f] 15558 6 GHz §113dBuv| [ [ ] 0Hz
i N | 17.008 3 GHz 51.3dBuv| | ]
il N | 17.208 7 GHz s061dBuv| [ ]
= N | 17.795 6 GHz so78dBuv| [ ]
el N | 14,809 7 GHz s0sadBuv| [ [ ]
O N | 14.303 2 GHz 4889dBpvV| [ ]
1 I e
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, 5240MHz

Agilent Spectrum Analyzer EMiSoft Vasona: EMi Emission Software

[ ALIGH AUTO

S0%  AC | CORREC
#Avg Type: RMS Frequency
PNO: Fast —w— T1rig:Free Run Avg|Hold: 111
IFGain:High #Atten: 0 dB
Mkr10 14.514 1 GHz Ao THne
Ref 80.00 dBUV . . . 41.856 dBHVIRE
i i Center Freq
$ | 14.000000000 GHz
y [
StartFreq
10.000000000 GHz
| ]
Stop Freq
| | 18.000000000 GHz
Start 10.000 GHz Stop 18.000 GHz CF Step
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 20.7 ms (10000 pts i
MKR MODE| TRC SCL FUNCTION FUNCTIOM WIDTH FUNCTION WALUE Auto M
N[ 1 f] 16 398 2 GHz 44, 692 dBuv| | e ]
el N [ 1] F] 17.890 4 GHz 439%6dBuv] | ]
3 NEEEER 16.988 6 GHz a3801dBuy 00000000 0000000 Freq Offset
' N[ 1[f | 16.990 3 GHz 43635dBuv| [ ]
[ f] 155622 GHz| 42787dBv| [ ] 0 Hz
n- 16767 9 GHz 43520dBpv| [ | |
139148 GHz 42609dBpv | ]
IIIIIII 17.687 2 GHz 43384dBpv| [ ]
el N [1[f | 15.074 1 GHz 42584dBuy| [ ]
10 | N [1]f] 14514 1 GHz A186dBpv| [ ]
1 [ R R N A
12 T
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6.1.7 Radiated Transmitter Spurious Emissions — 18-26GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in worst case

mode

Peak - Transmitter Radiated Spurious Emissions 18GHz to 26GHz

Agilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
S0 DC | CORREC 2 | ALIGNAUTO |07:47:09 Pr
#Avg Type: RMS

PNO: Fast —»— Trig:Free Run

IFGain:High #Atten: 0 dB Res BW
1 MHz
Auto Man
| —
Video BW
3.0 MHz
' . . | | I Auto Man

VBW:3dB RBW
1.0

Auto Man

Stop 26.500 GHz
#VBW 3.0 MHz Sweep 17.33 ms (10000 pts

MKER| MODE| TRC| SCL FUNCTION FUNCTION WwADTH FUMCTION VALUE &

1 IIIII-___

| N [1]f]  218475GHe[  3487dBwv] [ [ |
[ N [1]f] 260410GHe[ 3804dBwv [ [ |
| N [1]f]  254884GHe[ 3679dBwv [ [ |
| N [1]f]  256729GHe[ 3621dBwv] [ [ |
Jd N | | 240875GHe[ 3878dBwv| [ [ |
- ]

= 0w AWK

<

B s

=

8

¢
:
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in worst case

mode
Average - Transmitter Radiated Spurious Emissions 18GHz to 26GHz
S0 DC | CORREC | | SEMSE:INT] | ALIGNAUTO |07:55:58 Pl
#Aavg Type: RMS 4 Marker
PNO: Fast ~»- T1rig:Free Run Avg|Held: 111
IFGain:High #Atten: 0 dB Select Marker
>
7
Ref 80.00 dBpV | —
Normal
Delta
—
Fixedl>
Start 18.000 GHz Stop 26.500 GHz
#Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 22.66 ms (10000 pts Off
MKR MODE TRC SCL b A FUNCTION FUNCTIOM WIDTH FUMCTION VaLUE -~
il N [1[f] 264779 GHz| I | —
Pl N [1[f| 260554 GHz] I
Bl N [1[f| = 256227 GHz] I
Pd N [1 [ f| 254408 GHz] I
A N [1[f] 240469 GHz] I
[ N [1[f] 244292 GHz] I
g'---_ I
I I
9 I I
10 I I
11 [ I -
£ >
MSG [%STATUS
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6.1.8 Radiated Transmitter Spurious Emissions — 26-40GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in worst case

mode
Peak - Transmitter Radiated Spurious Emissions 26GHz to 40GHz
Aéilent Spectrum Analyzer - EMiSoft Vasona: EMi Emission Software
RF S0 DC | CORREC | SEMSE:INT | ALIGHN AUTO |08:37:24 PMDec 11 2018
#Avg Type: RMS Frequency
PNO: Fast —w— T1rig:Free Run
IFGain:High #Atten: 0 dB
Auto Tune
| —
Center Freq
33.250000000 GHz
P—
StartFreq
26500000000 GHz
|
Stop Freq
40.000000000 GHz
: : ||
Stop 40.000 GHz| CF Step
Sweep 28.00 ms (10000 pts) 10.000000 MHz
MER MODE TRC SCL b N FUMCTION FUNCTION WIDTH FUNCTION WaLUE ~ Auto MI
I | [
2 ]
3 ] Freq Offset
4 ]
5 36,9716 GHz ] 2
6 34,8216 GHz - |
7 ]
8 ]
9 ]
10 ]
11 0l ! [ |
£ >
MSG [@STATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in worst case

mode

Average - Transmitter Radiated Spurious Emissions 26GHz to 40GHz

Agilent Spectrum Analyzer - EMiSoft Yasona: EMi Emission Software
S0% DC | CORREC | | SENSE:INT | ALTGH AUTO |08:45:48 PM Dec

#Avg Type: RMS ¢ Frequency
PHO: Fast ~#—- T1rig:FreeRun Avg|Hold: 111
IFGain:High #Atten: 0 dB
Auto Tune
|
CenterFreq
} | 33.250000000 GHz
|
StartFreq
26.500000000 GHz
|
Stop Freq
40.000000000 GHz
: | —
i Stop 40.000 GHz| CF Step
#Res BW (CISPR) 1 MHz #VBW 3.0 MHz* Sweep 335.33 ms (10000 pts) 10.000000 MHz
MKR| MODE| TRC, SCL FUMNCTION FUNCTIOM "D TH FUNCTION Yl UE -~ Auto M
1 NEEEES T AT E—— ]|
)l N [1]f] 39.955 4 GHz 27692dBwv| [ ]
37.7628 GHz 27377dBwv| [ ] Freq Offset
38.286 7 GHz 27080dBv| | | ] 0 Hz
356134 GHz 26378dBwv| [ ]
36.423 6 GHz 26305dBuv| [ ]
I A R
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6.2 AC Conducted Emissions

Note: Only DC power is supplied to the unit.
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Appendix A: List of Test Equipment Used to perform the test

Equip# Manufacturer/ Model | Description | Last Cal ‘ Next Due
Test Equipment used for Radiated Emissions 10/4/2018
3038 Keysight (Agilent/HP) / 8447F Amplifier 20 Jun. 2018 20 Jun. 2019
4729 Fluke / 77 111 Digital Multimeter 01 May 2018 | 01 May 2019
Micro-Coax / UFB311A-0- 19 Feb. 2018 19 Feb. 2019
20975 1344-520520 Coaxial Cable-18GHz €n. €o.
Micro-C /UFB197C-1- .
25001 |cr00202>(<)_504504 Coaxial RF Cable, 26.5 GHz 24 Apr. 2018 24 Apr. 2019
York /CNE V Comparison Noise Emitter cal. _nOt cal. _nOt
27233 required required
30652 Sunol Sciences / JB1 Combination Antenna, 30MHz-2GHz 20 Apr. 2018 20 Apr. 2019
44940 Rhode & Schwarz ESU 40 EMI Receiver, 40GHz 13 Dec. 2018 13 Dec. 2019
Cal. not Cal. not
Stanley / 33-428 26’ Tape Measure
45166 aniey P required required
55936 Huber + Suhner / Sucoflex 106PA | RF Type N Antenna Cable 18GHz 8.5m 19 Oct. 2017 19 Oct. 2018
Huber + Suhner / Sucoflex
Sucoflex N Type blue 7ft Cable
56154 104PEA yp 18 Jan. 2018 18 Jan. 2019
Test Equipment used for Radiated Emissions 12/5/2018 — 12/11/2018
5687 Fluke / 73 111 Digital Multimeter 02 Nov. 2018 | 02 Nov. 2019
Keysight (Agilent/HP) / 8491B
8171 ysight ( gpt 010 ) Attenuator 25 Apr. 2018 | 25 Apr. 2019
Micro-C / UFB311A-0- .
21117 Icrozfgz_szoszo Coaxial Cable — 18GHz 13 Aug. 2018 | 13 Aug. 2019
York /CNE V Comparison Noise Emitter cal. _not cal. _not
27233 required required
30654 Sunol Sciences / JB1 Combination Antenna, 30MHz — 2GHz 20 Apr. 2018 | 20 Apr. 2019
32544 ETS Lindgren / 3117 Double Ridged Horn Antenna 20 Sep. 2018 20 Sep. 2019
Schaffner / RSG 2000 Reference Spectrum Generator, 1-18GHz Cal. _not Cal. _not
34075 required required
34304 Micro-Tronics / BRM50702-02 Band Reject Filter 26 Jun. 2018 26 Jun. 2019
35608 Micro-Tronics / BRC50703-02 Notch Filter 17 Aug. 2018 | 17 Aug. 2019
35616 Micro-Tronics / HPM50112-02 Notch Filter 03 Jul. 2018 03 Jul. 2019
39123 Cisco / THO118 Mast Mount Plrg%ng)zllfler Array, 1- 02 Apr. 2018 | 02 Apr. 2019
42015 ETS Lindgren / 3117 Double Ridged Horn Antenna 03 Mar. 2018 | 03 Mar. 2019
47286 Huber + Suhner / Sucoflex 102E 40GHz Cable K Connector 04 Sep. 2018 04 Sep. 2019
47300 Keysight (Agilent/HP) / N9038A EMI Receiver 19 Apr. 2018 19 Apr. 2019
49563 Huber + Suhner / Sucoflex 106A Coaxial Cable, 8m 13 Aug. 2018 | 13 Aug. 2019
54611 Megaphase / RA08-S1S1-12 SMA Cable 31 Jul. 2018 31 Jul. 2019
54624 Megaphase / RA08-S151-18 SMA Cable 31 Jul. 2018 31 Jul. 2019
54654 Micro-Tronics / BRC50703-02 Notch Filter 07 Aug. 2018 | 07 Aug. 2019
55594 Megaphase / GC12-8181-16 SMA Cable 10 May 2018 | 10 May 2019
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56066 Miteq / TTA1800-30-HG-S 18GHz SMA Pre-Amplifier 21 May 2018 21 May 2019
Huber + Suhner / Sucoflex
56159 104PEA Sucoflex N Type blue7ft cable 18 Jan. 2018 18 Jan. 2019
RF Conducted test equipment 11/5/2018 — 12/15/2018
Keysight (Agilent/HP) / N9030A-
53614 ysight (Agi o ) PXA Signal Analyzer, 3Hz to 50GHz | 17Jul. 2018 | 17 Jul. 2019
. . . . Verify Before | Verify Before
57477 Cisco Automated Radio Testing Station
Use Use
06325 Lufft / 5063-33W Dial Hygrometer 27 Aug. 2018 | 27 Aug. 2019
56330 Pasternack / PE5019-1 Torque Wrench 28 Feb. 2018 28 Feb. 2019
RF Conducted test equipment 1/17/2019 — 2/4/2019
Keysight (Agilent/HP) / N9030A-
53614 ysight (Agi e ) PXA Signal Analyzer, 3Hz to 50GHz | 17Jul. 2018 | 17 Jul. 2019
Verify Before | Verify Before
57475 Cisco Automated Radio Testing Station fy fy
Use Use
54237 Pasternack / PE5011-1 Preset Torque Wrench, 8in/lbs 23 Feb. 2018 23 Feb. 2019
06325 Lufft / 5063-33W Dial Hygrometer 27 Aug. 2018 | 27 Aug. 2019
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Appendix B: Abbreviation Key and Definitions

The following table defines abbreviations used within this test report.

Abbreviation Description Abbreviation Description
EMC Electro Magnetic Compatibility °F Degrees Fahrenheit
EMI Electro Magnetic Interference °C Degrees Celsius
EUT Equipment Under Test Temp Temperature
ITE Information Technology Equipment | S/N Serial Number
TAP Test Assessment Schedule Qty Quantity
ESD Electro Static Discharge emf Electromotive force
EFT Electric Fast Transient RMS Root mean square
EDCS Engineering Document Control Qp Quasi Peak

System
Config Configuration Av Average
CIs# Cisco Number (unique identification | Pk Peak
number for Cisco test equipment)
cal Calibration kHz Kilohertz (1x103)
EN European Norm MHz MegaHertz (1x10°)
IEC International Electro technical GHz Gigahertz (1x10°)
Commission
CISPR International Special Committee on | H Horizontal
Radio Interference
CDN Coupling/Decoupling Network V Vertical
LISN Line Impedance Stabilization dB decibel
Network
PE Protective Earth V Volt
GND Ground kV Kilovolt (1x103)
L1 Line 1 uv Microvolt (1x10-6)
L2 Line2 A Amp
L3 Line 3 uA Micro Amp (1x10-6)
DC Direct Current mS Milli Second (1x103)
RAW Uncorrected measurement value, uS Micro Second (1x10)
as indicated by the measuring
device
RF Radio Frequency uS Micro Second (1x107)
SLCE Signal Line Conducted Emissions m Meter
Meas dist Measurement distance Spec dist Specification distance
N/A or NA Not Applicable SL Signal Line (or Telecom Line)
P Power Line L Live Line
N Neutral Line Return
S Supply AC Alternating Current
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Appendix C: Software Used to Perform Testing

EMIsoft Vasona: version 6.047
Automated Testing Software: RF_Automation.vi version 44
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Appendix D: Test Procedures

Measurements were made in accordance with
e KDB 789033 - D02 General UNII Test Procedures New Rules v01r02
e KDB 662911 - MIMO
e ANSI C63.4 2014 Unintentional Radiators
e ANSI C63.10 2013 Intentional Radiators

Test procedures are summarized below:

FCC 5GHz Test Procedures EDCS # 1445048
FCC 5GHz RSE Test Procedures EDCS # 1511600

Page No: 132 of 134

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



CISCo

Radio Test Report No: EDCS - 15596106

Appendix E: Scope of Accreditation (A2LA certificate number 1178-01)

The scope of accreditation of Cisco Systems, Inc. can be found on the A2LA web page at:

http://www.a2la.org/scopepdf/1178-01.pdf
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Appendix F: Test Assessment Plan

Test Plan EDCS# 15438021
Power Tables EDCS# 11793772
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